> < \&P

DuraTech
Parts

DURATECH

HD-12

Industrial Tub Grinder
Series IV
Serial Number GI0081 & UP

Manual 2:
Parts Reference

DURATECH’ P.O. Box 1940, Jamestown, ND 58402-1940

INDUSTRIES
JunE 2011 0500086



@ DURATECH’

Clearing the Way for a Better Tomorrow



Industrial Tub Grinder
Series IV
Serial Number GI0081 & UP

Manual 2:
Parts Reference

DuraTech Industries International Inc. (DuraTech Industries) has made every effort to assure that
this manual completely and accurately describes the operation and maintenance of the HD-12™
Industrial Tub Grinder as of the date of publication. DuraTech Industries reserves the right to
make updates to the machine from time to time. Even in the event of such updates, you should still
find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech Industries are all
considered to be part of the information package. Every operator is required to read and understand
these manuals, and they should be located within easy access for periodic review.

@ DURATECH:’ is a registered trademark of Duratech Industries International, Inc.

HD-12 is a trademark of Duratech Industries International, Inc.




@ DURATECH’

Clearing the Way for a Better Tomorrow



Foreword

All personnel must read and understand before operating
unit

DuraTech Industries International Inc. (DuraTech) has made every effort to assure
that this manual completely and accurately describes the operation and maintenance
of this Industrial Grinder as of the date of publication. DuraTech reserves the right
to make updates to the machine from time to time. Even in the event of such
updates, you should still find this manual to be appropriate for the safe operation
and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals. All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials,
including grass clippings, leaves, construction and demolition debris, tree branches
and tree trunks. It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

A

WARNING: Operators and those observing the operation of the Industrial
Grinder are required to wear head, eye, and ear protection. No loose clothing is
allowed.

HD-12 SERIES |V PARTS REFERENCE i




Manual 2: Parts Reference.......cc..... R |

MAIN FRAME ASSEMBLY ....occoiiiiiiiiiiiiiiiicee e 2
TUB DRIVE ..o 4
CHAIN GUIDE ASSEMBLY .....oooiiiiiiiiiiiiiiieecec et 6
TUB AND ROLLERS ..ottt 8
PLATFORM ..ottt 10
ROTOR ASSEMBLY SERIAL # GI0082-GI0084 ......ccccocoviviiiiniiirieicniieeens 12
HEAVY ROTOR ASSEMBLY SERIAL # GIO085 AND UP ......cccccovvvviiiinncnne 14
ROTOR BEARING ASSEMBLY - WITH VENT ......cccccoiiiiiiiiniiinieeens 16
BELLY CONVEYOR ..ottt 18
LOWER DISCHARGE CONVEYOR S.N. GI0080 TO GI0090 ...................... 20
UPPER DISCHARGE CONVEYOR S.N. GI0O080 TO GI0090 ...........c.ccceee. 22
LOWER DISCHARGE CONVEYOR S.N. HI0091 AND UP.........cccceueeeeee. 24
UPPER DISCHARGE CONVEYOR S.N. HI0091 AND UP .......cccceeuvnvneene 26
MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE .......cccoceiiinininiene 28
HAND RAIL AND WALKWAYS ..ot 30
CONTROL PANEL COVER KIT ....ccociiiiiiiiniiiiiiiicniieceeeeeeeeee e 32
CAT ELECTRONIC ENGINE CONTROL PANEL ........ccccceciiiniiiiiiniiene 34
CONTROL PANEL MECHANICAL ENGINE .......cccccoeiininiiiiiicicie 36
TOOL BOX ..ottt s 38
BATTERY BOX ..ottt 40
TOP FED FUEL TANK ...ccoooiiiiiiiiiiieeeneeese et 42
HYDRAULIC SCHEMATIC - TUB CIRCUIT ......cccccoininiiiininiiieicnciens 4
HYD. SCHEMATIC - CONVEYOR CIRCUIT - STD. PACKAGE ................. 45
HYD. SCHEMATIC - CONVEYOR CIRCUIT - WITH RADIO ..................... 46
HYD. SCHEMATIC - CONVEYOR CIRCUIT - WITH TUB COVER ........... 47
HYDRAULIC TANK HOSES AND FITTINGS .....ccccocoiiiiiiininirceneieeens 48
HYDRAULIC PUMP HOSES AND FITTINGS .....ccccooiiiiiiiininicicneeeens 50
HYDRAULIC TUB CONTROLS .....cccoiiiiiiiiiiieincceeecee e 52
TUB MOTOR HOSES AND FITTINGS .....cccoooiiiiiiiiiiiceneeeee s 54
CONTROL PANEL CONVEYOR CONTROL .......ccccoceriiiiiiiinicicicicecene 56
CONTROL PANEL WITH REMOTE RADIO ......cccccoiniviiiininiiiciciceeene 58
CONVEYOR MOTOR HOSES AND FITTINGS ......cccooviviiiiininiiicienieeene, 60
STANDARD REAR VALVES ... 62
REAR VALVE W/TUB COVER SUPPLY LINES ........ccccoviiiiinininicieee. 64
TUB COVER - REAR VALVE - CYLINDER LINES ......ccccceoiiniiniiniineenenn 65
TUB COVER - LOWER HYDRAULIC CYLINDERS .......ccccceviiiiiiinne. 66
TUB COVER - UPPER HYDRAULIC CYLINDERS .......cccoiiniiiiiinienn 66
REAR VALVE WITH REMOTE RADIO ......cccccceciiiiiiiiiiiiniciccceecee, 68

HD-12 SERIES IV PARTS REFERENCE



TABLE OF CONTENTS

REAR VALVE WITH REMOTE RADIO ......ccccoociiiiiiiiiiiiniiiiecceeees 69
CONVEYOR CYLINDER MANIFOLD HOSES AND FITTINGS.................. 70
TUB CYLINDER HOSES AND FITTINGS .....ccceoiiiiiiiiiniiieieeeneeeens 72
COOLER HOSES AND FITTINGS .....ccoiiiiiiiiniiieicieneseeee e 74
HYDRAULIC TUBE CLAMP ASSEMBLIES ......cccccoviiiiiinininicieeneeeeene, 76
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS ......cccccociiiinienennn 78
ADDITIONAL HOSES FOR LOADER STABILIZER LEGS.......cccccccevveenene 80
STANDARD PACKAGE SCHEMATIC SN GI0080 - GIO086............ccccucueee. &2
LOADER SCHEMATIC SN GI0080 - GIO086 .....c..cccevveeveniiniiiiciiiinececieeen 84
12V SCHEMATIC SN GI0086 - HIO090 ........cccoovviriiiiiiiiiiieiciiiieieicnencens 86
24V SCHEMATIC BASIC PACKAGE & LOADER SN GI0086 - HI0090...... &7
24V SCHEMATIC INCLUDING RADIO & LOADER SN GI0086 - HI0090 . 88
24V SCHEMATIC INCLUDING RADIO SN GI0086 - HI0090 ........................ &9

24V SCHEMATIC BASE PACKAGE & LOADER SN HI0091 & UP -
MECHANICAL ENGINE .....cccooiiiiiiiiiiiiece e 90

24V SCHEMATIC INCLUDING RADIO SN HI0091 & UP - MECHANICAL
ENGINE ..ottt 91

24V SCHEMATIC INCLUDING RADIO & LOADER SN HI0091 & UP -

MECHANICAL ENGINE .....cccooiiiiiiiiiceeerceeee e 92
LOADER CAB SCHEMATIC .....ccccoiiiiiiiiiiiiiiiiitceceteeeeeieseeeese e 93
24V SCHEMATIC - BASE PACKAGE , ELECTRONIC ENGINE............... 94
24V SCHEMATIC - W/RADIO , ELECTRONIC ENGINE ........cccccocenininnn. 95
24V SCHEMATIC - W/RADIO, LOADER, ELECTRONIC ENGINES ........... 96

24V SCHEMATIC - W/OMNEX RADIO, LOADER,

ELECTRONIC ENGINE ......c.cciiiiiiiiiieicineeese e 97
TUB COVER OPTION SCHEMATIC ........cccoviiiiiiiniiicieieneececeee e 98
MURPHY PANEL ..ot 99
MURPHY SYSTEM - MECHANICAL ENGINES .........ccccooiiniiiin 100
ELECTRICAL PARTS ..o 101
TUB-TILTINTERLOCK SCHEMATIC ......cccociiiiiiiiniiieiiiieeeneceeeen 102
ELECTRIC GOVERNOR SYSTEM ..ccccociiiiiiiiniiiriiiinieiciecneeeeee e 104
HDI12 HYDRAULIC ELECTRICAL SOLENOID PARTS .......cccccooiiiiiieenen. 106
MAIN HD-12 24V HARNESS S.N. GI0091 & UP......ccccccoviviiiiiiiiiiine 108
RADIO HARNESS 24V S.N. GI0091 & UP ......cccoeviiiiiiiiiiiiiiieeceeeeee, 109
MAIN HD-12 HARNESS - ELECTRONIC ENGINE........cccccociniiniiniiieen. 110
LOADER HARNESS S.N. GI0091 & UP .....cccoviiiiiiiiiiiieiieceeieee, 111

HD-12 SERIES IV PARTS REFERENCE



TABLE OF CONTENTS

COMBINATION HARNESS HD-12 LOADER AND RADIO
SNLGIO09T & UP e

POWER SUPPLY HARNESS 24V S.N. HIO101 & UP ....ccoeviriviiiiiiee
LOADER POWER HARNESS ..ot
TUB COVER HARNESS ..ot
ROAD LIGHTS ..ot

RADIO REMOTE TUB CONTROL WIRING SCHEMATIC
SN GI0080 = GIO086 ......eouveniiiiiieiiiiicieee ettt

CIRCUIT BREAKER ....cccoiiiiiiiiiiiiieenceen e
314 CLUTCH HANDLE ..ottt
318 CLUTCH HANDLE ..ottt
AIRBRAKE AND FITTINGS ....ccooiiiiiiiiiiieienenecee et
AXLE ASSEMBLY ..ottt
DRIVE LINE ASSEMBLIES ....cccooiiiiiiiiiiiicenteeee e
ENGINE AIR INTAKE AND EXHAUST ....cccooiviiiiiiiniiieiecececceee
ENGINE AIR INTAKE AND EXHAUST, CAT 3412, 650 HP.............cc...c..
ENGINE \ RADIATOR SHIELDS 3408 CAT 500 HP ........ccccoveininiiiininene
ENGINE \ RADIATOR SHIELDS 3412 CAT 650 HP ...cc.eooieiiiiiiieee

ENGINE / TWO PIECE RADIATOR SHIELDS CAT 3408E 575HP &
3406 460 HP ......ooviiiiiiiee s

RETRACTABLE LOADER LADDER ......ccccoooiviiiiiininiiienceceee e
FOLDING LOADER LADDER .....cccccoiviiiiiiiiiiiceeeseeeeee e
CAT3412 LOADER DRIVE .....cciiiiiiiiiiceeeecee e
CAT3408 LOADER DRIVE .....ccooiiiiiiiiicieeeceeee e
MICROTRONIC’S RADIO REMOTE CONTROL .......ccccocecviniiiiiiiien,
OMNEX RADIO REMOTE CONTROL ......cccccciiiiiiiiiiiiieiiiecceeee,
AIR COMPRESSOR ASSEMBLY ......oooiiiiiiiiiiiiniiiicieieteeeeseeeeee s
HAMMER ROD PULLER ASSEMBLY .....cccccooiiiiiiiiiniiiiiececeeeee
TUB AGITATOR ..ot
TUB COVER ASSEMBLY ...cocoiiiiiiiiiiiiiccceceee e
DECALS ..ottt s e

HD-12 Documentation Comment FOrm ...cccccesnnnmsssssnnnnsnnnnnnns 163

iv HD-12 SERIES IV PARTS REFERENCE



@ DURATECH’

HD-12

Industrial Tub Grinder

Series IV
Serial Number GI0081 & Up

Manual 2:
Parts Reference



MAIN FRAME ASSEMBLY

mmocomw/ 08v.0Ly

£200067
£000087 w 100000
—
Gy 6100005 _
020008y L8 T gmggw
\mg ﬁ/mww%%%% 1000005 £~

L9GL0.p 795008
- $95402 - £60008
£9610Lh % . 291008y . S0y
/T eh0is chis0ls ~
oo SR ooer ooy
c000005  S000067  88LOLYN

o
896100 /
9B810LP

68€10L7

LWL ¢00006y 02200 \/@ LL6L0LY
6100005 200006¢

S9900LY 000005 6100005

19610LF > / AN 100000

89004,

ot 45.

%0008 (]

: 1620006. N
8600087 R 1850088
1000005 1 | A2 1000005 oLy % 0l

60910.% - ‘ 6200009 N /
780006 e e6e10Ly

T I PN
£000087 N GO.LL0LY D 7 = 200006
9,e008y " ng%m\\\.m‘@ \ i 6100005

I, 88EL0LY  0Ll0lp m&. .
Q0L \ e N ekl

$200005 04210L% > £00008

PARTS REFERENCE

HD-12 SERIES IV



MAIN FRAME ASSEMBLY

PART QTY. DESCRIPTION

4701893 FRAME\MAIN\ASSY\HD12\SER2

3800452 1 FTG\3/4AMP\VENT\SNTRD\>

4700403 1 TANK CUSHION

4701388 1 COW\TANK\7X1/4\HYD

4701389 1 TANK\FUEL\72-1/2X44-1/2X>

4701390 1 STRAP\TANK\45X24X2-1/2\>

4701392 1 BRKT\TANK\24-3/4X2-1/2X>

4701480 1 JACK\25000\2SPEED\HD13

4701481 1 JACK\25000\1SPEED\HD13

4701561 1 ENCL\HDL\LATCH\PLFRM\ASY>

4701563 1 BRKT\PIN\LOCK\PLFRM*ASSY]

4701565 1 LVR\LATCH\PLFRM\ASSY\FRM>

4701566 1 PIN\LATCH\PLFRM*ASSY\FRM>

4701609 2 SUP\FLAP\MUD

4701717 1 PIN\HDLSS\1X13\1HOLE\>

4701765 1 TANK\HYD\72X24-1/2X20-1/2

4701766 1 PAD\TANK\HYD\20\HD12\97

4701768 2 CPLG\SHFT\JACK\DUAL

4701769 1 SHFT\JCK\1X59\2HOLE\3/8

4701770 1 STRAP\TANK\21X24X2-1/2\>

4701771 2 FLAP\MUD\22.5X12X1/4

4701848 MNT\MTR\3400 CAT\REAR\SIZE 0 SN HI0091 AND UP WITH 318 CLUTCH
4701886 BRKT\SUPT\CLUTCH\ TWIN DISC WITH 314 CLUTCH
4701967 1 GUARD\HOSE\REAR\COMBO\ SN G10081-110108 AND 110110
4701968 BRKT\SUPT\CLUTCH\318\ TWIN DISC WITH 318 CLUTCH
4701971 1 GUARD\RAD\HYD\24\HD12\97

4701972 1 WALKWY\FRONT\RAD\HYD

4702013 1 CVR\ENCL\GUAGE\FUEL\4

4702201 SHIM\PLATE\CLUTCH\314 WITH 314 CLUTCH
4702105 1 MNT\MTR\3400 CAT\FRONT\SIZE 0 AND SIZE 1 SN HI0091 AND UP
4702106 MNT\MTR\3400 CAT\REAR\SIZE 1 SN HI0091 AND UP WITH 314 CLUTCH
4702327 MNT\MTR\3406\460\FRONT

4702665 1 GUARD\HOSE\REAR\COMBO\SN 11109 AND SN 110111 AND UP
4703406 CBL\ASSY\LATCH\PLFRM replacement parts are shipped loose:
4800392 2 CBL\SLW\1/8

5800326 15 CABLE\1/8\FT

7500121 2 1/4" CABLE THIMBLE

4800003 12 BOLT\HEX\3/8X1

4800010 2 BOLT\HEX\5/8X2

4800033 8 BOLT\HEX\3/4X2

4800070 1 BOLT\HEX\1/2X2-1/2

4800082 4 BOLT\HEX\1/2X1-1/2

4800098 12 BOLT\HEX\3/8X1-1/4\NC

4800142 4 BOLT\HEX\3/8X1-3/4

4800256 1 PIN\RLLD\3/16X1-1/2

4800277 6 BOLT\HEX\1/4X1

4800316 1 PIN\RLLD\5/16X2

4800564 1 BOLT\HEX\3/8X2-1/4\NC

4800587 5 SCR\RD\SLOT#10-24X1

4900002 12 NUT\HEX\3/8\NC

4900004 8 NUT\HEX\3/4\NC

4900005 4 NUT\HEX\5/8\NC

4900014 1 “NUT\TPLCK\1/2\NC\.500”"MAX”

4900023 5 NUT\TPLCK\3/8\NC

4900084 2 NUT\TPLCK\1/4\NC

5000001 40 WASH\FLAT\3/8

5000002 2 WASH\FLAT\5/8

5000003 4 WASH\LOCK\5/8

5000005 4 WASH\FLAT\3/4

5000012 8 WASH\LOCK\3/4

5000019 24 WASH\LOCK\3/8

5000024 6 WASH\LOCK\1/4

5000035 2 WASH\FLAT\1/4

5800609 1 “JACK HANDLE 25,000 LG”

6100043 1 SPRNG\1-1/16X4-1/4\.110

7500291 1 GROMMET\RUBBER\2341

7500615 1 GAUGE\HYD\10\W/THERM\>

7500620 1 CAP\OIL\4777\300 SERIES

7500622 1 CAP\FUEL\5343\600 SER

7500682 1 GAUGE\FUEL\SENDING\HD 12>

HD-12 SERIES

v

PARTS REFERENCE



TUB DRIVE

110087
¢ 100006
7100069 510011
. o> 210006+
210006+ i o 1000019
1470088 . 8000005
28110ty bloLy 050007 —a ~——— b11008h
000006 ————= ] 700001 = o 58 __
1 — ) e m— g T
#900006 o7 SO0 -~ o e e 0006}
#0084 <5 90l /\ !
710006# . 5 7420086
B10008Y 75 oo 3 m V' <
_ 91001 o § o 8000008
6100008 oo Sl R e TS 2811048
2161007 — 6210001
[1000| ————— [~ ¥90000S
2200049 v0000Ly & K 400008
1£500L7 NG 1110001
81017 S =) 100009
3000006 - ., {1 —T)
220006 = V000008 w—— q1610LY

(ev00L€

3——R10008Y

5000067

10— |2
710006
,.,/// 100008 68100
o~ \ N 6100008

100000 %@

1£700£8
CCv00.¢

!
P00 bL810L
) 3000005
9000008

100006¥

1050007
4000005
9000005
1000057 —
100067 —
000067 —
S = 450008

= 0000y 1000006

000057 — = » — 5000005 -
780008 eop004¢ — L— 167008F [ s

———— (L 10LY

- —— (00009

PARTS REFERENCE

v

HD-12 SERIES



TUB DRIVE

PART QTY. DESCRIPTION

4701953 DR\ASSY\TUB\HD12\97
1000135 1 SPKT\100\B\30\1-1/2\3/8KW
1000138 2 SPKT\80\ 30\1-1/2\3/8KW\2HUB
1000171 2 SPKT\80\14\1-1/4\5/16KW
1000179 2 SPKT\100\19\PL;W/BRGS
1100156 1 CHAIN\2100H\159

1100157 1 CHAIN\2100H\CL

1100162 2 CHAIN\8OH\CL

1100182 2 CHAIN\8OH\OL

1100208 2 CHAIN\80H\45

2000501 2 BRG\PB\1-1/2\2BOLT

3700431 1 HOSE\LUB\1/8X20\SW-SO
3700433 3 HOSE\LUB\1/8X28\SW-SO
3700434 2 HOSE\LUB\1/8X35\SW-SO
3800244 2 FTG\1/8MPX1/8FP\45D\ST;EL
3900023 2 MTR\HYD\18.7\2000\SAE;A;>
4700331 2 BRKT\BOLT\TIGHTNER
4700332 AS NEEDED SHIM\BRG

4701182 2 BUSH\SPKT\1-3/4X1-1/4\TNS
4701713 2 ROD\TGHTR\CHAIN\TUB DECK>
4701742 2 PIN\DECK\DRV\HD12

4701746 1 SFT\DRWTUB\1-1/2DX15-1/2
4701879 2 BUSH\SPCR\2X3/4\DECK\DRV
4701912 2 ROD\TNSNR\CHAIN\MTR\DRV>
4701923 2 FLAT\PLTDRWV\6-1/4X1-1/4X>
4701926 1 BRKT\TGHTNR\CHAIN\LH\>
4701927 1 BRKT\TGHTNR\CHAIN\RH\>
4702024 1 MNTWTR\ORBIT\RH\TUBDRIVE
4702025 1 MNT\WMTR\ORBIT\LH\TUBDRIVE
4800018 2 BOLT\HEX\1/2X1-1/4

4800034 2 BOLT\HEX\3/8X1-1/2

4800054 2 BOLT\HEX\5/8X3-1/2

4800082 2 BOLT\HEX\1/2X1-1/2

4800114 6 BOLT\HEX\1/2X2

4800251 4 BOLT\HEX\1/2X2-1/4\NC
4800293 2 BOLT\HEX\3/8X7/8\NC

4900001 14 NUT\HEX\1/2\NC

4900002 2 NUT\HEX\3/8\NC

4900005 4 NUT\HEX\5/8\NC

4900012 2 NUT\TPLCK\5/8\NC

4900014 6 NUT\TPLCK\1/2\NC\.500"MAX
5000001 4 WASH\FLAT\3/8

5000004 12 WASH\FLAT\1/2

5000006 8 WASH\LOCK\1/2

5000008 8 WASH\MACH\1-1/2IDX10GA\NR
5000019 4 WASH\LOCK\3/8

5000064 2 2"0DX11/161DX1/4 THICK
5000096 2 WASH\FLAT\SPCL\13/32X7GA>
6100001 2 SPRING.1560T 63/640D13LIH
6200020 3 KEY\SQ\3/8X2-1/4\HARDEND
6200022 2 KEY\SQ\5/16X1-1/2\HARDEND

HD-12 SERIES

v

PARTS REFERENCE



CHAIN GUIDE ASSEMBLY

CpnY pUD SYI0| Syjeq 01/¢ bursn awpui) op Kjquassp apinb uipyd antip qay UjsOy ¢
WOL) OKTIP GRY JO JAUI0Y U SH[0Y L Q1/C (2) |{tep pup yound J9jud) y

U1y gy saoapy ysnl g1 prpun dn Kjquassp apiys ‘uioyd qny ayj VO UOISU} Y1 ¢
WD) ANTIP XI9p ARy jo 1autod 0au jubry vo Ajquassn 2304 ¢

'PIays Jajjod qny juod) puoy jubry vady |y

SNOTLINYLSNT A1BWISSY 30109 NIVHD

I—A T I
LIWE0LY— S 019201k

,_ s

IEIRY

SLON ONY SHIHSYA ¥00T "SL108 L¥3SNI
AREIRY

STI0H THY0 NV HONNd §3INTD

(€ d11S)

pumamen=c iy

811 0L w9171

PARTS REFERENCE

v

HD-12 SERIES



CHAIN GUIDE ASSEMBLY

PART QTY. DESCRIPTION

4702610 1 BRKT\GUIDE\CHAIN\TUB
4702611 1 PLSTC\1/4X2-1/2UHMW\PNCH
4702612 1 BRKT\GUIDE\CHAIN

4703417 1 FRM\DECK

HD-12 SERIES IV PARTS REFERENCE



dn ONY 160019 N/S 89020/ NI (30NTONI @

81006 @ *
0600180019 N/S 'G#0Z0L NI (30MONI +

960006¢ @ *

e p 19000670 *
#000005 m\\
711008% _
8100067 © * 5500060 @ * - 71100670 ¢ 100006+

| —oa— (L1008} 0 *

00006 @ * Ay vm%wmww ¥ + —— 9000009
|

|
S L
| ®

PARTS REFERENCE

v

TUB AND ROLLERS

@
. (= S8LI0LY
m F &) s~
—OOOO@# ﬂ L m \#@OOO\@\#@*\\
9000005 R
7000005 | 1>
. \\\ \\\\\\\
=0 okl ] (] R
102008 = G L0002
007005 , =
4000005 \‘ur.,ﬁé\\_oooo@ “ -
9000005 0007017 N~ _
081102 -— 2802011
65610L%

7110087

HD-12 SERIES



TUB AND ROLLERS

PART QTY. DESCRIPTION

4702019 TUB\RLLR\ASY\HD12\97

1200013 8 RLLR\TUB\1-1/2\W/O;FLG

2000078 2 BRG\CYL\1-1/2\SET;SCR

2000534 16 BRG\PB\1-1/2\DODGE W/COLLAR & SETSCREW
2900004 1 CUP\OUTER\WHL;HUB 67010

2900018 1 CONE\OUTER\WHL;HUB(67048

2900055 1 SEAL/WHEEL HUB(16069)

2900056 1 OUTER CUP\WHEEL HUB

2900057 4 HUB\5BOLT\(985)\COMP

2900061 1 OUTER CONE/WHL HUB(11949

2900064 1 CAP/WHEEL HUB(985)

2900138 1 HUB\SBOLT\W/RACES\W/NUTS>

4700235 4 PRESSURE ROLL STAND 11 SP, S/N GI0081-HI0090
4700400 4 TUB DRIVE TEETH HD12

4701180 8 TUB SEAM\REINF\13-1/2"\HD12

4701785 4 RLLR\PRESS\HEAVY\HD12 S/N GI10081-HI0090
4701863 8 SHIM\RLLR\SPPRT\TUB\>

4701958 1 TUB\3/8WALL\HD12\97

4701959 1 RING\TUB;FLNG\TOP\HD12\97

4702007 8 BRG\PB\RLLR\TUB\ASSY\>

4702016 8 PETAL\TUB\HD12\HEAVY

4702032 8 GSST\FLARE\TUB\HD12\FLAT

4702033 8 GSST\FLARE\TUB\HD12\FCUT

4702045 4 RLLR\PRESS\HEAVY\COMPLETE\HD12 S/N GI0081-HI0090
4702058 4 BRKT\RLLR\PRESS\11\CENTR S/N HI0091 AND UP
4702059 4 RLLR\PRESS\HEAVY\10-3/4\HD12 S/N HI0091 AND UP
4702068 4 RLLR\PRESS\HVY\10.75\COMP\HD12 S/N HI0091 AND UP
4800114 48 BOLT\HEX\1/2X2

4800172 4 PIN\COT\1/8X2

4800201 8 BOLT\CRG\1/2X1-3/4\NC\GR5

4900001 56 NUT\HEX\1/2\NC

4900094 5 NUT\TPR\WHL\1/2\13/16 0OD\NF

4900112 4 NUT\SLOT.\5/8\NF

5000004 72 WASH\FLAT\1/2

5000006 76 WASH\LOCK\1/2

5000094 4 WASH\SPNDL\5/8

TUB CHANNEL

D1004832 1 CHAN\RLLR\TUB

ROLLER STANDS

D1004929 4 MNT\RLLR\TUB 3 PIECES PER UNIT
D1004930 4 BRC\CTR\MNT\RLLR\TUB 4 UNITS PER MACHINE
D1004931 8 BRC\OUTER\MNT\RLLR\TUB

HD-12 SERIES IV PARTS REFERENCE



PLATFORM

650087 — "

-

8010005 — T > 6LLLOLY
20020Ly —== : 8600087 Mm@%w_m
889006, 100000
8010005 8/6008%, 6100006 _mmmm%mv
91006% 1000005 | 200006%
1000008 GLLIOLY O\,
6100009 ¥rL006
860008Y 08/ 10.% I
pLLLOLY

N

TH006¥
R 2e0e0Ly

N

£0020L¢

@NN_ONV\\\\\“

1LY
0zLI0Ly — 73
¢ooooomuuuuuuu
9000005 "

8L1008F

=

0020Ly

GLLI0LY
6LLI0LY —

65008
o AT
1000006  88810LY L0020 =

_o—£20006¥

2000087 gni000g

mmmoomh\\\\/

v 1006¥
1000005
860008
200006
6100005
1000009 SrLI0LF

/ £0020LY

9LLL0LY

06.10Lp

=

_ 161408
bLLIOLY .lf,MﬂMMﬁmm

PARTS REFERENCE

v

HD-12 SERIES

10



PLATFORM

PART QTY. DESCRIPTION

4701978 PLTFRM\ASSY\SUB\HD12\97

4701717 4 PIN\HDLSS\1X13\1HOLE\>

4701719 OPTION SCRN\FLAT\30-1/2X22-1/2\1"HOLE
4701720 1 SCRN\FL\30-1/2X22-1/2\PL

4701722 DELETED REPLACED BY 4800619 AND 4900127
4701745 1 GUARD\TOP\DECK\DRV

4701773 4 PIN\HINGE\GUARD\16X5/8

4701774 2 GUARD\RLLR\TUB\SIDE\HD12
4701775 GUARD\RLLR\TUB\DOOR\LH\>BOLTED
4701776 GUARD\RLLR\TUB\DOOR\RH\> BOLTED
4701777 1 GUARD\RLLR\TUB\REAR\>

4701778 4 HINGE\GUARD\RLLR\OUTER\>
4701779 4 HINGE\GUARD\RLLR\INNER\>
4701780 1 FRM\PLTFRM\HD12\97

4701790 2 PL\WEAR\SCRN\RH\HD12

4701791 2 PL\WEAR\SCRN\LH\HD12

4701888 DOOR\ACCESS\DRIVE\TUB

4702001 2 DOOR\ACCESS\DRIVE\TUB

4702002 2 GUARD\RLLR\TUB\DOOR\LH\>LATCHED
4702003 2 GUARD\RLLR\TUB\DOOR\RH\> LATCHED
4703022 8 SEAL\TUB\FLR\46\HD12

4800003 4 BOLT\HEX\3/8X1

4800034 12 BOLT\HEX\3/8X1-1/2

4800050 4 PIN\COT\3/16X1-1/2

4800098 42 BOLT\HEX\3/8X1-1/4\NC

4800178 6 BOLT\HEX\1/2X1-3/4

4800649 12 BOLT\HEX\3/4X3\GR8\NC

4800570 3 BOLT\HEX\5/16X2-1/2

4800578 BOLT\WING\3/8X1/NC

4800594 12 SCR\PAN\SLOT\#12X3/4\NC

4800619 2 BOLT\HEX\1X10-1/2\NC\GR5

4900002 30 NUT\HEX\3/8\NC

4900023 4 NUT\TPLCK\3/8\NC

4900127 2 NUT\TPLCK\1\NC

4900160 12 NUT\FLG\TPLCK\3/4\GR8\NC

4900142 3 NUT\TPLCK\5/16

4900144 NUT\PUSH\3/8\RETAINER

4900146 12 NUT\TPLCK\#12\NC

5000001 84 WASH\FLAT\3/8

5000004 6 WASH\FLAT\1/2

5000115 12 WASH\FLAT\3/4\EXTRTHK\GR8
5000006 6 WASH\LOCK\1/2

5000019 54 WASH\LOCK\3/8

5000108 24 WASH\FLAT\#12

7500688 6 LATCH\SLAM\HEX\2100H

Not Shown

4702707 GSST\SUPASCRN\FRM\HD12
4702558 GUARD\TWINE\UPPER\HD12-IV
4702962 ENCL\RTR\END\UPPER\PLTFRM

HD-12 SERIES

PARTS REFERENCE 11



ROTOR ASSEMBLY SERIAL # G10082-G10084

99900Ly
69G00.y

99500Ly

1250002

mmmoo% 9000009

G80008Y

3Ovd LXIN NO SN3340S 40 LS 338

9000005
000005

¢10006¥

G6L10LF

65002y 99900.¥

001008

b810LY
909500.y

6os00Ly ~___ !
&

680008y

OIDIHL JP/E) ™ 8010028

9010065 (MDIHL.}) 6010025

69900y 6.L00LY

61600Ly

000005 1010025

65v00.Y

6.00Ly

9¥00029

L¥00029

€L5008

///../o

¥£1002S

¢tc008y

LG9910Ly

96€00.F

1250002
23 5000008

™\ 6e1008h

61G00LY
69500.¥
69900.¥

> p
T @

8¥2008¢ ,

£42008¢
¢¥2008t

111008€

€L5008¥

60100¢S £71006Y

PARTS REFERENCE

v

HD-12 SERIES

12



ROTOR ASSEMBLY SERIAL # G10082-G10084

PART QTY. DESCRIPTION

4701954 ASSY\RTR\HD12\G10080+
2000521 2 BRG\PB\A\DODGE\COMP
3800111 4 FTG\1/8MPX1/8FP\Q0D\ST;EL
3800242 2 FTG\3/8MPX1/8FP\ABUSH
3800243 2 FTG\LUB\1/8MP\SIGHT;GLASS
3800248 2 FTG\LUB\1/8MPX1/8FP\90D>
4700396 1 SPKT\60\20\4\SNSR

4700469 80 SPCR\SHOCK\1.271D X1 3/8
4700519 2 PL\RTR\MVBL\8.030I1DX1/4\>
4700559 1 WASH\FLAT\8X5-9/16\THRUST
4700566 2 NUT\RTR\5-1/2X2X8\LH\>
4700569 3 BEARING MT DOUBLER
4700592 1 SHFT\RTR\5-1/2X85-1/4\>
4700666 19 PL\RTR\5-1/2X1.25RD\>
4700669 2 PL\RTR\5.5X1.25\TPPD
4700779 20 SPCR\CAST\8.645X5.5X1.529
4701657 1 MNT\SENSOR\RH

4701795 2 LATCH\SCRN\GDR\1-1/2T
4701824 4 SHIM\BRG\16-1/4X4-3/4X10GA
4800106 2 BOLT\HEX\5/8X1-1/2

4800085 8 BOLT\HEX\1/2X1

4800232 8 BOLT\HEX\3/4X8

4800323 4 SCR\SET\ALN\1/2X1\NC
4800572 1 BOLT\HEX\5/8X3-1/2\NF\GR8
4800573 1 BOLT\HEX\5/8X4-1/2\NF\GR8
4900012 4 NUT\5/8\TPLK\NC

4900139 8 NUT\TPLCK\3/4\GR8\NC
4900143 2 NUT\TPLCK\5/8\NF\GR8
5000004 8 WASH\FLAT\1/2

5000005 16 WASH\FLAT\3/4

5000006 8 WASH\LOCK\1/2

5200105 SHANK FROG(FIXED HMR)
5200107 40 FIXED HAMMER-COMPLETE
5200108 80 “3/4” HAMMERS (3")"
5200109 SUPREME HAMMERS 1" X 3”
5200174 HMMR\TIP\2-BOLT\KENNAMTL
5300106 8 “66™"X1 1/4 (1.25)ROD(IND)”
6200046 2 KEY\RECT\5/8X1/2X6-1/4\
6200047 2 KEY\RECT\5/8X1/2X24-3/4\

HD-12 SERIES

v

PARTS REFERENCE

13



HEAVY ROTOR ASSEMBLY SERIAL # G10085 AND UP

7(8L0LY

39vd LXIN NO SN34S 40 LSI1 335

10006k

G600087
Y

0~ |

780y
£y610L7

9006005 ~280008"
#000009 “HHHHHHHH”MWMWUV

a4

0Ly

(S910Ly

96¢00Ly

/MNW

G610/ ¥
OWeL0Ly,  LVBLOLD Y] 95£008%
N 1750007
w/ 5000005
6¢1006Y
7461000
61004 = %
Qv6L0L i &
GhB10LY 9470098 &
[¥610L¥
£h7008%
69500LY 100 -
o 9600029 110088
LS008 51002 hw.Aammvm\
orpl0/y  “GrEL0LY
/ 706104t 80100€¢ _ m/// 9610026
715009 -
7510025
,/ £700097 \>9000006 Ay/
2000z NGa000gh £E100¢5 C 10067

PARTS REFERENCE

v

HD-12 SERIES

14



HEAVY ROTOR ASSEMBLY SERIAL # G10085 AND UP

PART QTY. DESCRIPTION

4702018 RTR\ASY\56X1-1/2\HD12\97
2000521 2 BRG\PB\4\DODGE\COMP
3800111 4 FTG\1/8MPX1/8FP\Q0D\ST;EL
3800243 2 FTG\LUB\1/8MP\SIGHT;GLASS
3800248 2 FTG\LUB\1/8MPX1/8FP\90D>
3800242 2 FTG\3/8MPX1/8FP\BUSH
4700396 1 SPKT\60\20\4\SNSR

4700569 30R4 BEARING MT DOUBLER
4701657 3 MNT\SENSOR\RH sn GI0081 TO HI0090
4701795 2 LATCH\SCRN\GRDR\1-1/2T
4701824 2 SHIM\BRG\16-1/4X4-3/4X>
4701942 2 RTR\PLT\MOW\1-1/2\6\HD12
4701943 2 RTR\NUT\6\HD12

4701944 1 WASH\FLAT\6\HARD\80.D.
4701945 28 SPCR\CAST\8.645X6X1.220
4701946 1 ROTOR SHAFT HD12

4701947 13 RTR\PLT\1-1/2\6ID\HD12
4701948 2 RTR\PLT\TPPD\1-1/2\6\HD12
4701949 56 SPCR\SHOCK\1-1/2X3X2-1/4L
4702213 1 BRKT\SNSR\RTR\HD12IV sn HI0091 AND UP
4702222 112 SPCR\HMMR\1-1/2X3X5/8
4800085 8 BOLT\HEX\1/2X1

4800106 2 BOLT\HEX\5/8X1-1/2

4800295 8 BOLT\HEX\3/4X7

4800323 4 SCR\SET\ALN\1/2X1\NC
4800356 2 SCR\SET\ALN\3/8X1/2\NC
4800563 1 BOLT\HEX\7/8X5-1/2\NF\GR9
4800572 1 BOLT\HEX\5/8X3-1/2\NF\GR8
4800573 1 BOLT\HEX\5/8X4-1/2\NF\GR8
4900012 2 NUT\TPLCK\5/8\NC

4900139 8 NUT\TPLCK\3/4\GR8\NC
4900143 2 NUT\TPLCK\5/8\GR8\NF
4900148 1 NUT\TPLCK\7/8\NF\GR9
5000004 8 WASH\FLAT\1/2

5000005 16 WASH\FLAT\3/4

5000006 8 WASH\LOCK\1/2

5200132 HMMR\TIPA\US\HD13\60-504
5200135 56 HMMR\SWING\1X3-1/2X1-1/2\
5200136 HMMR\FIXED\BASE\HD12\1;BOLT
5200137 HMMR\FIXED\BASE\HD12\2;BOLT
5200138 28 HMMR\FIXED\COMPL\1-1/2\1;BOLT
5200139 28 HMMR\FIXED\COMPL\1-1/2\2:BOLT
5200174 HMMR\TIP\2-BOLT\KENNAMTL
5300108 8 “HAMMER ROD 1.5"X 56"
6200056 4 KEY\REC\3/4X1X14

PART DESCRIPTION

4702743 Scrn\1hi\1/2t\W/DbI\HD12
4702909 Scrn\1-1/2hI\1/28\W/DbI\HD12
4700695 Scrn\2hI\1\HD12

4702931 Scrn\2hI\1/2\W/Doublelr\Hd12
4700730 Scrn\3hI\1\HD12

4702932 Scrn\3hI\1/2\W/Doubler\Hd12
4700731 Scrn\dhi\1\HD12

4702933 Scrn\4hi\1/2\W/Doubler\Hd12
4700637 Scrn\4x6h\1\HD12

4700732 Scrn\6x7hI\1\HD12

4702934 Scrn\6x7\1/2\W/Doubler\Hd12
Not Shown

4701249 GUIDE\SCRN\1/2\HD-12\F&R
4701856 GUIDE\SCRN\1/2\HD12\CTR

HD-12 SERIES

PARTS REFERENCE

15






ROTOR BEARING ASSEMBLY - WITH VENT

ITEM# PART

QTY. DESCRIPTION

2000521
2000042
2000043
2000524
2001011
3800062
3800095
3800380
5700437
7500822
0 3700142

2 OO NOOLA WN =

Not Shown

5700418
5700438
5700539

HD-12 SERIES

v

BRG\PBY\DODGE\COMP Includes items 1,2,3, and 4
BRG\INSERT\22222K\DODGE\>
BRG\PB\SLEEVE ,NUT,WASHER\>
BRG\PB\\SAF522XT\HOUSING
SEAL\OIL\M\DODGE\522\PB
FTG\LUB\1/4COMPX1/8MP\90D
FTG\LUB\1/4COMPX1/8MP\ADPT\LW
FTG\VENT\1/8MP
SNSR\GAGE\TEMP\&KIT\ADP
GAUGE\SIGHT\1/4MPX1/8FP\
HOSE\LUB\1/4VFT\NYL

0 = a N

GAUGE\KINTEMP\BRGS\HD12
GAUGE\TEMP\12V\BRG\300DEG
RESISTOR&BULB\GAUGE\TEMP

PARTS REFERENCE

17



BELLY CONVEYOR

£7500LY

pO0000S \5C500LY
:goz//
200000S T
160006¥ % 5000005 . 1000067

A
A\/ﬂ 5000005 10000G
ooy 9000009

588@%‘“,

\Egﬁ

Y 0¢ 1204
\\ 62120y

\ 100006¢

9000009

g ——— 1000005

¥000005 SI008 WLy y T 151200
900000 S )
(e sol0LAeIOn | 4 4
L
0Lk
s N s
il it
A
A - o
990001} ST T 16610LY
| ¥000005
zog:/ \/® 300000 1281044
1800001 e mogoﬁ/ _ 00006y 2800003¢
_%owhmg@ ; 100000 ——, | .m./gwwwgz ggg%gogm
L — ‘x .W//m_ggm [Tee610c4cE61000
1000067 G107 < g \\N | 100000 (19261047} Li810L6
£000029 105000c B1OO0S 600081 |
(scsi0csarsiony’ 0000 1000005 ) [HIgEB1004] 6e610L

09610ty ——————==¢

100006

|
; 15000/ 1
mggc@/\\.

8600087

PARTS REFERENCE

v

HD-12 SERIES

18



BELLY CONVEYOR

PART QTY. DESCRIPTION

4701952 CNVYR\BELLY\ASY\HD12\97\>
1000054 1 SPKT\60\B\18\1-1/4\5/16KW
1000081 1 SPKT\60\B\18\1-1/2\3/8KW
1100064 1 CHAIN\60DBL\CL

1100066 1 CHAIN\60DBL\17

1700051 1 LCNG\CBL\3/16X30\NYL
1700118 1 BELT\CNVYR\30X299\CLEATED
1700131 LCNG\CBL\R-2\30

2000301 2 BRG\FLG\CAST\1-1/4\2BOLT
2000501 2 BRG\PB\1-1/2\2BOLT

3900014 1 MTR\HYD\9.6\2000\1-1/4SH
4700525 2 ADJ ROD

4700526 2 BEARING BRACKET

4700532 2 BUSH\10DX.5IDX1-3/16L
4700533 2 BUSH\10DX.5IDX5/16L
4701539 1 BRKT\SLIDE\BRNG\DR\CNVYR>
4701541 1 RLLR\DRIVE\39-3/4X6\CNVYR
4701542 1 RLLR\IDLER\39X6\CNVYR\>
4701575 1 DEFLR\DISCH\LH\BELLY*ASY>
4701576 1 DEFLR\DISCH\RH\BELLY*ASY>
4701694 1 BRKT\SL\BRNG\DR\CNVYR\>
4701695 2 BRKT\TGHTR\RLLR\CNVYR>
4701698 1 FRM\CNVYR\BELLY\HD12
4701917 1 BRKT\MTR\ORBIT\CNVYR\>
4701918 1 COV\CNVYR\BELLY\HD12
4701921 1 ENCL\BOX\CYL\FR\HD12
4701938 1 CHAN\COV\REAR\LH\CNVYR\>
4701939 1 CHAN\COV\REAR\RH\CNVYR\>
4701960 1 CVR\CNVYR\BELLY\REAR\HD12
4701974 1 GUIDE\CNVYR\BPAN\LH
4701975 1 GUIDE\CNVYR\BPAN\RH
4701976 1 CHAN\COV\LH\FR\CNVYR\BLLY
4701977 1 CHAN\COV\RH\FR\CNVYR\BLLY
4701991 1 SEAL\CNVYR\BELLY\41X2-3/4X2\HD12
4702127 1 BRKT\SEAL\CNVYR\UPPER\>
4702128 1 BRKT\SEAL\CNVYR\LOWER\>
4702129 1 BELTNG\SEAL\CNVYR\1/8X6X>
4702130 1 FLAT\RTNR\BELTNG\2X27\>
4702131 2 BUSH\1X.517X5/8

4800003 4 BOLT\HEX\3/8X1

4800018 2 BOLT\HEX\1/2X1-1/4

4800068 2 BOLT\HEX\1/2X3

4800082 18 BOLT\HEX\1/2X1-1/2

4800098 22 BOLT\HEX\3/8X1-1/4\NC
4800114 8 BOLT\HEX\1/2X2

4800145 2 BOLT\HEX\1/2X6

4800178 2 BOLT\HEX\1/2X1-3/4

4800477 5 BOLT\CRG\3/8X1-1/2\NC
4900001 38 NUT\HEX\1/2\NC

4900002 19 NUT\HEX\3/8\NC

4900014 2 “NUT\TPLCK\1/2\NC\.500”"MAX”
4900083 12 NUTINSRT\3/8\LONG\>
5000001 41 WASH\FLAT\3/8

5000004 56 WASH\FLAT\1/2

5000006 34 WASH\LOCK\1/2

5000019 31 WASH\LOCK\3/8

6100027 2 SPRNG\COMPRESSION
6200004 1 KEY\SQ\5/16X1-1/2

6200007 1 KEY\SQ\3/8X1-1/2

Not Shown

1700053 LCNG\FSTNR\187\W/STPL\30
1700130 LCNG\R-2\30

1700132 LCNG\RIVET\R-2

1700129 LCNG\TOOL\R-2\SNGL
1700137 LCNG\TOOL\R-2\41213\APP

HD-12 SERIES IV

PARTS REFERENCE

19



LOWER DISCHARGE CONVEYOR

S.N. G10080 TO GI10090

W Y
AYY }’ 77
TAN

SWA

4800158

4701950
lowdisch

20

HD-12 SERIES IV

PARTS REFERENCE




LOWER DISCHARGE CONVEYOR S.N. G10080 TO

G10090

PART QTY. DESCRIPTION

4701950 CNVYR\DISCH\LOWER\ASSY\>
1700078 1 LCNG\CBL\1/8X24

1700119 1 BELT\CNVYR\24X629\CLEATED
2000303 2 BRG\FLG\1-1/2\4BOLT

4700777 10 CLMP\HOSE\1/2

4701528 1 BRKT\ADY\TRKNG\CNVYR\DISCH
4701529 1 HOOK\ROD\TGHTNR\BELT\CNVYR\DISCH
4701549 1 DEFLR\CNVYR\DISCH\LH\>
4701550 1 DEFLR\CNVYR\DISCH\RH\>
4701551 2 BRKT\MTG\RH\CNVYR\DISC>
4701553 2 BUSH\HINGE\CNVYR\DISCH>
4701554 1 BRACE\DEFLR\CNVYR\DISCH>
4701555 1 RLLRAIDLER\35-1/2X8\CNVY>
4701558 2 CLAMP\HOSE\CNVYR\DISCH\>
4701963 1 FRM\CNVYR\DISCH\LWR\HD 12>
4800003 12 BOLT\HEX\3/8X1

4800079 1 BOLT\HEX\5/8X2-1/2

4800146 2 BOLT\HEX\3/8X2

4800158 6 BOLT\HEX\5/8X4-1/2

4800178 8 BOLT\HEX\1/2X1-3/4

4800203 16 PIN\COT\5/32X2

4900001 8 NUT\HEX\1/2\NC

4900002 12 NUT\HEX\3/8\NC

4900005 4 NUT\HEX\5/8\NC

4900012 2 NUT\TPLCK\5/8\NC

5000002 12 WASH\FLAT\5/8

5000003 4 WASH\LOCK\5/8

5000006 8 WASH\LOCK\1/2

5000019 12 WASH\LOCK\3/8

8900107 8 “1”"X3 5/8" PIN”

Not Shown

1700083 LCNGW125\24\W/STPLS

HD-12 SERIES

v

PARTS REFERENCE

21



UPPER DISCHARGE CONVEYOR S.N. G10080 TO GI10090

1000006
6100006

. ey
L s
S ETh000006

609005
61610(
N
. ;
9910087 /A”Ml m/zg% 1. L8000
: N roooooe
171008%
n—-— NOILO 43007 403
J000S 500006% v
100006¥ £000005 000067
010006¢ \ Con0gy
Soooo?“ N AN \ 89L00L¥
¥S00001 =7, S S iy AN
7900011 7 Lo X B 190008Y 6100005
990001 RPRN
_ogooﬁ,\_d&. N \\v
|
Cme 559006 00000

SIS oo
AN

/“”//_ooooom

971008y

PARTS REFERENCE

HD-12 SERIES IV

22



UPPER DISCHARGE CONVEYOR S.N. G10080 TO GI10090

PART QTY. DESCRIPTION

4701951 CNVYR\DISCH\UPPER\ASSY\>
1000054 1 SPKT\60\18\1-1/4\5/16KW
1000081 1 SPKT\60\18\1-1/2\3/8KW
1100064 1 CHAIN\6ODBL\CL

1100066 1 CHAIN\6ODBL\17

2000501 2 BRG\PB\1-1/2\2BOLT
3900010 1 MTR\HYD\24\2000\SAE;A;>
4700077 2 BOLT\CNVYR\TENSION ADJ
4700768 2 BRKT\CNVYR\BRG\MTR
4700862 1 BRKT\MTR\ORBIT\8-1/2X10>
4701556 1 RLLR\DRIVE\36-1/2X8\CNVY>
4701964 1 FRM\CNVYR\DISCH\UPPR\>
4800082 6 BOLT\HEX\1/2X1-1/2

4800114 2 BOLT\HEX\1/2X2

4800146 8 BOLT\HEX\3/8X2

4900001 6 NUT\HEX\1/2\NC

4900002 8 NUT\HEX\3/8\NC

4900005 4 NUT\HEX\5/8\NC

4900014 2 “NUT\TPLCK\1/2\NC\.500"”MAX"
5000001 8 WASH\FLAT\3/8

5000002 4 WASH\FLAT\5/8

5000004 10 WASH\FLAT\1/2

5000006 6 WASH\LOCK\1/2

5000019 8 WASH\LOCK\3/8

6200004 1 KEY\SQ\5/16X1-1/2

6200027 1 KEY\SQ\3/8X1-1/4

7500635 2 CUSH\RBBR\7-3/4X2-7/16X2
PART QTY. DESCRIPTION

4702038 REST\TUB\ASSY\LDR\HOOD\>
4701919 1 REST\TUB\LDR\HOOD\HD1297
4702037 1 STRAP\MNT\REST\TUB\LDR\>
4800082 2 BOLT\HEX\1/2X1-1/2

4800141 2 BOLT\HEX\1/2X4-1/2

4800146 8 BOLT\HEX\3/8X2

4900002 8 NUT\HEX\3/8\NC

5000001 20 WASH\FLAT\3/8

5000019 8 WASH\LOCK\3/8

7500635 4 CUSH\RBBR\7-3/4X2-7/16X2

HD-12 SERIES IV PARTS REFERENCE



S.N. HI0091 AND UP

LOWER DISCHARGE CONVEYOR

100006 2000069
e N 9000005 = sioo0ns
CLv0Ly N1 7005

1010068 |
£02008% J\\ B51008¥ ¢80008% | £61¢04v
_. Feiozs s T =

$000008 f/ oo

\ < 1000008
AE2 / A00005 g/ 10080

el BLO000%\ &=~ g 9000005
6100005 & . . £00008%
. 8610l 700006 1LI00LTE 00006+
~ 971008F $ o SO0 8% 1v1200%
Ny ~. . ’
. S 00006y N6

I vy 6100005

TN
e 700008y 2y

610000 \

15540L NNl

89G10L¥
gr1 008y

¢000C6y
LLLOOLY
6100009 100008

2000061..-

£010068

— i .
comogr— -~ AP Ty R

F—o0000g8

£00000S
8610087

|
S /\/\//%v/ﬂ \wgo@ o~
- Ls¥ - \\\ i
s A////\v\\\g\ w7

<

N ~ ¥ o

P PSPt

. 7L L E \\
-7 2 8100041

PARTS REFERENCE

v

HD-12 SERIES

24



LOWER DISCHARGE CONVEYOR

S.N. HI10091 AND UP

PART QTY. DESCRIPTION

4701950 CNVYR\DISCH\LOWER\ASSY\>
1700078 1 LCNG\CBL\1/8X24

1700119 1 BELT\CNVYR\24X629\CLEATED
2000303 2 BRG\FLG\1-1/2\4BOLT

4700777 10 CLMP\HOSE\1/2

4701528 1 BRKT\ADY\TRKNG\CNVYR\DISCH
4701529 1 HOOK\ROD\TGHTNR\BELT\CNVYR\DISCH
4701549 1 DEFLR\CNVYR\DISCH\LH\>
4701550 1 DEFLR\CNVYR\DISCH\RH\>
4701551 2 BRKT\MTG\RH\CNVYR\DISC>
4701553 2 BUSH\HINGE\CNVYR\DISCH>
4701554 1 BRACE\DEFLR\CNVYR\DISCH>
4701555 1 RLLR\IDLER\35-1/2X8\CNVY>
4701558 2 CLAMP\HOSE\CNVYR\DISCH\>
4701963 1 FRM\CNVYR\DISCH\LWR\HD12>
4702140 1 FLT\SCRPR\BELT\CNVYR\DISCH
4702192 2 FLT\DBL\SCRPR\CNVYR
4702193 2 SCRPR\PLASTIC\CONVY
4702473 1 SCRPR\BELT\CNVYR\DISCH
4800003 12 BOLT\HEX\3/8X1

4800079 1 BOLT\HEX\5/8X2-1/2

4800146 2 BOLT\HEX\3/8X2

4800158 6 BOLT\HEX\5/8X4-1/2

4800178 8 BOLT\HEX\1/2X1-3/4

4800203 16 PIN\COT\5/32X2

4900001 8 NUT\HEX\1/2\NC

4900002 12 NUT\HEX\3/8\NC

4900005 4 NUT\HEX\5/8\NC

4900012 2 NUT\TPLCK\5/8\NC

5000002 12 WASH\FLAT\5/8

5000003 4 WASH\LOCK\5/8

5000006 8 WASH\LOCK\1/2

5000019 12 WASH\LOCK\3/8

8900107 8 “1”"X3 5/8" PIN”

Not Shown

1700083 LCNGW#125\24\W/STPLS
4701559 GUIDE\BELT\CNVYR\DISCH

HD-12 SERIES

v

PARTS REFERENCE

25



UPPER DISCHARGE CONVEYOR S.N. HI0091 AND UP

1100066
100064
\\\4900001

0004
—=—5000006
3900010

“//620

4701556

4900005
4900002

2000520

N o2

5000019
4300002

FOR LOADER OPTION

4800141

4800146 \_;

26

HD-12 SERIES IV PARTS REFERENCE




UPPER DISCHARGE CONVEYOR S.N. HI0091 AND UP

PART QrYy. DESCRIPTION
4702224 CNVYR\DISCH\WUPPER\ASSY\98
1000054 1 SPKT\60\B\18\1-IM5/16KW
1000081 1 SPKT\60\B\18\1-1/2\3/8KW
1100064 1 CHAIN\60DBL\CL

1100066 1 CHAIN\6ODBL\ 17

2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL
3900010 1 MTR\HYD\24\2000\SAE;A
4701556 1 ROLLER\DRIVE\36-1/2X8
4702146 1 FRM \CNVYR\DISCH\UPPR\HD 12
4702203 1 BRKT\MTR\DRVA\CNVYR
4702204 2 STRAP\REINFRC\GUIDE\BRG\>
4702205 2 BOLT\AD~RLLR\DRVA\CNVYR
4702206 2 GUARD\SPKT\CPLG\DRV\CNVYR
4800098 8 BOLT\HEX\3/8XI-1/4\NC
4800114 2 BOLT\HEX\1/2X2

4800146 4 BOLT\HEX\3t8X2

4800580 2 BOLT\HEX\3/8X7

4900001 2 NUT\HEX\1/2\NC

4900002 8 NUT\HEX\3/8\NC

4900005 6 NUT\HEX\5/8\NC

4900030 2 NUT\NYLCK\3/8\NC

4900083 4 NUTAINSRT\3/8\LONG\>
4900110 2 NUT\FLANGE\SERR\5/8\NC
5000001 4 WASH\FLAT\3/8

5000002 6 WASH\FLAT\5/8

5000004 2 WASH\FLAT\1/2

5000006 2 WASH\LOCK\1/2

5000019 4 WASH\LOCK\3i8

6200004 1 KEY\SQ\5/16XI-1/2

6200027 1 KEY\SQ\3/8X 1 - 1/4

7500635 2 CUSH\RBBR\7-3/4X2-7/16X2
PART QY. DESCRIPTION

4702038 REST\TUB\ASSY\LDR\HOOD\>
4701919 1 REST\TUB\LDR\HOOD\HD1297
4702037 1 STRAP\MNT\REST\TUB\LDR\>
4800082 2 BOLT\HEX\1/2XI-1/2

4800141 2 BOLT\HEX\1/2X4- 1/2

4800146 8 BOLT\HEX\3/8X2

4900001 4 NUT\HEX\1/2NC

4900002 8 NUT\HEX\3/8\NC

5000001 20 WASH\FLAT\3/8

5000004 8 WASH\FLAT\1/2

5000006 4 WASH\LOCK\1/2

5000019 8 WASH\LOCK\3/8

7500635 4 CUSH\RBBR\7-3/4X2-7/16X2

HD-12 SERIES IV PARTS REFERENCE



MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE

28

HD-12 SERIES IV PARTS REFERENCE




MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE

ITEM PART QTY. DESCRIPTION

4702030 CNVYR\DISCH\MAG;OPT\HD12
1 4702039 2 BRKT\MTG\REAR\CHUTE\MGNTC\W/YOKE
2 4702008 2 BRKT\MTG\FRONT\CHUTE\RLLR
3 4701526 1 CNVYR\CHUTE\AL\24\HD10
4 4701532 1 CHUTE\END\SECTION\24\HD10
56,&7 7500840 RLLR\MAG\8X24\KEYED\SHAFT

Not Shown

4800003 10 BOLT\HEX\3/8X1

4800559 2 IN\LYNCH\5/16X2-1/2\>

4900023 10 NUT\TPLCK\3/8\NC

5000001 8 WASH\FLAT\3/8

HD-12 SERIES

v

PARTS REFERENCE

29



HAND RAIL AND WALKWAYS

~
oS
)
o)
~
~+

o~
= o~
S
o E -t
[ o~
ey ©
Litees —
o= =
=L
S5 Iy
~t i}
[ <>
(]
<
() —3
o 0O
o [
=) [ g
L

4701624

>

5000001

1800098
4702050 /’| k

30

HD-12 SERIES IV

PARTS REFERENCE




HAND RAIL AND WALKWAYS

PART QTY. DESCRIPTION

4702020 HNDRL\ASY\HD12\97

4701622 WLKWY\DECK\LH\W/LOADER

4701623 WLKWY\DECK\RH\W/LOADER

4701624 2 WLKWY\DECK\WW\O/HOOD;LOADR

4701625 1 BRKT\MTG\LDDR\DECK\6-1/2>

4701642 4 CPLR\RAIL\HAND

4701644 1 “RAIL\HAND\SIDE\56-7/8"

4701647 1 RAIL\HAND\LDDR\RH\DECK

4701882 1 LDDR\DECK\HD12

4701883 1 RAIL\HAND\CORNER\HD12

4701914 1 WLKWY\RTR\FRONT\ SN G10081-110108 AND 110110
4701915 1 WLKWY\RTR\REAR\ SN G10081-110108 AND 110110
4701916 1 LDDR\WLKWY\RTR\HD1297

4702663 1 WLKWY\RTR\REAR\ SN 11109 AND SN 110111 AND UP
4702664 1 WLKWY\RTR\FRONT\ SN 11109 AND SN 110111 AND UP
4800003 4 BOLT\HEX\3/8X1

4800082 3 BOLT\HEX\1/2X1-1/2

4800098 27 BOLT\HEX\3/8X1-1/4\NC

4800118 8 BOLT\HEX\5/16X2

4800145 2 BOLT\HEX\1/2X6

4900001 5 NUT\HEX\1/2\NC

4900002 31 NUT\HEX\3/8\NC

4900142 8 NUT\TPLCK\5/16

5000001 42 WASH\FLAT\3/8

5000004 10 WASH\FLAT\1/2

5000006 5 WASH\LOCK\1/2 SN [1109 AND SN 110111 AND UP
5000019 31 WASH\LOCK\3/8

HD-12 SERIES

v

PARTS REFERENCE

31



CONTROL PANEL COVER KIT

GEr0087
1£0000G  ¢L00067

" L8008y
£ z\‘\\
LA

9910062 "
61005/
LyE004L

L£0006Y
7800061

GLic0v

FE0008Y
6100005

000005
e

0C1e0Ly
looosy

860008y
/////////l'g\h

(0600-19 0N TYI¥3S
Y314y Q3NIN0IY 1ON) 029005/

HOLNTD 716 /M
8112000

(0600-19 "ON WIHIS
Y314V Q3INDTY LON)

HOINTD 815 /M
0661017

"HM 0 Lvd LON “A31Y43d3S 43030

(100087

6L 1C0LY

860008y
999006/

599005
~1199005/

~
~
~

~
~

089006

~

(00067

(ONT HOVI IND)
STI0H .8/¢ TIIMG

:%\M\m

B¢

PARTS REFERENCE

v

HD-12 SERIES

32



CONTROL PANEL COVER KIT

PART QTY. DESCRIPTION

4701993 SHAFT\CLUTCH\OP\1-1/4X28-1/4 W/318 CLUTCH
4702118 LVR\HNDL\CLUTCH\36 W/314 CLUTCH
4702221 COV\PANEL\CNTRL\KIT\HD12>
4702115 1 COV\PANEL\CNTRL\HD-12-IV
4702116 1 BRKT\SHOCK\GAS\CVR\PANEL\LH
4702117 1 BRKT\SHOCK\GAS\CVR\PANEL\RH
4702119 1 HINGE\COV\PANEL\CNTRL\LH
4702120 1 HINGE\COV\PANEL\CNTRL\RH
4800012 4 BOLT\CRG\3/8X1-1/4\NC

4800034 4 BOLT\HEX\3/8X1-1/2

4800098 2 BOLT\HEX\3/8X1-1/4\NC

4800277 1 BOLT\HEX\1/4X1

4800281 1 BOLT\HEX\5/16X2\NF

4800495 2 SCR\RD\SLOTW10X3/4\NC
4900002 4 NUT\HEX\3/8\NC

4900030 2 NUT\NYLCK\3/8\NC

4900071 1 NUT\NYLCK\5/16\NF

4900072 2 NUT\HEX\#10\NC

4900084 1 NUT\TPLCK\1/4\NC

5000001 4 WASH\FLAT\3/8

5000019 8 WASH\LOCK\3/8

5000071 2 WASH\LOCK\EXT;STARW#10
7500166 1 LATCH\RBBR\6

7500190 1 LATCH\RBBR\CATCH\6

7500347 1 LATCH\RBBR\MNT\6

7500664 4 SHOCK\BALL\FITTING

7500665 4 SHOCK\END\FITTING

7500666 4 SHOCK\SAFTY\CLIP

7500680 2 SPRNG\GAS\60LB\9416K173

HD-12 SERIES

v

PARTS REFERENCE

33






CAT ELECTRONIC ENGINE CONTROL PANEL

ITEM PART QTY. DESCRIPTION

1 4702867 1 PANEL\CNTRL\HYD\HD12\3412E

2 4702868 1 BRKT\PANEL\CNTRL\MNT

3 4702869 1 BRKT\PANEL\CNTRL\MNT

4 4800574 8 SCR\RD\SLOTW10-24X1/2

5 4800587 12 SCR\RD\SLOT\#10-24X1

6 4900072 16 NUT\HEX\#10\NC

7 5000104 20 WASH\LOCKW#10

8 CAT_GAUGE_5700611 BEZEL\CAT\GUAGE\ELEC. - INCLUDED WITH GAUGES
9 CAT_GAUGE_5700613 CAT\GUAGE\ELEC\QUAD

10 CAT_GAUGE_5700889
11 CAT_GAUGE_5700888
12 CAT_GAUGE_5700612

NOT SHOWN

5700497
5700831

HD-12 SERIES IV

STARTER\BLOCK\3412E\CAT
CAT\GUAGE\ELEC\132-8044
CAT\GUAGE\ELEC\TACH

SWITCHIGN\CAT\SPADE-TERM
SWITCH\TOG\SPDT\ MOM\(ON)-OFF

PARTS REFERENCE

35



CONTROL PANEL MECHANICAL ENGINE

NOILdO ¥30v01 40J

1006009

00008y —>-. 860008y

1000005 —=*

G10C0LY

196104y

€00008H
6100006
100000%

“ soga\\
950008y — 0. BI0DOOS \ _M 1000005

Pooeoom\\\\\\\‘ 200006y

2000067 \\\\\\\\!
610000

P10C0LY 1000006 ———— o
(5810LY _

- SL0006 - 950000
20006¢
6100005 7 \
jonooos. C3610LF

860008%

200006
T 6100008
A\\\I 100000

wocoeom

oﬂmmmmwm =0
010004F \ ! )
ws oty

860008¥

PARTS REFERENCE

v

HD-12 SERIES

36



CONTROL PANEL MECHANICAL ENGINE

PART QTY. DESCRIPTION

4701980 PANEL\CNTRL\ASSY\HD12\97
4701852 1 ENCL\PANEL\CNTRL\HYD\>
4701922 1 MNT\W\PANEL\CNTRL\HD1297
4701961 1 PANEL\CNTRL\HYD\HD12\97
4701962 1 BRKT\SUP\TUBE\HYD
4702010 1 CHAIN\STOP\PNL\CNTRL
4702014 OPTION CVR\PNL\CNTRL\BLANK
4702015 1 MNT\GOV\PNL\CNTRL
4800003 5 BOLT\HEX\3/8X1

4800098 10 BOLT\HEX\3/8X1-1/4\NC
4900002 11 NUT\HEX\3/8\NC

4900023 4 NUT\TPLCK\3/8\NC

5000001 26 WASH\FLAT\3/8

5000019 14 WASH\LOCK\3/8

HD-12 SERIES

v

PARTS REFERENCE

37



TOOL BOX

GC9006L

1£0000G
8970087

£G810Ly

00006y

\w\\\\\\ 6100005
1000006

100087
200008

065006,

¥£0008v

0¢610Lv

(¢0000G
£20006¥

PARTS REFERENCE

v

HD-12 SERIES

38



TOOL BOX

PART QTY. DESCRIPTION

4701979 TLBX\ASSY\SUB\HD12\97
4701853 1 ENCL\TLBOX\HD12
4701920 1 COWV\TLBOX\HD12
4800013 2 BOLT\HEX\5/16X1
4800034 4 BOLT\HEX\3/8X1-1/2
4800468 8 SCR\RD\SLT\#10X1/2\NC
4900002 4 NUT\HEX\3/8\NC
4900023 2 NUT\TPLCK\3/8\NC
5000001 4 WASH\FLAT\3/8

5000019 4 WASH\LOCK\3/8
5000022 2 WASH\LOCK\5/16
5000023 2 WASH\FLAT\5/16
5000071 8 WASH\LOCK\EXT;STAR#1
7500590 1 ENCL\OPS\8-1/2X11X1-5
7500625 1 LATCH\PDDL\3-4974\KEY

HD-12 SERIES

v

PARTS REFERENCE

39



BATTERY BOX

¢0000L5

£700067
00010 T T

G7810L7 2000061
\.\\\\\\\\\\\\\\\\\\\\\\\@_oooon

1000005
\.\\\\\\\\\\\\\\\\\\\\@_ooow¢

\

8891047 ‘
NG
(&
o &)

£700067
(0OL0h e

629101y

ol

1000061
° 900000
16810LY
BL700LS \\\\\\\\\\\\.‘ﬂmww
620045

LLC00LG
7£000LG

®

4

/

,,///_ocooom
£00008Y

ve9L0LY

PARTS REFERENCE

v

HD-12 SERIES

40



BATTERY BOX

PART QTY. DESCRIPTION

4701981 BOX\BATT\ASSY\SUB\HD1

4701633 1 STRAP\ANGLE\BATT\8-1/

4701634 1 “COV\BOX\BATT\54™

4701638 1 STRAP\ANGLE\BATT\43-3

4701639 5 STRAP\HOOK\BOX\BATT

4701688 1 “CBL\BATT\2/0X22"\BLK\”

4701825 1 “CBL\BATT\2/0X144™\RED”

4701826 1 “CBL\BATT\2/0X144™\BLK”

4701894 1 “BOX\BATT\54™\HD12\SER”

4800003 4 BOLT\HEX\3/8X1

4800018 4 BOLT\HEX\1/2X1-1/4

4900001 4 NUT\HEX\1/2\NC

4900002 4 NUT\HEX\3/8\NC

4900023 5 NUT\TPLCK\3/8\NC

5000001 8 WASH\FLAT\3/8

5000006 4 WASH\LOCK\1/2

5000019 4 WASH\LOCK\3/8

5700002 2 BATT\12VDC\8D1150

5700271 1 RELAY\CONT:DUTY\24V\S SN GI0080 - GI0085 See Page 103
for GI0086 & up

5700274 BRKR\CIRCUIT\50AMP

5700275 1 TERM\BATTN\UNIM\MARINE

5700279 1 BATT\12VDC\5024

HD-12 SERIES

v

PARTS REFERENCE

a1



TOP FED FUEL TANK

INYL 0L QIHOVLIYND Q1ddIHS 39 01 JATWA ONY J1ddIN

JUEL0T 816 X IL¥We 4
LIHSYD QIN01T VdyN 51

O\A“OO
o O
\A\OOW\O

Qrere & A1ddNS ONTYY e
dIndd 111101 180

ANVL NT 9 Td L43SNT WM
SIWS Siyvd - FI0N

PARTS REFERENCE

v

HD-12 SERIES

42



TOP FED FUEL TANK

ITEM PART QTY. DESCRIPTION

4703102 1 ASSY\TANK\FUEL\HD12\TOP FEED
1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL
2 3800165 1 FTG\1/2FPX1/2FP\90
3 3800618 1 FTG\AIR\1/2X1-1/2ANPPL\BRSW/HEX
4 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX
5 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
6 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
7 4000193 1 VALVE\BALL\1/2\LW\BRS
8 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
10 4703103 1 PIPE\RETURN\TANK\FUEL\HD12
11 4703104 1 TUBE\SUCTION\TANK\FUEL\HD12
12 4703105 1 CVR\GAUGE\TANK\FUEL\HD12
13 4703107 1 CVR\TANK\FUEL\HD12
14 4703108 1 TUBE\FILLNINNER\FUEL
15 4800003 2 BOLT\HEX\3/8X1
16 4800024 12 BOLT\HEX\1/4X3/4
17 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK
18 4900082 2 NUT\INSERT\3/8\.027X.150GR
19 5000024 12 WASH\LOCK\1/4
20 7500124 1 GRMT\RBBR\1X9/32IDX3/16T
21 7500682 1 GAUGE\FUEL\SENDING\HD12
22 7500743 2 GRMT\RBBR\1-3/8X11DX1/4T
23 7500811 1 CAP\FUEL\5343-15\600SERS\W\LOWPRESS;RELIEF
30 3700523 1-1/2 FT HOSE\PUSHLOCK\1/2\FT

Not Shown

15A 5000001 2 WASH\FLAT\3/8
15B 5000019 2 WASH\LOCK\3/8
21A 4800498 5 SCR\PAN\PHL\#10-32X3/4\NF

HD-12 SERIES

v

PARTS REFERENCE

43



HYDRAULIC SCHEMATIC -

TUB CIRCUIT

= HOSE 21

o HOSE 23
- TUBE 17
= H0SE 26

|

I
[
|
|
I
l
|
|
!
\

5000010
HOSE 22 -+
HOSE 24 -»=
TUBE 11 =
3800381 HOSF 25 =—
|
HOSE 3~ |
£
4300069 | —
i? \ ! :5 _____ T**3~
£ | MHOSESS . B
[ %
- HOSE 56 i 1700 PSI
< HOSE 97 g e !
HOSE T = U3 13 U8
I CRCUIT
4200047 ~— 0t 10 -
o DR e
HOSF 43 — ==
HOSE 11
1400007 7 140001/
[ 701765

44

HD-12 SERIES IV

PARTS REFERENCE



PACKAGE

STD.

CONVEYOR CIRCUIT

SCHEMATIC

HYD.

718204
e 1000071
£1000%
0 3504 ~ 4350
¥ve
) 3500 150002y
[v000 7
£60000% 9600005
q-----!iII:/' PR N 7350
| - 05 IS0H " !
i m e GLH008E |
m = 71 350H = m /@/
| | 73504 18E008E
B O i3 ) | R
61 350H L1350H 4
I ! J { — L
¢CISOH + lmw IS0H 16 IS0
B sl L | ey
N et =ty o {3501 9 3500 54 350K
ST 0! S I L300
_|1III1_||_I —_ | "%.SQLAH_“Q&&_ N.vaOI
20 350H = 180000 IEEE S ST ¢ LAl 9 0100068 -
T BLs008¢ +80000% i
- s
8240088 ES 1 350H L 350K 8 350K 9% 3S0H
wzon/ \@Emoz / _ .1\ | 7100062
_.m m m =~ G/100LY 6¢ 30H
o | | ~— ppL00L7 IO HOAIND)
SL1001 |
- _4/ UECTEEA [N PP 180
85 350 ~ £ 350H (7104 $OAIANO)

LITYOAIANOD

45

PARTS REFERENCE

v

HD-12 SERIES



CONVEYOR CIRCUIT - WITH RADIO

SCHEMATIC

HYD.

p1870L%
e (00007
L1004 o
65 350H N
6 34N v
N\ U0~ 1500025
A [400027
501000 k |11000% I¥y00LE cioo.\.m./
e 3 __ |||||||| alAEN!
_ — 05 I50H _
: sl 1| 938N n i
| EEIN
i v Iy 7 Ty
i : e /@/
“ h i pIS0H  18£008F
YT (/N | I 4300 A
== 4
B HESUIN PSR ITE ST
S ) .
LG 3S0H # T 1
™ 95 ISOH /| B 71 IS0H ¢l 350H 0¢ 350H
01 3801
N S g1 3500 QL L3Nl £ 3Nl
i = _ G ISOH 9 350H Gy 350H
O LT 10! 23801 —=
| _ A b L3504
STETT
£ 350H = 780000% 1Y Lo 5 0100068 —_—
s N ay | 9 7
-l .-
820088 Qzh00%8 L3504 B 350 B 350
@:moz/ \@Bmg EWDIV \Ewoz | 710006E
| “ _.m 67 350H
¢/ 1001 _ m B = G/L00LY ~—— 71001y JAM0 HOAIANOD
[ | _
e o LiLant
o~ | s | oz — | N 60 350
L3I 4OAIANOD (104 $0A3ANO

PARTS REFERENCE

v

HD-12 SERIES

46



WITH TUB COVER

CONVEYOR CIRCUIT

SCHEMATIC

HYD.

P1820L4
. 100004
8L1000% 78 500 -4 I50H
R
11 3508 m Yo
N B\ Ucégs
....... :_83/ 10028 + 0FP005 LY0o0c
N ma& D
eE ! i 195008%
8l 1S0H ! \\ 6C¥008¢ W
T | T :mmz
8/ 350H _ i
FES I _F_
DR SN T IS B S e
L 51 3508 2010007
ﬁ d .
$L 350H ~a 1S 3S0H i
01 3801 74 3508 £l 3500
81 350H T
{1 350H SN F — G 350H 9 350H
21000% e [0 | ! Fe=fospo £+ T50H
/ auwog, [ 1€ IS S - S LIo! 0100066
S2350H CL3SCH N:mox/ \. i IS0 £5 150H 780000+ L= : - % 30K §1 350H
N \a— ¥ ISOH ¥80000¥ B I el 113
N B TR 3 oh 80 L | 6Y 08
X GLL00 I 9Ty008¢ $10006¢
| 95 350H o5 150
s g/ /_‘_ / 67 I50H
|
S 3SOH 11 350H 6£ 3501 L PI00LY 3440 HOAIANGO
7104 YOAIANOD ]
1no/N NMOO/dn SLIGOM ' e
300 8L -
8¢ 350H |\ 4/ 153500

LT H0AIANGD

47

PARTS REFERENCE

v

HD-12 SERIES



HYDRAULIC TANK HOSES AND FITTINGS

dind 430Qv07 0L

vH

- HLA008e

~ 69v008¢

6YH008E ~_

108008¢ H5v008¢

£0000%Yy
62000y

89r008¢
ANO IN3W313 91000k

1000wy

GOL10LY

¢5p008E
Gv008E

§19005L — . 88C10LY
s — T 00SL
1120087 —

PARTS REFERENCE

v

HD-12 SERIES

48



HYDRAULIC TANK HOSES AND FITTINGS

PART QTY. DESCRIPTION

3800290 0/2 FTG\1-1/4AMPX1-1/4FP\QOD\ST;EL
3800307 0/2 FTG\1-1/4AMPX1FPS\ADPT
3800312 0/1 FTG\2-1/2BARBX2MP\ADPT\LW
3800374 0/1 FTG\2MPX2FP\90D\ST;EL\LW
3800441 1 FTG\3/4AMP\PLUG\HEX

3800444 1/0 FTG\3MP\PLUG

3800445 2/0 FTG\1-1/4AMP\PLUG

3800446 2/4 FTG\1-1/4MPX2-1/2\WNPL\HEX
3800449 0/1 FTG\2MPX2-7/8\NPL

3800452 1 FTG\3/4AMP\VENT\SNTRD\>
3800458 2 FTG\1-1/4MP\90D\ELL

3800468 2 FTG\1-5/8MJICX1-1/4MP\90D
3800469 2 VALVE\BALL\1-1/4FP\>

3800471 2 FTG\1-5/8MJICX1-1/4MP\>
3800482 0/1 VALVE\BALL\2FP\1/4TURN\>
4400007 2 FLTR\SCRN\2MPX1-1/4FP\25>
4400016 FLTR\ELMNT\1OMICRON\5.1D\>
4400017 2/4 FLTR\COMP\10MICRON\5.1D\>
4400025 0/1 FLTR\SCRN\3MPX2FP\50GPM\>
4701765 1 TANK\HYD\72X24-1/2X20-1/2\HD12\97
4701388 1 COWTANK\7X1/4\HYD

4800277 6 BOLT\HEX\1/4X1

5000024 6 WASH\LOCK\1/4

7500615 1 GAUGE\HYD\1O\W/THERM
7500620 1 CAP\OIL\4777\300 SERIES

HD-12 SERIES

v

PARTS REFERENCE

49



HYDRAULIC PUMP HOSES AND FITTINGS

76£008€
££¢008€

150008
L0002

0£¥008¢

\

7¥H

HD-12 SERIES IV PARTS REFERENCE

50



HYDRAULIC PUMP HOSES AND FITTINGS

PART QTY. DESCRIPTION

HYDPUMP
3800277 2 FTG\1-1/16MORX1-1/16MJIC\ADPT FOR SN HI0091 AND UP
3800294 2 FTG\1-5/16MJICX1-1/16MOR\ADPT FOR SN GI0081-HI0090
3800470 2 FTG\1-5/8MORX1-5/8MJIC\>
4200047 1 PUMP\HYD\25/20\2.85/2.33\LH FOR CAT 3408 AND 3412 ENGINE
4200051 PUMP\HYD\25/20\2.85/2.33\RH FOR CAT 3406 ENGINE

HD-12 SERIES

v

PARTS REFERENCE

51



HYDRAULIC TUB CONTROLS

&= 7
S e =
=
SD_Q_
= «
= =
SEE 4
I |
=L OS> —
=B
(=1
[=1
[==]
ax]
-
M=
-
=
- (=1
= (==
~ Q
/
(7=
D
=
\ ~
o=

HdS

3800473
4000097

3800466

TO FRONT PUMP SECTION
h.'!

H25

H26

-
w>
~
=
=
=]
~3

HD-12 SERIES IV PARTS REFERENCE




HYDRAULIC TUB CONTROLS

PART QTY. DESCRIPTION
HYDTBVLV

3800277 4 FTG\1-1/16MORX1-1/16 MJIC\ADPT

3800295 1 FTG\1-5/16MJIC\UNION

3800381 1 GAUGE\3000PSI\REAR STEM

3800463 1 FTG\1-1/16MORX1-1/16MJIC>

3800464 2 FTG\1-1/16MJICX7/8MOR\>

3800466 1 FTG\1-5/16MJIC\QOD\ELL

3800473 1 FTG\7/16MJICX1/AMP\ADPT

3800474 1 FTG\7/16MJICX1/4FP\ADPT

4000097 1 VALVE\HYD\20GPM\1SPL\24V>

4300058 VALVE\ELEC\HYD\25GPM\12v

4300061 VALVE\ELEC\HYD\25GPM\24Vcv93, replace with 4300069

4300069 1 VALVE\ELEC\HYD\25GPM\24v\CV98

Not Shown

4000131 VALVE\HYD\SOLENOID 24V\REPLACEMENT SOLENOID FOR VALVE
#4000097

4000199 VALVE\HYD\CARTRIDGE 24V\REPLACEMENT CARTRIDGE FOR VALVE
#4000097

4000203 VALVE\HYD\CARTRIDGE\PILOT FOR #4000097

4300010 VALVE\SOLENOID\12V REPLACEMENT SOLENOID FOR #4300058

4300054 VALVE\SOLENOID\24VY REPLACEMENT SOLENOID FOR #4300061

HD-12 SERIES

v

AND #4300069

See also “Hydraulic and Electric Solenoid Parts”, page xxx

PARTS REFERENCE 53



TUB MOTOR HOSES AND FITTINGS

54

HD-12 SERIES IV PARTS REFERENCE




TUB MOTOR HOSES AND FITTINGS

PART QTY. DESCRIPTION

HYDTBFTG
3800448 3 FTG\7/8MJICX7/8MORADPT
3800460 1 FTG\7/8MJICX7/8MJICX
3800461 1 FTG\7/8MJICX7/8MJICX>
3900023 2 MTR\HYD\18.7\2000\SAE;A;>
7501005 KIT\2000\0RBIT

HD-12 SERIES

v

PARTS REFERENCE

55



CONTROL PANEL CONVEYOR CONTROL

15 06¢ ATLYAIX0HddY FUNSSFYd ISVAONT TTIM IHS INO
WOIHL 090°0 ONY 00 ,8/S 34NSYIN AINOHS Y3HSyM
THIHS Y 404 §IHSYM ¥14 QUVONVLS v 35N

1S4 0672 03303 LON 00 D
ﬁﬁgﬁ\\\“W\\

HDI2-23

\\\mu 6250088 < = ~

NIHS

\

1IN dVd

LN dYD MOT38 SHIHS Q0¥ ONV

YINVE IATYA NOYS LN dVD JAOW3Y
:(34NSS3¥d L1 WYOALY1d ONY)

JUNSSIYd FANQ 1138 YOAIANOD JSYI4INI OL

LIWAARNASYACLOHN

N £9¥008¢

bL1009 08+008¢

fIH

[~

_ =~

_ -

T 9600007

L1L000%

6£0008¢

8/¥008¢

¥9600.€

NOILI3S diNNd a3y 0L

PARTS REFERENCE

v

HD-12 SERIES

56



CONTROL PANEL CONVEYOR CONTROL

PART QTY. DESCRIPTION

HYDALT1
3700964 HOSE\HYD\1/2X24\7/8MJICX3/4FJIC
3800277 2 FTG\1-1/16MORX1-1/16MJIC\ADPT
3800279 1 FTG\1-1/16MORX1-1/16MJIC\90D\M;ELL
3800381 1 GAUGE\3000PSNREAR STEM
3800429 1 FTG\1-1/16MOR\CONN
3800462 1 FTG\NUT\1-1/16FJICS
3800463 2 FTG\1-1/16MORX1-1/16MJIC>
3800465 1 FTG\1-1/16FJICX7/16MJIC\>
3800474 1 FTG\7/16MJICX1/4FP\ADPT
3800478 1 FTG\3/4MJICX3/4MJICX\>
3800480 5 FTG\1-1/16MORX3/4MJIC\>
4000096 1 VALVE\HYD\W/DETENT\>
4000108 1 VALVE\ELEC\30GPM\24V\2POS
4000111 1 VALVE\HYD\1SP\SPRG;CENT\>
4000130 VALVE\HYD\SOLENOID\24V REPLACMENT SOLENOID FOR 4000108

HD-12 SERIES

v

PARTS REFERENCE

57



CONTROL PANEL WITH REMOTE RADIO

16008h. .
=07 1006)

S — 200005

| Lo
TOMINGD HOAJAND T3V TOXINGD, 0S¥ 335 0T S NS S N

(£24000) IATYA 431134 INAOW MOYLS 01 S1108 ¥IN0T 35N

S —_—
= ~"(£9008¢) 33 0L (71H) 350H LOINNOD b
(T2 10007 ) IV WA 33138 AN 0L
A008 INWA HOY4 (£9+008¢) 331 JAON
£97008¢
D <, £L0007 431140 01
NIL13 JSOH ONY ONILL : B0 D0~
INILSIXT NI3H138 331 TIVISN |
2 S
7500098 — g ‘
!
) ,ﬁw LLC008E 64008
. I NS0 8L HOY INILLLS 3S0H ONY INIBNL
& 055005 ” ONILSIX3 NIIMLIE J3L TIVISNI
L VA HOAINOD $Y3H MOM S ~
v B67006¢ |100LE
(BIH) 3SOH LONOORI ONY "> - o BRRO08S
4008 3NT¥A NI (LZ008E) HOBT3 TWISNI ™ .
INIONT 40 JAIS HTNO TINYd 104IN0D NI31VI01 INIGNT 40 30IS HY NO G3LY201

NOILI3S difNd 4v3Y 01

PARTS REFERENCE

v

HD-12 SERIES

58



CONTROL PANEL WITH REMOTE RADIO

PART QTY. DESCRIPTION
3800489
3700440 1 HOSE\HYD\3/4X32\1-1/16FJICS
3700441 1 HOSE\HYD\3/4X115\1-1/16FJICS\1-1/16FJICSX90D
3800277 1 FTG\1-1/16MORX1-1/16MJIC\ADPT
3800279 1 FTG\1-1/16MORX1-1/16MJIC\90D\M;ELL
3800284 1 FTG\1-1/16MJICX1-1/16FJICSX1-1/16MJIC\RUN; TEE
3800497 1 FTG\1-5/16MJICX1-5/16FJICSX1-5/16MJIC\RUN;TEE
3800498 1 FTG\1-5/16FJICX1-1/16MJIC\ADPT
3800499 1 FTG\NUT\1-5/16FJICS
4000123 1 VALVE\HYD\RELIEF\2500PSI\1-1/16FOR
4702202 1 STRAP\RET\VALVE
4800511 2 BOLT\HEX\5/16X5
4900142 2 NUT\TPLCK\5/16
5000023 2 WASH\FLAT\5/16

HD-12 SERIES

v

PARTS REFERENCE

59



CONVEYOR MOTOR HOSES AND FITTINGS

3900010

5800448

H47

H46

%
N

<Y

3800464

H48

5800472
\\

3900014

H49

H45

60

HD-12 SERIES

v

PARTS REFERENCE




CONVEYOR MOTOR HOSES AND FITTINGS

PART QTY. DESCRIPTION

HYDMTRFT
3800448 2 FTG\7/8MJICX7/8MOR\ADPT
3800464 2 FTG\1-1/16MJICX7/8MOR\>
3800472 1 FTG\7/16MORX7/16MJIC\90D>
3900010 1 MTR\HYD\24\2000\SAE;A;>
3900014 1 MTR\HYD\9.6\2000\1-1/4SH
7501005 KIT\2000\0RBIT

HD-12 SERIES

v

PARTS REFERENCE

61



STANDARD REAR VALVES

ry A0 1H (T0INYW a0L 0L

&

yGH
coH
N ZGH
0870088 ~d
9/008¢
$800007
I N
£600007 mﬂ_wg@m % %0078 GT04INYA WOLLOA 01
112008¢ :
70900807 g
6970096 " AQ g -

187008¢

PARTS REFERENCE

v

HD-12 SERIES

62



STANDARD REAR VALVES

PART QTY. DESCRIPTION

HYDREARS

STANDARD PACKAGE
3800277 1 FTG\1-1/16MORX1-1/16MJIC\ADPT
3800462 1 FTG\NUT\1-1/16FJICS
3800465 1 FTG\1-1/16FJICX7/16MJIC\>
3800476 2 FTG\3/4AMORX3/4MJIC\90D\>
3800477 4 FTG\3/4MORX3/4MJIC\ADPT
3800481 1 FTG\1-1/16MJICX1-1/16MJIC
3800483 2 FTG\3/4MORX3/4MJICX>
4000084 1 VALVE\HYD\30GPM\HOLD\DBL>
4000093 1 VALVE\HYD\2-SPL\3POS-4W>

HD-12 SERIES

v

PARTS REFERENCE

63



64

TUB COVER - REAR VALVE - SUPPLY LINES

SEE PAGE 67 FOR PARTS LIST

HD-12 SERIES IV PARTS REFERENCE



EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

DN

AR "
4000197 ’%"zl‘@lm r 17

~ = \
‘:';7 =N ./.

=N
A"\

SSSSSSSSSSSSSSSSSSSSS

EEEEEEEEEEEEEE



TUB COVER - LOWER HYDRAULIC CYLINDERS

E
(_
\,
| |
P j
| \ 7 /
\ ‘\..\ e Vi
\ -~ . o
LOKER-FRONT CYLINOER 7 LONER-REAR CYLINDER

TUB COVER - UPPER HYDRAULIC CYLINDERS

ToP-FRONT cyLioen T TOP-REAR CYLINDER

66 HD-12 SERIES IV PARTS REFERENCE



TUB COVER PARTS

ITEM PART QTY. PART DESCRIPTION
1 3800453 4 FTG\3/4AMORX9/16MJIC\90
2 3800462 1 FTG\1-1/16NUTFJICS
3 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
4 3800483 2 FTG\3/4AMORX3/4MJICX3/4AMJIC\RUN;TEE
5 3800527 1 FTG\7/8MORX1-1/16MJIC\ST
6 3800530 4 FTG\3/4AMORX9/16MJIC\ST
7A 3800477 2 FTG\3/4AMORX3/4MJIC\ST
7B 3800478 2 FTG\3/4MJICX3/4MJICX3/4FJIC\BRANCH; TEE
8 3800535 1 FTG\7/8MORX1-1/16MJIC\90
9 3800588 2 FTG\3/4MJICX3/4MJICX3/4MOR\TEE
10 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
11 4000084 1 VALVE\HYD\30GPM\DBL\HOLD
12 4000178 1 VALVE\HYD\SPL\24WTC
REPLACEMENT PARTS FOR 4000178
13 4000195 SOL\HYD\24VDC\W/DIODE
4000176 VALVE\HYD\CARTRIDGE\WORK
4000179 VALVE\HYD\CARTRIDGE\UNLOADER
4000197 VALVE\HYD\HIGHSEC\36SER
4000284 VALVE\HYD\HIGHSEC\36\END
14 4100185 4 CYL\HYD\3-1/2X8\TIE
15 HOSE_71 1 RTRN TOP-FRT CYL TO RTRN TOP-REAR CYL
16 HOSE_72 1 PRESS TOP-FRT CYL TO PRESS TOP-REAR CYL
17 HOSE_73 1 PRESS TOP-REAR CYL TO VLV BNK
18 HOSE_74 1 RTRN TOP-REAR CYL TO VLV BNK
19 HOSE_75 1 RTRN LWR-FRT CYL TO RTRN LWR-REAR CYL
20 HOSE_76 1 PRESS LWR-FRT CYL TO RTRN LWR-REAR CYL
21 HOSE_77 1 PRESS LWR-REAR CYL TO VLV BNK
22 HOSE_78 1 RTRN LWR-REAR CYL TO VLV BNK
23 HOSE_79 1 VLV BNKTO CONV LIFT HOLD VLV
24 HOSE_80 1 VLV BNKTO CONV LIFT HOLD VLV
25 HOSE_81 1 TUBE 6 TO PRESS IN VLV BNK
26 HOSE_82 1 TUBE 7 TO RETURN ON VLV BNK
27 HOSE_29 1 CONV ORBIT CASE DRAIN TO RTRN ON VLV BNK
28 HOSE_54 1 TUBE 1 TO CONV PRESS HOLD VLV
29 HOSE_51 1 TUBE 2 TO CONV PRESS HOLD VLV
30 HOSE_31 1 CONV FOLD MANIFOLD TO VLV BNK
31 HOSE_32 1 CONV FOLD MANIFOLD TO VLV BNK
32 TUBE_8 1 TUBE ALONG MAIN FRAME
33 TUBE_10 1 TUBE ALONG MAIN FRAME
34 TUBE_5 1 TUBE ALONG MAIN FRAME
35 TUBE_9 1 TUBE ALONG MAIN FRAME

HD-12 SERIES

PARTS REFERENCE

67



REAR VALVE WITH REMOTE RADIO

yeH
CA% LA ODHVIN 51304

¢1v008Y

0GH
bSH

¢02008Y
[1%008¢

0¢1000v
G9¥008% Q760090 9/v008¢
oToo 99070L
6¢H 800007
(¢H
LH 0l
C9y008¢ Q75008¢ 10078 CT04INVW KOLLOY
L0088

501000v

PARTS REFERENCE

v

HD-12 SERIES

68



REAR VALVE WITH REMOTE RADIO

PART QTy. DESCRIPTION

HYDREAR
REMOTE RADIO OPTION

3800277 1 FTG\1-1/16MORX1-1/16MJIC\ADPT

3800328 4 FTG\7/8MORX3/4MJIC\ADPT

3800462 1 FTG\NUT\1-1/16FJICS

3800463 1 FTG\1-1/16MORX1-1/16MJIC>

3800465 1 FTG\1-1/16FJICX7/16MJIC\>

3800476 2 FTG\3/4AMORX3/4MJIC\90D\>

3800477 2 FTG\3/4MORX3/4MJIC\ADPT

3800484 2 FTG\3/4FJICSX3/4MJICX>

4000084 1 VALVE\HYD\30GPM\HOLD\DBL>

4000105 1 VALVE\HYD\20GPM\2SPL\24V>

4000117 VALVE\HYD\SOLENOID\24V, REPLACEMENT SOLENOID FOR
VALVE #4000105

4000120 2 VALVE\FLO;CNTRL\10GPM\PRESS;COMP

4702066 1 PL\ADPT\VALVE\LOCK\PRESS

4800202 2 BOLT\HEX\3/8X5

4800412 4 SCR\CSK\ALN\3/4X1-1/4\NC

4900023 6 NUT\TPLCK\3/8\NC

HD-12 SERIES IV PARTS REFERENCE



CONVEYOR CYLINDER MANIFOLD HOSES AND FITTINGS

GLL00LY

JATVA 0104 d0AINGS 0L

&

ey

YO0 FHNSSI4d HOATND OL

(vH

£¢H

{90088

(¢H
|£H

LT 40AIANDD
8¢v008¢

£L¥008¢

0104 JOAIANOD

\\\\\\\ 0/4008¢

Bvv008¢

PARTS REFERENCE

v

HD-12 SERIES

70



CONVEYOR CYLINDER MANIFOLD HOSES AND FITTINGS

PART QTY. DESCRIPTION

HYDMNFLD
3800428 2 MNFLD\3/4FOR\DBL;TEE\BLK
3800448 8 FTG\7/8MJICX7/8MOR\ADPT
3800476 4 FTG\3/4AMORX3/4MJIC\90D\>
3800477 8 FTG\3/4MORX3/4MJIC\ADPT
4100175 4 CYL\HYD\3X36\PARALLEL\

SEE ALSO PAGE 68

HD-12 SERIES IV PARTS REFERENCE



TUB CYLINDER HOSES AND FITTINGS

5800473

H/

72

HD-12 SERIES IV PARTS REFERENCE




TUB CYLINDER HOSES AND FITTINGS

PART QTY. DESCRIPTION

HYDTBTLT
3800453 3 FTG\3/4MORX9/16JIC\90D\>
3800459 2 FTG\7/8MJIC\QOD\ELL
3800475 1 FTG\3/4AMORX9/16MJIC\45D\>
3800479 2 FTG\3/4AMORX3/4MJICX\45D\>
4000084 1 VALVE\HYD\30GPM\HOLD\DBL>
4100144 1 CYL\HYDWM X 30\1-3/4 ROD\
4701307 PLATFORM SAFETY STOP

HD-12 SERIES

v

SEE ALSO PAGE 68

PARTS REFERENCE

73



COOLER HOSES AND FITTINGS

7000064 ¢10008¢

(50088 /1@
7610086 /W

£9%008¢

LA

71{008¢
[9y008¢

@

PARTS REFERENCE

~—__ L(10007
6800007

£00067

r— s

£¢0006y

£0006¥

HD-12 SERIES IV

74



COOLER HOSES AND FITTINGS

PART QTY. DESCRIPTION

HYDCOOLR
3800012 1 FTG\1-5/16MORX1FP\ADPT
3800152 1 FTG\1FPX1MPX1FP\RUN;TEE
3800274 1 FTG\1-5/16MORX1-5/16 MJIC\ADPT
3800457 1 FTG\1MPX3/8FP\BUSH
3800467 1 FTG\1-5/16MJICX1MP\ADPT
4000089 1 RAD\HYD\19-3/4X23X2\1FP
4000127 1 RAD\HYD\19-3/4X23X2\1-5/16FOR
4300052 1 SWITCH\THRMOSTTC\140DEG\>
4900023 8 NUT\TPLCK\3/8\NC
7501032 4 CUSH\RBBR\2-1/4X1-1/2\>
Not Shown
4000129 BLWR\HYD\12D\24VDC\KIT
4000150 RAD\MNTNG\KIT\K-210

HD-12 SERIES

v

PARTS REFERENCE

75



HYDRAULIC TUBE CLAMP ASSEMBLIES

76

HD-12 SERIES IV PARTS REFERENCE




HYDRAULIC TUBE CLAMP ASSEMBLIES

ITEM PART QTY. DESCRIPTION

1-1/4 TUBE CLAMP

1 3800551 2 CLAMP\HOSE\1-1/4\4HOLES

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 4800013 4 BOLT\HEX\5/16X1

4 3800649 BUSH\RBBR\1TUBE\1-1/40DX11DX1-1/4L
30mmODX25mmID

4 3800650 BUSH\RBBR\3/4TUBE\1-1/40DX3/4IDX1-1/4L
30mmODX19mmID

4 3800651 BUSH\RBBR\5/8TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmID

4 3800652 BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID

6 4800603 3 NUT\STACK\5/16X1-3/4\NC

7 4800604 1 BOLT\STUD\5/16X1-3/8\NC

8 3800654 2 HLDR\5/16BOLT\WELDON

2-1/4 TUBE CLAMP

2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES

3 4800003 4 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4

4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/4ID
57mmODX44mmID

4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1ID
57mmODX25mmID

6 4900153 3 NUT\STACK\3/8X2-3/4\NC

7 4800614 1 BOLT\STUD\3/8X2\NC

8 3800653 2 HLDR\3/8BOLT\WELDON

HD-12 SERIES

v

PARTS REFERENCE

77



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

4100107

4100144

78

HD-12 SERIES IV PARTS REFERENCE




HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

PART # QrY DESCRIPTION

4100144 CYL\HYD\4X30\1-3/4”ROD\CLEVIS ENDS\O-RING PORTS
4100180 1 CYL\SEAL\4X30\1-3/4 ROD

4100181 1 CYL\YOKEW4X30\1-3/4 ROD

4100182 1 CYL\ROD\4X30\1-3/4 ROD

4100183 1 CYL\GLAND\4X30\1-3/4 ROD

4100184 1 CYL\PISTON\4X30\1-3/4 ROD

4100219 1 CYL\HYD\BUTT\ END-CAP

PART # QrTY DESCRIPTION

4100175 CYL\HYD\3X36\PARALLEL\CLEW\7/8FOR
4100102 1 3” GLAND W/ 1-1/2” ROD

4100103 1 3"SEAL KIT FOR 1-1/2’ROD

4100104 1 3” PISTON RAM

4100132 1 YOKE ON 1-1/4 RAM FOR 2.5 TO 3" CYL
4100186 1 CYL\ROD\3X36\1-1/2 ROD

HD-12 SERIES IV PARTS REFERENCE



ADDITIONAL HOSES FOR LOADER STABILIZER LEGS

5800454

EXISTING HOSES

5800435

Vi

4000084

5700457

80

HD-12 SERIES

v

PARTS REFERENCE




ADDITIONAL HOSES FOR LOADER STABILIZER LEGS

PART QTY.

DESCRIPTION

4702023
3700437
3700438
3800453
3800454
4000084
4800089
4900023

ABRANBBENDN

HD-12 SERIES

v

KIT\LOCK\PRESS\LEG\STAB\>
HOSE\HYD\1/2X28\7/8FJICS
HOSE\HYD\3/8X26\9/16FJICS
FTG\3/4MORX9/16JIC\90D\>
FTG\7/8MJICX3/4MOR\90D\>
VALVE\HYD\30GPM\HOLD\DBL>
BOLT\HEX\3/8X4
NUT\TPLCK\3/8\NC

PARTS REFERENCE

81



G10086

STANDARD PACKAGE SCHEMATIC SN Gl0o080O0

1]
(- DT Seawve oz
6120015 -
Y901 ILHM
wm_wmmm% THONYA 'SR
HOLI
_ dIY 05
mm:%m_z _ K s\é,\mﬂwgéu b1200/8
N\
26000L6 1600046 A G g
VIS0 801 10303 ANl HOLYNMALY
404 031 N334 0/20046 -
w S S0 Q_ozﬂom/
NOLLISO A¥YININOR d0LOINNO) — |
NFHOLIMS \ \No|.ﬂu Y911 NAOHE _— VovL e . T ol ol =
T I TINV AHdINI T e
! 7 1600003 , B
zo:__m_o%%m_\%az \u|b e V0¥ NHOH8 =
aiswnn || GBI 060000y
NOLISOd d )8 8C000¢y WYL T304 NY4 41000 110
/ INTVA HONY3A0 DINOY L0 T3 —_—
NIHOLIMS TTRIT! 00— N
Yorl Xovig Q%SZEN 1 X3v18 %&wog“_m__.; ooi
¢ ¢ _ ® - 7 m\
SNOLLISO HOLINS 2 2 o0 LY
= HONYIAD)
710d-2 5600045 7 @ém agm_“%a

PARTS REFERENCE

v

HD-12 SERIES

82



STANDARD PACKAGE SCHEMATIC SN GI10080 - Gl10o0O86

PART QTY. DESCRIPTION
ELECSER4
4000077 VALVE\HYD\CARTRIDGE 24V\REPLACEMENT FOR 4000097
4000090 1 BLWR\HYD\12D\12VDC\KIT
5700216 MTR\ELEC\FRCTNL\12VDC REPLACEMENT FOR 4000090
4000097 1 VALVE\HYD\20GPM\1SPL\24V
4300009 1 SENSOR\MAG\W/HARDWARE
4300018 1 WIRING HARNESS 1G-8
4300052 1 SWITCH\THRMOSTTC\140DEG\>
4300058 1 VALVE\ELEC\HYD\25GPM\12V
5700091 1 LAMP\LED\24VDC\RED
5700092 1 LAMP\LED\24VDC\GRN
5700095 2 SELECTOR SWITCH 8511K15
5700270 1 ALT\78AMP\12V\213-4350
5700271 1 RELAY\CONT:DUTY\24W\ST-88
5700274 1 BRKR\CIRCUIT\50AMP
5700279 1 BATT\12V\GRP24
5700281 1 CONN\ALT\W/RESISTOR
7500681 1 GAUGE\FUEL\ELEC\HD12\>
7500682 1 GAUGE\FUEL\SENDING\HD12
4000131 VALVE\HYD\SOLENOID\25V\REPLACMENT\SOLENOID

FOR VALVE 4000097

HD-12 SERIES IV PARTS REFERENCE



G10086

LOADER SCHEMATIC SN GIl10080

) W7 Seswerons

6120046
YOI O
Y901 UIHM
5600045 JNY 05
HOLIKS TOHINGD TYONVA 3504 NN &5 | DN LINOND 4220005
dhv vl » RS YOOI 03
2600015 1600025 U h o L EI
S || B
_ 1£200L6
B 1970006 Leozgw
° HOLINND)
NOLLISOd ANYINIHOK IpT
NN © SO o0
A
S 160000%
TN 0¥ i
zo:_m_o@%%az \olO U LT e S =
mo|mn/_ Yor L YOvTG \ 0600007 Vor L YVTE
0 ¢ ausnoonf g0 e NS00
NOLSOddn O —X° 0S40 A HOINS T Emm%%% 0%l
NI HOLINS ° e
¢ 7 1 Y A ET)
u___; s
SNOILISOd HOLIHS
710d-7 S6000L e | 0400 TN HOLNT) INOILIONOS YlY.
D
SRl - R TTUGRT N
89005 TR A / -
1NN ONIGNZS \ ==
TR e
1H91 008
Yor1 03y
60000CY VoY1 XV
85000c} HOSNIS T =
3414 HONY3A09 DINOHLOTT3 p /
150005 |
053 /
— 0SS — 7 \_\_ 7 OLIKS d3n07d
0o H0LVH0dvA3 VO ¥30Y01 GOOH
@ o 35 ON0K9 0L 195 Yo/

HOLIMS LHIM OL YAy} 0

PARTS REFERENCE

v

HD-12 SERIES

84



LOADER SCHEMATIC SN GI10080 - GI10086

PART QTY. DESCRIPTION
ELECHOOD
4000077 VALVE\HYD\CARTRIDGE 24V\AREPLACEMENT FOR 4000097
4000090 1 BLWR\HYD\12D\12VDC\KIT
5700216 MTR\ELEC\FRCTNL\12VDC REPLACEMENT FOR 4000090
4000097 1 VALVE\HYD\20GPM\1SPL\24V
4300009 1 SENSOR\MAG\W/HARDWARE
4300052 1 SWITCH\THRMOSTTC\140DEG\>
4300057 1 WIRING HARNESS HD12
4300058 1 VALVE\ELEC\HYD\25GPM\12V
5700028 1 SWITCH\MAINT\PB\RED\MUSH>
5700029 1 LEGEND PLATE 800T-X618
5700091 1 LAMP\LED\24VDC\RED
5700092 1 LAMP\LED\24VDC\GRN
5700095 2 SELECTOR SWITCH 8511K15
5700270 1 ALT\7T8AMP\12\V\213-4350
5700271 1 RELAY\CONT:DUTY\24V\ST-88
5700274 1 BRKR\CIRCUIT\50AMP
5700279 1 BATT\12V\GRP24
5700281 1 CONN\ALT\W/RESISTOR
7500681 1 GAUGE\FUEL\ELEC\HD12\>
7500682 1 GAUGE\FUEL\SENDING\HD12
4000131 VALVE\HYD\SOLENOID\25VA\REPLACMENT\SOLENOID

HD-12 SERIES

v

FOR VALVE 4000097

PARTS REFERENCE

85



12V SCHEMATIC SN GI10086 - HI10090

SEE PAGE 85 FOR PARTS LIST

| + 1207 ¢ -

0B WHT
/ms PHK \

FUEL GAUGE
7500681 FUEL

014BLK SENSOR
005 RED 7500682
10 ANP
5700791 012 WHT 070WI{
s
STARTER
038 RED N MURPHY
™ 039 BLK L GROUND

&

. BUSSBAR ELECTRONKC oo
L 5700280 L] coveRnoR
= CONTROL
4300034
R
4300009
10MP  00RED 007 KT

9700291

4
~e——WEATHER PACK CONNECTOR :

I

|

|

HYD. COOLER
FAN MOTOR

5700216
HYD. THERMOSTAT
4300052 .

| CAB ACCESSORY

______ L e i

OSZR%UILPRESSURE ~
057YEL’ /1 [
UV
ENCINECOOLANh
(56 ORG
016 RED \_/ —|——L_. L
GAUGE SENDNGUNT = =
5700501 (58 L7 LY 5700502
ARCONDMONING = =
OPTIONAL GRAPPLE LOADER PACKAGE COMPRESSOR

HD-12 SERIES IV PARTS REFERENCE



24V SCHEMATIC BASIC PACKAGE & LOADER SN GI0086 - HI0090

SEE PAGE 85 FOR PARTS LIST

e 2400 _
3 p— GACADNHD12\ENGA24VLDDR
2 1/26/98
Q
= 70028 SERIAL NO. GI-0086 - G1-0090
o1 o 5700271 o
ACC / CONTROL RELAY COIL 010 WHT —
009 RED
30 AMP 017 YEL \ 036 WHT \‘
5700292
% LY WEATHER PACK CONNECTORS
TUB FORWARD 6\ TUB REVERSE J
SOLENOID SOLENOID
O18BRN* a0t %T
061 BRN [LOADER OPTION]
R (ReD) 200! \057 WHT
S00290 b7 8RN TUB OPERATON
5 A - J | SWITCH 5700095
AN A /OHSRED 5700092
Co 54 5 A6‘: @
3 ®7< St
e | ookopnon] | e
10 AMP /OHRED 066 YEL
E\E \ 065 RED \T#/g - IN MURPHY
- 10AUP 5700281 059 RED [LOADER OPTION] PANEL
[ V%WEE%%CSK 9‘\ INTERLOCK
C — VALVE SOLENOID
= 4000130
022 WHT 030RED — Y
[LOADER 023 RED —_ 031 GRN
OPTION] N o
- +
\ 027 0RG - !
‘» éEMERGENCY i - Hy SRR
‘ i +
- gk DS W %BLU’ o H010F
4 032 BLK 4300009
021BLK Lo
[LOADER 5700252 5700233 TUBTILT
OPTION] MURPHY PLATFORMTILT INTERLOCK
INDICATOR SHITCH 5700230
/O ~— 08 YEL
2 : /¢ o1
bt I
65
——— ;‘*’;/‘*, 03V . ALARN \
/4 8 ol )

HD-12 SERIES IV

PARTS REFERENCE

87



88

24V SCHEMATIC INCLUDING RADIO & LOADER SN GI10086 -

SEE PAGE 85 FOR PARTS LIST

+1 24V0C
ACAD\HD 1 ZAENGAZ4VRD!
KEYSHITCH g./z%;\/o%nmz ENG\Z4VRDIOL
5700255
SERIAL NO. GI-0086 - H1-0090
011 0RG 5700271 070 WHT
A CONTROL RELAY COIL 010 WHT ~
009 RED /N
@
0AMP 017YEL (036 WHT
5700292 \ \
vy WEATHER PACK CONNECTORS
TUB FORWARD 6\ TUB REVE&(QJ
SOLENOID SOLENOID
O'BBRN\ 000131 i
o
RED
BUSS 5700091
BRR ™ 067 BR
5700290 | 016RED
- L e AN T TUBOPERATION SHITCH
‘ Sorr 8 e 5700095
o ()—t
o — : ‘TL_ 5700092
L loawp D13RED \ 066 YEL
) G
B ‘L% 065 RED
WEATHER PACK
O6YRED  CONNECTORS 5700091
,,,,,,, O51VEL~ 052 BRN
ey P~ RADIOCONTROL
: T MANUAL / REMOTE SWITCH
s 5700095
N 053 086 5700092
OGBRED AL AR
044 0RG £ .
’O'm\ﬂ“k WEATHER PACK
CONNECTORS
048 BRN
046 BLU 055 WHT 054 WHT,
CONVEYOR UP \
SOLENOID
5 047 PNK
045 BLK
COVEVOR DO
\ \ SOLENOID 4o00n7 \
7
050 WHT
[ITTIITTITTITT]
RADIO CONTROL RECENER
"DBAND" 5700224 o
5700291
10AMP B N WURPHY
g s O—— i
T T VALVE SOLENOID
030RED ~ Yy 0;(1)060[:'30
023RED 5T~ .
077086 B D '
BERcENey > — Sa0n +
—_| +
EAGHE KL 033 HHT Cﬁzeaw’ ] Noror
ROTOR SENSOR —L
/0323”( 4300009
5700252 5700233 TUBTILE
MURPHY PLATFORM TILT INTERLOCK
S Rew INDICATOR SWITCH 5700230
I T RY f/O: ~— e
~ 52 Lo !
«w b, 3
& / >t -— 035 WHT
S . A it \
’ 8, .1 LW
. ./
HD-12 SERIES |V PARTS REFERENCE



24V SCHEMATIC INCLUDING RADIO SN G10086 - HI1I0090

SEE PAGE 85 FOR PARTS LIST

24300 -

G:\CADNHD12\ENGN24VEONBO
KEYSWITCH 2/25/%

700235 SERIAL NO. 61-0086 - GI-0090

5100271
AC /0” O CoNTROL ReLAYCol 010 WHT OTOWHT ~___|

009 RED o
T 036 WHT

+1

J0MP 017YEL \

5700292
: e WEATHER PACK CONNECTORS

TUB FORWARD 6\ TUB REVERSE

OIBBRN SOLENOID SOLENOID

4000131
L( F WEATHER PACK C?NNE(IOR 037 WHT

T~y RED

5700081

BUSS
BAR &
5700290 -« |~ 016RED

L TUB OPERATION SHITCH 5700095

LOCATED IN LOADER CAB

5700092

70091 B \
S loap D1SRED \ 0G0 YEL

[J ‘\& 059RED o
: WEATHER PACK

. 063RED  CONNECTORS o 5700091
RED

YEL
. N RADIO CONTROL
P VN | WANUAL / REMOTE SWITCH 5700095
I~ ON CONTROL PANEL

N 053086 5700092

068RED A EXS
044 0RC -
TS WEATHERPACK

O4STEL CONNECTORS

048 BRN
L OS5WHT, 054 WHT

CONVEYOR UP
SOLENOID

. 047 PHK
s BLK\ COVEVTR DOWN

SOLENOID 4000117

’ f
050 WHT
1]
RAmchgmrngt RECEVER
5700224 064 WHT

* 570091 ) TWURPHY

L lomp PANEL

' WEATHER PACK

K3 COMECTORS ~_| INTERLOCK
~l VALVE SOLENOID

‘ 4000130
Q30RED 2
023RED e 031 CRN
- V5 WHT o]

Wit
EMERGENCY ¥ 027 0RG
ENGINE KL
EMERGENCY C%
LoD oot oM (e 7,
ONCONTROL PANEL  poTOR SENSOR

T T 4300009

021 BLK 9700233 TUBTLT
WURPHY PLATFORM TILT INTERLOCK
INDICATOR SHITCH 5700230

: /O: ™~ 028 YL
—

+

SENSOR -
SENSOR +
OTOR
VALVE

’_‘IIII

- 5 5700256 oW
: 05
T e, AR \
3] A\
o U

8€CIAH

/
029 HHT

024 RED
14

HD-12 SERIES IV PARTS REFERENCE



24V SCHEMATIC BASE PACKAGE & LOADER SN HI0091 & UP - MECHANICAL ENGINE

SEE PAGE 85 FOR PARTS LIST

NOSSIMONDD  TOVNOV HIVOT T1edve9 TWOILAO
. ONINOILIONOQ ¥v :
s L8
Ik 105005
— ONONS [ 190w
™
TRV1000 INOK X050
34940
T L50
: 0050045
: 1N 667005
w = ONONSS | 190w
05S34d 10
1 290
o TN 610
_ T | sosstow
ry T 001
[ NIHM0Z0 Tddvl9
_ :
SR S L S
- AT
750007
6Z1000F Y4 VISORYIHL
H71000 O ANNVAH
YN0 YW
VA AAHIY M 4\
1H4 £00 w900 jezonss |
Yol
600005Y
HOSN3S
¥S0007
TN F— :
HON4IN0D m
JINOHITT m
$G0005¥ QIONTT0S w
WA HONNIN09 LK/ DT w
16 600 —en] m
TINV AHAMN NI Dl LR
D 6005

H0SN3S 1304

ANd 610

LKA $90
/

O 7
/ OIAYED (34 +20
MY 1HM620
9520045 p :
IHIGED F
THE70 ] E
L TINVG TOHINGD 1Y
0£20045 KOINS BOLAION ‘I NidOL
YOO TN RN [NOILdO
[ £8200/5 mme.é
60000y 528\\ gl
WA 1 HOSNAS HO10¥ 700 . \
H0L0R L 118 920 RS0 T N
+ 40N3S ] 2 NI/
~ JOSN3S B <
; L 40420 »
..... p /| e
NY3 16D g w620 %é
05.000¢ AR ™ AN 020 1HWEE $
QIONTI0S WA I i ST §
YOOTHIIN ]’é : YN M_WIS; )
NOILdO H3GV0T) (34 630 T
HETNGY G0 I F
g a4
RS20 : _
| T 990 / aﬁs\ wmso%m :
1190 R ”
¢6000LS TIPS
9970046 HOLIWS SRR A ¥
L g i - | s
N\ eveos [Noi1d0 ¥30v0T] W@ 190 S Snd
1510000 } :
QONTIOS aongios 880
53 AL QHVAR03 AL . 260005
SHOLDINNDD Y0¥ ¥IHLYIM S iV OE
X X =y
JITR:L) Tasto BT~
o 6620016 |E200L5 14 mU
~ /p\dw_s_;mé_ 03 120 ——u]
¥ .
7 w) AN
woto”  TOONTIOMNGG 90840 1vg
N 0 1270066
A1 ks

PARTS REFERENCE

v

HD-12 SERIES

90



24V SCHEMATIC INCLUDING RADIO SN HI0091 & UP- MECHANICAL ENGINE

SEE PAGE 85 FOR PARTS LIST

=
=
S
) EOEEWDEE
£20000% Nv4
431009 (MM B NSO
WM #Y VY
Hvd $IHLAM ~
E;Eo\ G190 (s700s5 |
dmyoL
60000 ;
YOSKIS ,
¥E0005 ,
TOHINOY
HONSIAD9
aINoL3T2
$500007 QIONTI0S
ATV HONACO GAH/ 0713 ,
019650 —a ]
TINYd AHAYK NE ™ 03y 850
! % 16700i5
oL

289006/

JOSN

351304

[
134 ¥

1H# 620

g cr ey
BRI ,
T80 | o ,
0570045 HOLIHS UOIVIIDY
0TI HIE KDALY ,
Ak SCT00LS
_ 600005 B2 ,
Pl - s oy | 1O
+ 305N = 2 1 E« LONIOLIN
~ HOSNTS g <
; . - 940 (20
. i
W9 150 | s %570
0 1000 - | DEe :
e AT N S R, ,
RO ———m(” ) 34 ML —f2]
1620045 dAV Ol

[ 77T | AHAUNKNI

TONvd

16450 ¥Z005 ,ONKE 0 ,
SINID3Y T04INO2 Dl
050 [(TLITTTITTITT] :
T : ] ,
-
QONTICS
L1000 NHOT §0AJA0D 4
&/ hd 150 LR
CHTS ,
4 HOKIAHG)
" 5D /zﬁg o A 90
W =] N amo
S0
g A3V e | | ,
N (13890 T 0
(o
2600045 HOED :
—en 882005 :
HOLMS JLOM3Y / w1 ,
01N DIV NS ,
™ e 260
0 ,
800016 SH0LINNGD 3% 690 ,
VA0 el AV SV
LT N
iﬁ@
Bt gele Aol
T 1820045
é|@| ]
, 9820005 HOLMS —— .
6000 e R ,
N4E £90 S
h N
1800025 @. ssnd
T F A R T LI :
LI ££0 QONTI05 ONTI0S
4 0L QU¥E04 AN N_ww%:%
L STORE T éﬂa I ——"3 3 . sl
450 Tz OO o]
- - L20nss 180 (1
— /&Js;max e p—
/ ) \ &
1H# 010 1100 AV134 T0HENOD L0 hi/ 11¥8
™ ko0 120008
1500-19 "N VL3S SNINNES38
86/sz/z
BECVIAFIAINIAL LIV S
et +
MHE

91

PARTS REFERENCE

v

HD-12 SERIES



24V SCHEMATIC INCLUDING RADIO & LOADER SN HI0091 & UP - MECHANICAL ENGINE

SEE PAGE 85 FOR PARTS LIST

HD12-41

750006
6zio00y 1YISONYIHL
43100 0K RO
BLMN0D o
R0 yord v~
60000 QeSO eroie |
HOSN3S
Y0005
W08IN0) —
HONKIA0
JINOYIO3T3
Y5006+ QIONTI0
INTVAHONYIA0D GAH/ 0313
¥18 650
TNV AHAUON N ™03 860
H
g 16200¢6
HR 210 dhv ol
7890051
HOSN3S TNy
N\ ANd§10
~ g 7
/?A N oo ﬁ«\.. s 0
920005 5 Y
1HH S50 -
¢ 7
RS I
W — o—
0620045 HOLINS 010N AT
XOOTHINI 1L R04d AHdYMA [NoiLdo
Jux: £E2005 TIWE ] 430001
— e vezo | M8l
_ 600008+ /
- P89, ey | A
+H0SNIS N 2 IRREEG | poygomg
- 4OSNTS u < i
: 1 940 (20 J ,
g - /| noudo |
N4 1§0 ——d 3520 3430001
010000 M I~ 03050 IRHTE0
CONTITOS 3179A T
WO
YOVd YIHLVIM te]
1620025 dhY 01

AHdANA NI

1IN
@
Lk 30 Y00GS ONYRD,
Y S WINFI3Y 10109 Ol
1HM 050 _
4
TONTI0S :
L11000¥ MOOR0I0) VI8 S0
AONTI0S
JNHOKIANDD ,
1A 550 /;Eo 118 940
T3A670 | AN
Rt
U 0389 K040
i »
260004 RN
J 9820045 .
HOLINS 310N3% / ot __ | | :
JOYINOD OI0vY At
+—(ay
SHOLOINNOD 034 690
160005 40Vd S3HLVIN
Nog (3650
o e I~
RN 134080 RE
T
/ 5 1620016
N4 —
9820006 Homs | | :
4600028 NOILYA30 8Nl
0620025
(i) NYg 190 B T
16000L5 seng
"
N4
™3
.
IU.v H
HOLIINNOD Yvd 3HLvIH —F
/ 8 oo {mws
JULYA QONI10S 00N10S S
ISUIIY AL Q¥YNY04 801 G Nwm@%
SHOLIINNOD YOVd YHIVIM——2 &' 5
/ TT / %)
114950 Tazlo 0~
)
v s vznois 10 (3
N /mywa__;i 10—
7 Y Y
LHW 010 09 AY134 104IN0D 040 €20 1ve
™~ 1 oc0 11200£5
1600-1H ON T¥1435 ONINNI938
86/01/8
AT IN AN
Wi t

PARTS REFERENCE

v

HD-12 SERIES

92



LOADER CA

B SCHEMATIC

4 1200 | -
G:NCADNHDIZAENGNHOODSCH
9/30/99
019 RED 020 WHITE
RED WHITE BLACK
R ,Q—J/Z 3/ %
o :4$ 56 66
Bﬁ e TAPED WINDON WASHER PUMP
2o S0 AMP 1 73 :
; b, 5, B
‘ ‘WHITEABLACK@ RIGHT A8 HEALIGHTS
— e i €
v 30 AP i 7 T i z =
:4@ 5’ 065 WHITE | BLACK LEFT
W ®) =
— T DONE LIGHT
WHITE =
_ BLACK Y
. L
: ek @ CAB FAN MOTOR
o DASH LIGHTS J:—
- RED
[t POWER TO DURATECH CAB GAUGES
C30aMp
- T
o 7 3 :
s 4, 5, 8 R SAKCE
S Ny GREEN L
RED_H
EX3 WINDSHIELD WIPER MOTOR
S30Aw
g RED YELLOH
= | GREEN ~RED
: [ M
i T PURPLE . ORANGE L
r ORANGE
= B¢ INT0 REAR ac UNIT BLOWER MOTOR
PURPLE
3¢ AP :S./ PURPLE
056 ORG
.
COMPRESSOR CLUTCH
GRN
ORG OR6 .8 W,
“power in
C o T
: . 8 30,
“power i =
BLK/WHT BLUE BLK
ARSI giugRy SHICH =
: BKAT Con0ENsoR TO0UNG Fay
INSIDE REAR UNIT BEHIND CAB

HD-12 SERIES

v PARTS REFERENCE 93



ELECTRONIC ENGINE

- BASE PACKAGE,

24V SCHEMATIC

H08S3HdN0D JOVXOVd YIAY0T IddVi9 TNCILdO
— ONINOILIONOD di¥

._n'O|

(119 116850
2050048
LNn

ONIQN3S

INVI000 INION3

A 50
00500.6
1NN
OMON3S

NSSI4d MO

l/ozow.s

34 910

020
- - v mamms V0I5
TT | wossny
O\ T T T T PE V] |®|J
I WG EL £620045 |
e - |
: U -,
2500087 |
624000 NV IVISOMHL
¥TI0000AH OVHOA
HOLOMNCD o :
Y0¥ H3HLYIM

\

1HM 200 03 900

1620045

2890054

diY 01
60000CY
YOSNS
PE000EY
T0INGD
HONYIN00
JNOYLIT3
¥S000EY QIONIT0S
JATYA UONY3NOD GAH3
W18 680 —m|
™~ 3 860
16200L6
diV 0L

Ty 7
yﬂ( X oans ¢\\¢ i @2
920005 i
AHM 620 T "
920 it
A P
TN 07T EwoMNod Y
0820046 HILMSHOLVAIN  INdOL
¥0TEEINI 111 K¥04Id [NoILdO
TILanL £620045 ¥30v01
s vjEs\\ 8120
2w HOSNIS 010y R2000.5 \
HOLOW N a0 E LG
+HOSNDS B 2 AAE onaouamg
- HOSN3S =] < o
- 1= o0 420 ,
+ n
e A | howo
NYO 160 Ny @ 430901
0EL000¥ Y ™ a0c0 1HWz20
QIONTI08 3ATVA I e S
OOWALN l!d YOVREHIVEM
INOLL4O t3av0 1 a3 650
G\ 16200IS JHY O
~T IS *
TSN me_o\ VoL
o yvon 1620055
10 +— () "
2600028 TS
9BZ00ISHOLMS =" ,
NOLLY¥30 6L N 290  docdais
NOILS0 ¥30v01 N¥G 190 §5n8
1£4000¢ }
QONTI08 aonTigs  oBH0
543NN ANL Q¥MEO4 ANt 2620028
SHOLIINNOY 0¥ HaHLVEM F ¥ % L dAwOE
/Es§ A A GRU
Lzoos o (X
~ NTY FLOW3Y o= Y. p—
7 ) ) OLOINNOO L¥2  Nid WOR
ae” 100 AVIRHI0WINGD 940 £20
™ Lo LZ00LS
01T ON TVIHES ONINNIO38
86/01/8
000ZIPZIONIZIAHAYND
- A1 +

PARTS REFERENCE

v

HD-12 SERIES

94



ELECTRONIC ENGINE

- BASE PACKAGE,

24V SCHEMATIC

6210007 Nv4
431003 O

HOLIINNDD o
YV $HLVIN \\

\

LH £00

VIO

15000¢k
VISOME3HL

(2 500

anval
60000CY
BN
0005Y
TUND) 1
HONAG) [
INOHIS T3
¥50008F QIONZ108
ATV HONYIAO9 N/ AT
Y1860 ~ad
™ 03 950
/ Izois
1R Z10
700006/ Yo st °
$OSNTS 110
O s
HaY /os%c o 420
970046 9 J u
1HI S50 n 5
\\ 4
TAGID —a
401S 1003
06700/ e gL
YOO TN w0V Thig 0l
I CE700L5 P
Y250
WA %mbsmz 1Y mom%ﬁ
HLON u ez N
U0 u ¢ Eﬁsf AN
- HOONTS ] ¢
N ] 940 £20
i Vi
L
NS 150 | s B 120
0EH000Y A ~~ 4050
QHONTIOS 34TvA T — oo
YIOUEN i
—() 0t VIV <
1620045 dN¥OL

pezoals ONvad,
YINII34 T0HINGD DIOVE

L1

TTTTTITTTL]

114050
f
JoN
Lt ooy e
/_zﬁ_ ¥ Mg Gho
QIONTios
JNHOGMNOD
14 S0 /5_;3 M6 9+0
TG0 /émws
SIS
s 4 890 M0+
' >
2600045
y ng 982008
Haums 3tomad / wove __ | |
TORINOD IOV
4 LEL]
SHOLIINNOD 3 520
E‘_,owms auo || AR
Y 3890 7
- Ly
TS0, D!
\ y 167004
Avl@ F’ o
9520015 HOLMS
LBO00L5 NOLVR3GG: ma\\ Ny
(1) Nug £20
L6O0aLS O
/ 1210007 }
1HM £60 QION3108 JONTI0S N L0
NI B0l uvHH04 8N
SHOLIINNOD YOS HIHLIM—
/ JHRSE0 / nr0 Y20
LLZ008 140 m
N N TL0N3 e -
1% HOLOINAY 1¥D
/ et .{ N Hou3
THKOL0 TI00 A¥134 104INGD 0€L0
™ o L0046

J0A¥E

95

PARTS REFERENCE

v

HD-12 SERIES



ELECTRONIC ENGINES

LOADER,

W/RADIO,

24V SCHEMATIC

035344100 304044 30V0) 11ddVED NI

_ ONNOLIONOD ¥
gpg RN
- | s

JNION3S

4/%3 L]

Myel0  BLT00S

OSSN | |®:J

£6200/5

1S000EY

I NISOMGHL
AT ANMVAOH
e L 2 M
IR0\ Yovd u3hn
60000c
WSS
YEO0E
04N
AN
JNGLDTT3
YS000C¥ CIONTIOS i
VA HONIAD9 CAH/ DT
7990051
HOSNIS T4
i _,8:3 B
] ie
9470046 5L P
G0 g
820 AL :
] : :
O s omm
0570045 HOIWS HIVIONE Tavg T0U1N09 1D
17 WpAIYLd LN 0L [NClid0
£6700LS scém
0
m 0 i o
oo ] TS s
- ¥R n < )
: o N t
o ™ LS a:s\ ﬁmﬁ
(T p—
0710008 S [ GHID :;aﬂ_
QIONTTI0S JATWA ‘// HOLYINNDD lJ
YIOWIIN Yo¥g ALY ¥
1620025 dNY 01

1620048
dny ol

\:._58

¥IE00LG NV 0,
HINT03H WHINGD CHOvY

T

1110t w0 /xzn:s -
QONT0S
dN JORIANGD
190 /Eé
TUEH ~—a
i~ WO
7600016
) T@ 00
HIIAS T34 / 0]
TOIINGG GOV
+—{
1600015 SHOLTINNGD 4 690
o4 FILVIR
L1ik730 Ny (650 7!
¥ | e ] Tty fod]
é 124080 a:a\ s
\ 1620005
$—(ne f\.ﬁ
w200/ Houws | ——+ “
TB000LS NOLVA 1D 8T | A
KU 190
160GBL5 O
HOLOINNO Yovd ayam —4
/ T i
L1H ££0 QoI 0S aoos gl
SO GUvAR0F BN
SHOLOINNGD YOV AHIVIN — 5 & i
X < =
LHN9ED o N0~
100L5 Emw
NNY 310N3Y [ N p—
7 @ X HOLIINNDD 12 ' M MOR L
o, OO IONNGD  9M0EL0
l/ 1HM 040 _monn
W "1+

PARTS REFERENCE

v

HD-12 SERIES

96



ELECTRONIC

LOADER,

HOSSIAN0D FOVNOVd ¥3OVOT 31ddWO TYNGLIO

W/OMNEX RADIO,

24V SCHEMATIC

ENGINE

SNNOLINOO Y wmsksmvm g u
z EdgEZgdzs 2 ZE
o X o O o X O o o
Ecgsmags £
. mw erTEE
[ R i el i il S il = i 5 g
58885588553383%3
N THMOR0 I
SO0
TR
[£§
o T
1d0ISE ! s
i o +_nm~.85me82m
N
(3uel0  h200LS N ! CJaNo;
/ N0 1 01633
- x@nJ 1A~ T
; i |
S (- S ). ~o [T s
_ 2% T )
- Ly " &
— 2500045 SHO Ry
6240000 IVISOMIL .I@ 82005 25 ﬁ
X000 VRN HOLMS N3 v __ L | ”
T T : TULNGD OICYY . +
LHA 200 WM L. .. Y 1620028 ﬁ\7
A SOV EHLYIH Y
[T Y +—(@) Ve
800005% Y
NS 1600025 S o0
Y2008 0 YOV NEHIVEM 7
VAN Y P N g 03650 ™
Y0006K QIONET0S i
VA HONYINOD BAHDTR
@
2600015 : m :
I ¥ ogeonss
() N
<89008. 16000.6 o I
HOSNIT - G
Nig i
)= SR ™~
S ’ nﬂ : :
Wy OAKD iy
9620005 §
LHMgED T : i
it L0 v M —F
134620 ~—~a] P
O L qusuom / Y ¥ 11000y .zzmws i
0620045 HOLMSHOLYION 13 1ouM00 1¥) . Limiso 00NTNS ONTI08 v
RO oL m_%nﬁm_ : EEEN] CRVAOH B -, Teonss
528\\ Y| SHOLOINOD YOV HHIVIM——>= 3 & i dWe
60000cY ¥y \ Y B4
A : m HOSSHOLOH 8200025 N LD B BHUI -]
+ - *
“HOSN3S = < &H o s 10 ()
N ] N owpi v s ~ N 20N 0340 —]
T 7 touo | £ 7 () Y HOLIINNOD v ¥ Nid HOK3 1
N9 160 1.0 I~ 3o e %,_ 3 P LHMOI0 00 AY124 1CULNGD U0 £10
E1000% &K b i i ™~ Lo 1220048
GONTTIOS 3NWA 0L H P
ROTEN VAV ) m ZIGTT ON TVIIZS ONNNIO3G
162000 WY} ool _ 2002160
XINKO COBMIITONTCITHAYND
- 2R +

97

PARTS REFERENCE

v

HD-12 SERIES



98

TUB COVER OPTION SCHEMATIC

o+ 12V 1 24VDG -
GICADHDIOENGITHROWLDR
111272000
.........................................................................  BEGNIHGSERALNG
] : 070 WHITE
WERED
1BMAVIOLET 106F RED
1B4VIOLET e _.> <,___ I
RELAY RELM% 12V0|.’|é
. | ey LY R
: - > .
FROM RADIO, CONVEYOR UP O4TAPINK / 050G WHITE /J\
: MBABLUE
FROM RADIO CONVEYORDOWN UGB BLUE
| AP OAWHTE
: ¥ ie —— WEATHER PACK CONNECTORS
. CONVEYOR
: 000174- 12VOLT )T
MGBLUE  4000105-24VOLT 2 4" (aBWHIE

080F WHITE
ua———— WEATHER PACK CONNECTORS
CONVEYORFOLD
4000174 - 12VOLT
: 4000195 - 24 VOLT
" 08 BLUE
WEATHER PACK CONNECTORS
UNLGADER SOLENOID
4000174- 12VOLT |
4000195-24VOLT - :
................................... mm
CONNI :
COVEROPENCLOSED
5700542 :
DTN OB0HWHITE
: ¥l a——WEATHER PACK CONNECTORS
101 RED - COVER OPEN COVER CLOSED
: 4000174 - 12 VOLT ,
* 103 BROWN 4000195 - 24 VOLT  :7 ok 080G WHITE
101BRED :
106 GREEN 00K WHITE
{¥ ¥ e WEATHER PACK CONNECTORS
COVERIN COVER OUT
‘ 4000174 -12VOLT ).
" 105LIGHTBLUE 4000195 - 24 VOLT 0B WHITE
CONTROLPANEL ——e=
: 1854 ORG 1MERED
135 ORANGE / had -
RELAY3 RELAY4 :
5700351 - 12 VOLT 5700351 - 12 VOLT
5700480 - 24 VOLT 5700480 - 24 VOLT
1064 GREEM) k 1BAWHTE /'/\ L WM
105A LIGHT BLUE :
FROMRADIO, COVER IN 1068 GREEN
10568 UIGHT BLUE
FROM RADIO COVER OUT

HD-12 SERIES IV

PARTS REFERENCE



5700240 _

5700342

5700368 —

5700297 —

MURPHY PANEL

e T B A S wma S Ve e Sk v s i AL GED MR n e IR G G n I GD D G WD I G R OGP G0 G G WS WD D VU W G ae

- uw o - W S s AP W WD A A @ D

@

. @ .\

HD-12 SERIES IV PARTS REFERENCE

— BLANK

- 5700239
5700341

2700255

~5700497
5700498

— 5700319

—5700252

_ CALL
5700309

THROTTLE
— CABLE
CUTOUT

7500668
7500670

99



MURPHY SYSTEM - MECHANICAL ENGINES

TATTLETALE SWWTCH Sronass

l-npers -]
TEMPERATURE

STR0NT
AMMETER

1
|
e i
i i
EMERGEHCY i !
5TOR H !
St PAREL [ |
P M A— BRI ! !
i [] ]
] '
|
—— - f. I A
I
af |1aH1 e ,
| I
e ——— —
ET00ITA T Wit
PEE S @ Zlalol |
SiMOLR AR (A R
of } o 2%
- HEH
g = P
b L
A__d FAL: EWGNE CROUND"
o === [
i | ¥
| [
TEMPERS ML ' b
SEHDER i I
: ] i
(e====-" [ i
I
TATTLETALE SWTCH
S18APH 24
HARNESS EG21-24, HARNESS EG21-24 s
5700342 5700341 A
PRESSURE TEMPERATURE o ° EY 100267
PANEL SWICH AMMETER
o MOURT
) FUSE 3 L
s 145GC I 1
+
] I ax H
1
EMERGENCY !
S§TOP :
S _—aw¥ PANEL ' !
L o— OURD !
oR 1}
l 1
= ]
1}
5700409 MECHANICAL ¥
GAUGES . 1 :
ON ENGINE ——
- 30 68 0277 5.7 A \ f !
: . T —
PRESSURE ) l 9 g ol !
s i e Q¢ ol WRE CUe
T
A )
P — - TAG: "ENGINE GROUND
i . [ ]
TEMPERATURE I !
SENDER [l pemmmmmmm—mm—mm——e——— ! v
5700253 J —— ____Jl E
J

MECHANICAL SWITCH GAUGES

1

!

i

° 1

|

I

f [
! SIARIER [
1 MOTOR [
] ] 1
@

1

1

1

[

)

|

1

100 HD-12 SERIES IV PARTS REFERENCE



ELECTRICAL PARTS

PART QTY. DESCRIPTION
MURPHY PANEL

4000077

4000090 BLWR\HYD\12D\12VDC\KIT SN up to HI0090

4000117 1 VALVE\HYD\SOLENOID\24V, REPLACEMENT FOR 4000105

4000129 1 BLOWER\HYD\12D\24VDC\KIT for SN HI0091 and up

4000130 1 VALVE\HYD\SOLENOID\24V, REPLACEMENT FOR 4000108

4000131 VALVE\HYD\SOLENOID 24VAREPLACEMENT COIL FOR VALVE 4000097

4000199 1 VALVE\HYD\CARTRIDGE&SOLENOID 24V\REPLACEMENT FOR 4000097

4000203 VALVE\HYD\CART\PILOT

4300009 1 SENSOR\MAG\W/HARDWARE

4300010 VALVE\SOLENOID\12V REPLACEMENT FOR 4300058 SN up to HI0090

4300034 1 NEW STYLE CONTROL BOX RBC93

4300052 1 SWITCH\THRMOSTTC\140DEG\>

4300054 1 VALVE\SOLENOID\24V REPLACEMENT FOR 4300061 and 4300069 for SN
HI0091 and up

4300057 HARN\GOV\ELEC\HD12-I\V\ W/LODR

4300059 HARN\GOV\ELEC\HD12-IV

5700028 SWITCH\MAINT\PB\RED\MUSH>

5700091 1 LAMP\LED\24VDC\RED

5700092 1 LAMP\LED\24VDC\GRN

5700095 2 SELECTOR SWITCH 8511K15 SN up to HI0090

5700216 MTR\ELEC\FRCTNL\12VDC REPLACEMENT FOR 4000090, SN up to HI0090

5700224 RADIO\REMOTE\CONTROL\7B\COMP\24V

5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

5700233 1 SWITCH\LIMIT\802T-ATP

5700239 ELEC\GAUGE\SWITCH\WATER\MURPHY\*

5700240 ELEC\GAUGE\SWITCH\OIL\MURPHY\*

5700252 1 ELEC\SWITCH\MAGNETIC\TAT\24V

5700253 1 SENDING UNIMWATER TEMP

5700254 1 SENDING UNITPRESSURE

5700255 1 IGNITION SWITCH CAT

5700256 1 ELEC\ALARM\BACK-UP\

5700270 ALT\78AMP\12V\213-4350 SN up to HI0090

5700271 1 RELAY\CONT:DUTY\24\W\ST-88

5700286 10R2 SWITCH\TOG\DPDT\15A\ON-OFF-ON for SN HI0091 and up

5700290 2 TERM\BAR\BUS\8-POLE

5700291 BRKER CIRCUIT\1OA\AUTO

5700292 BRKER CIRCUIT\3OA\AUTO\24V for SN HI0091 and up

5700293 BRKER CIRCUIT\50A\AUTO\12V SN up to HI0090

5700297 1 GAUGE\AMP\CAT\EQ21AM6012

5700309 1 FUSE\AGC-14

5700313 MTR\ELEC\FRCTNL\24VDC REPLACEMENT FOR 4000129, SN HI0091 and up

5700341 GAUGE\TEMP\ELEC\READ\250\ SIZE21

5700342 GAUGE\PRESS\ELEC\READ\100\SIZE21

5700365 RELAY\CONT:DUTY\12W\ST-85

5700368 1 GAUGE\TACH\CAT\9X1117

5700408 GAUGE\PRESS\OIL\MECH\SW

5700409 GAUGE\TEMP\MECH\SWITCH

5700497 SWITCHIGN\CAT\SPADE; TERM

5700498 SWITCHIGN\CAT\SCREW;TERM

5700499 GAUGE\PRESS\OIL\12V\550P\HOOD CAB GAUGE

5700500 SNSR\PRESS\OIL\CAT\HOOD

5700501 GAUGE\TEMP\ELEC\12V\230F\

5700502 SNSR\TEMP\CAT\HOOD

7500637 THROTTLE CABLE 10FT

7500674 THROTTLE CABLE CAT 80"

7500681 GAUGE\FUEL\12V\HD12\W/LOW INDICATOR LIGHT SN up to HI0090

7500682 1 GAUGE\FUEL\SENDING\HD12

7500706 1 GAUGE\FUEL\24\\HD12 for SN HI0091 and up

Note: The difference between 4300010 and 4300054 is 4300010 is a 12 volt
solenoid, 4300054 is a 24 volt solenoid. Both are Elwood, 160261-xx6 or 160261 -
xx9. The 6 identifies a 12 volt solenoid, while 9 identifies a 24 volt solenoid.
Newer Solenoids are stamped 12 volt or 24 volt.

HD-12 SERIES

PARTS REFERENCE 101



TUB-TILTINTERLOCK SCHEMATIC

HOLIMS 40 301S
¥ OL S34IM YOOH 310N

620005
8200015
0C20048 NNOY9)
ONNOYY 3131dM0D 0L 01§ 0L 6F KON ¥ IH
T 43P A0V OLINVH MK~ 75200£8
JMISTYNINYTI NG VY 1d 960000,
6 # TYNINY3L 0L A
T - TARELERS O | | gony
HOLIMS 0¥
1 INTYAWVIYLSNMOQ 0L m gz\o_ 1935 dNd ¥v3Y 0L
- m 79600.€
YIANITAD LA WH041Y1d OL
N Hiios r
YOSNIS 109
HOLIS LIAT 520025 600005}
\ e
\_ EIARLs] LA
JJINVEY
~ ONNO¥9 0L
13101A
WYYV 1111 8n)
95200£S

PARTS REFERENCE

v

HD-12 SERIES

102



TUB-TILT INTERLOCK SCHEMATIC

PART QTY. DESCRIPTION

SHUTDOWN
3700964 HOSE\HYD\1/2X24\7/8MJICX3/4FJIC
4000108 1 VALVE\ELEC\30GPM\24\V\2POS
4000130 1 VALVE\HYD\SOLENOID\24V, REPLACEMENT FOR 4000108
4300009 1 SENSOR\MAG\W/HARDWARE
5700028 1 SWITCH\MAINT\PB\RED\MUSH>
5700029 1 LEGEND PLATE 800T-X618
5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
5700233 1 SWITCH\LIMIT\802T-ATP
5700234 1 LEVER\LIMIT\SWITCH\802T-2
5700252 1 ELEC\SWITCH\MAGNETIC\TAT
5700256 1 ELEC\ALARM\BACK-UP\

HD-12 SERIES

v

PARTS REFERENCE

103



ELECTRIC GOVERNOR SYSTEM

INIA

HDI12-43

43QY0T LNOHLIM 65000¢ 7
JIOVOTHLIM £5000¢ Y

INNO4Y O1

190005 850008
L0C008Y
71006

\\

---------—----d

I N IS N N S .
G EEE I EEE BN EEE e .

&

_\

m L SILT0ly
ol O
///
'l
,l
,,
9950087 N
150006+ w
;@@%@%@ — /.4 R
N
06/ 101 ¢
1500067

600006y

<

08¢C0LY
g

HD-12 SERIES IV PARTS REFERENCE

104



ELECTRIC GOVERNOR SYSTEM

PART QTY. DESCRIPTION

GVRNR
4300009 1 SENSOR\MAG\W/HARDWARE
4300010 VALVE\SOLENOID\12V REPLACEMENT FOR 4300058
4300034 1 NEW STYLE CONTROL BOX RBC93
4300053 VALVE\SOLENOID\24V REPLACEMENT FOR 4300061
4300057 1 WIRING HARNESS HD12 (For loader option)
4300058 1 VALVE\ELEC\HYD\25GPM\12V-SN G10081 TO HI0090
4300061 1 VALVE\ELEC\HYD\25GPM\24V-SN HI0091 AND UP
4300069 VALVE\SERVO\25GPM\24\V\CU98 SEE PAGE 90-91
4701657 3 MNT\SENSOR\RH-SN GI0081 TO HI0090
4701753 1 BRKT\WIRE\SNSR
4702213 1 BRKT\SNSR\RTR\HD12IV-SN HI0091 AND UP
4800154 1 SCR\PAN\SLOT\1/4X1/2\ST
4800301 2 SCR\FLNG\SERR\1/4X3/4\NC
4900009 1 NUT\HEX\1/4\NC
4900057 2 NUT\JAM\3/4\NF
7500124 2 GROMMETT\RUBBER
7500219 1 1/4” WIRE CLAMP
4702280 1 BRKT\SNSR\RTR\HD121V\650HP

HD-12 SERIES

v

PARTS REFERENCE

105



HD12 HYDRAULIC ELECTRICAL SOLENOID PARTS

(19000£1 SEM)69000EH SPATEA

dnd wo.j

OW&O

A o [ plousjos

19000€Y 7 8S000¢ T SOAEA

@ b ]

@ QIONTI0S ¥vaNn m

S —

- @ =

o ey
Py

raf 4, |

86A0

£6A)

HD-12 SERIES IV PARTS REFERENCE

106



HD12 HYDRAULIC ELECTRICAL SOLENOID PARTS

PART QTY. DESCRIPTION
Cva3
4200058 VALVE\SERVO\25GPM\12V
4300061 VALVE\SERVO\25GPM\24VDC
Cvos
4300069 VALVE\SERVO\25GPM\24VDC
4300010 SOLENOID\HYD VALVE\12V, SEE NOTES BELOW
4300054 SOLENOID\HYD VALVE\24V, SEE NOTES BELOW

NOTE: THE DIFFERENCE BETWEEN THE 12 VOLT AND 24 VOLT SOLENOID IS LISTED ON THE SERIAL
NUMBER PLATES. THE SOLENOIDS ARE ELWOOD 160261--xx6 or 160261-xx9. THE 6 ISA 12 VOLT
SOLENOID, THE 9 ISA 24 VOLT SOLENOID. ALSO, 12 OR 24 ARE STAMPED ON THE NEWEST SERIAL
NUMBER PLATES.

NOTE: 15 GPM IS STANDARD FLOW RATE. ANY VALVES THAT ARE NOT 15 GPM ARE TO BE STAMPED
IN METAL OF THE VALVE CASING NEXT TO THE SERIAL NUMBER INDICATING THE FLOW RATE, E.G. 25
INDICATES 25 GPM.

NOTE: CV98, SERIAL NUMBERS 0228, 0229, 0230, 0231, AND 0232 ARE 25 GPM, BUT ARE NOT
STAMPED 25 GPM.

To TANK

Solenoid [

From PUMP

- Starting Point/Manual Override Adjustment

The starting point is preset to 0 GPM. If any further adjustment is required;

1- Loosen jam nut. 2- Turn the adjusting screw clockwise to increase the flow or
counter clockwise to decrease flow. 3- Gently tighten the jam nut.

WARNING- If the adjusting screw is turned to far counter clockwise, the valve will
behave erratically or stop working all together. Turn the adjusting screw no more than
1/16 to 1/8 of a turn counter clockwise after flow has stopped.

For manual operation when electrical control fails, turn the adjusting screw clockwise
until the desired constant flow is obtain.

HD-12 SERIES IV PARTS REFERENCE 107



G10091 & UP

S.N.

MECHANICAL ENGINE

MAIN HD-12 24V HARNESS

)

\O&
S
e
=
S
\n
X08 W3
Y LHM¥90
) LHM G20 / JHMCZ0 980 L20
..m 940640 T \ M9 920
=) 034050
< NI 610 —= /
n & =
« xoe Tounoy nony BP0 1750 4
A (34 500 a0
ngeeo A iEIAL
LHM 20 el :? I8
AP HOLING anL
M0 £20
L 11 560
4 920 OA$C0
1M 670
MOSNIS HOL0Y TIA8Z0
134 720 940 ¢/0 g
HOLIAS YOLYOIONI 110 J 1|8
111 K¥041V1d aﬁmmg :_fgaig
LH# 50 134 906

LHA L0 [HM 950
X08 ¥34¥348 LiNJYI0

A0
NY9 1£0

LRI Y9 7 ¢ v_%;w A0} ms
LHA Y9 71 ONIY OLF NI OLF W11
LM Y971 ONY 01 ONS 0L b
V9 0L 9N .01/S NN DL oL E

GNONHS T &/ R T10¢- ) —meoe 130 VO 71 INI 9 GO0

8. N4 ¥ b1 NN OF 190
ONGHHS 3 d/A 3104~ N\_W-M._..ﬂ//__s Tk V94 02_5% 990

oS

SSINUVH NI T3SOTIN LON 108 SINIHIVA T NO 0350

GIoN310S
ER R
LM LED

NYE 810
1AM 9¢0

BALLO

Y9 160

QIONT10S ¥I0TY3LNI

(4 0€0 1NN ONIANTS 3909 T34

ANID GO

V

A1 70

LHM£00 ~E~ 03y 900
NY4 431000 OMH

PARTS REFERENCE

v

HD-12 SERIES

108



MAIN HD-12 HARNESS - ELECTRONIC ENGINE

UV SSNG ONNOYO B0 13NV AHAUN M 6 TVNIRIL OL UM &2

) <9006
-r IAWAONEAND
S B
= YV — — a6
u
L ]
P
2
= S9000EY - SSINUVH ONNIA0D
N TiRe o%%__wm.w SAUIOBLI SO UO POSN 10U WO OIS-3 ., LHM VO 1L | WHOH 8F 01 €30
~ - 5 S5 YO8 N3 Puneud oBnB) JoNd LHM VO ¥L ONIY O ONIOL# b 210
Y NIBFY  uoem| e YOI B4 2LHMSZ0 Y04 8 JONVHO 120 PUncs) O f0Y JIKIOD) LHM YO ¥4 NI O ONIY OLF b} 040
[ 1005 slofeasg o) Aefey 103U0D 034 V9 01 NI .U NN 0L L 220
WA Z0Br 150 1V
[~ Yovize Eo%s - Y404 4318 920 O MO, ey o ONHSH TS0
HOLANOI D TN JRO4 B4 MOTIEA 20 \mﬂﬁ.g_xs_ﬁs 0
QNOYHS dM T10d-7
E&%§§$ Faigig-aoy UHI0S) 1194800 T9H0 HOSLNAO 30NV £10 — Y0454 0034 060 404 B N33YO 1£0 Y. SN SFMOTI3A 990
............. 1 1Bule unoif o) sa0D A 210 - BN UOGBREISU OIDEY 01520 SONEAU ‘SO LIS QN
0I00SL AT 30WOBY 80000, AZ-IMOTEN |}
s i ONIM OHEINIA G40 A SSNH NI G350 NG LON 118 SINFOVA TR0 2
e, ; ATHOM3 8NL NOOH
0 NKSH | alavav S | _ = 8. 4IMOLAMTIOSZ UM 60
, 29Mv9 1304 ONI OH XV 710 Esnsﬂﬁh.gﬁas.ﬁ A
: NOLLNA d0iS3 V. NIMOL M B, ¥IMOL dM 31042 N3349 160
e L _ ONIY OI¥ G3Y 500 saﬁsm ML G TO W0 3MOL M 310d-Z WWOYE 810
................................ = N Ao 8. YIMOL dM T10d-Z ALIHM 860 GIONTT0S ¥OOTHIINI
HOLOINNOD 1¥D '} Nid  +¥404-602-29%0 HOSLNA YOVI8 290 e HIMOL M TI0GTMOTIA LI 0L
YOV 250 HLM 2001dS 1LHM 620 YIMOLdM TI0d1 034 €10 AMTOGTMOTIEA L10 ¥ HIMOL M 39042 03 060
%2005 NNCO LUV Y48 AL 10
YV 1L L
£ HOLWS 8N
™
289005
60000CK
HOESHL0Y Eosa@ st P HOINES 20NNV TS
e w @%a S gz_me@éﬁm:
fodun 11210
INIY O3 2L1HM 190
e 00 AV134 TOUINOD ONR O4# LIHM 520
ONIY O JONVHO £L0 —=* ‘ 1HARO
L1040 £ _HIHI,~ sara s ot v ONYOLFILHM 100 L0
s 9 4 . I 0L AU egy  LA%ED
_.\. SNIN 04 (434 €20 o ® the
woTe20e [ v men oN o a2 e’ ONRIGL# U1 L0
1 00
ONIY 0L LLIHM 560
el ONIY 01034 00 A
o | ONIY 01#Q3Y 900 v SSNA ONNOYO B YINOL M TX042 JLHM 100 W, YIMOL dM T10dZ 03 900
HOLIWS HOLYAIGNI X089 ¥INY3HA LINOHID NY4 437000 GAH
PR
et SSIMNHYINOA- (i 1. xe @R
g | oo [ owe
ya
SSNGONICNO 0L
AW m
§9600.5 [(Ej/SLessarususs.
HOLMS NOILINGY NO.00¥ 0L
1620045
HNvoe SHDIVIHE MV 01
. eRs
U TAISOTNT HTVRI LD

109

PARTS REFERENCE

HD-12 SERIES IV



Gl10091 & UP

RADIO HARNESS 24V S.N.

Part Number: 5700300

43103 O10vY

240 ¥¥0
A1 G0

JNa 8v0
ANid £¥0

Nyg 8¥0

1A 640
LH# 050

INId L¥D
I8 9%0 o
THM¥G0

[HMGED 8
(IONA10S

NAOO-dN JOAIANOD

TO8INOD LONTY/ TNV HILIMS T08INOD OI0vY 90 70
HOLIMS AJU/0MS 801 NYA 840

TI 60 :r |
HOLIMS TI0¢ INIONT ADNI93NI 18 G0
YINOL TN O/ T0d-) Y9 ONIY 9F 690
\\\i!||l||léﬂ/ .
UNOYHS TN /M 310d-1 13 Y371 ONK 9 990

WS N4 YO bLINI OF 260
Mo TIA VO P N O 160

UINOL IT¥N3S ¢/ M 310d-7

HOLIMS A34/OM4 4Nk

STHOL THH 4/ 08| o B0 W11 SN 50
TOHIND LON3H/ NI 'HILS T0HIND? 0I0Y

X049 Y3Hv348 LNy
LH# 50 TH 050

Chaa:
o=,

PARTS REFERENCE

v

HD-12 SERIES

110



G10091 & UP

LOADER HARNESS S.N.

HOLINS A34/084 801

NdA 190
134650 o\ HADY0

/

Part Number: 5700301

L0C00LG CLAH SSINYYH d30%01

03474971 1033 30¥dS /1 N B 16T 290
034 ¥ bl NS O 9NN 9 .9 910

SSINHYH NITISOTINS LON 1 SEv0 4100 TN 4250

HOLIKS A34/03 8L~ Nad 190 ‘T34 090 ‘09 B
JOMVD UNLVEAdRaL - 3nE LT84

(I 720 \W 39N JUNSSTd = T LG
A8 Ll SOSNIONDD O/ Nyg 190
o S0 950 b
TINV4 T0HING) L7
” = 13S0
034 650
(Y31 39019 &)
> 60
) [HI 020
X09 4Mv348 Linoio . W0 Y 00
13610 LN INIONES 34NSSTa 10 ¥4 §|
1M 070 4vo NI d015-1
A8 N 00

LINAYONIONAS JENLYLIdAEL NION

HOSSTAIOD 2/

111

PARTS REFERENCE

v

HD-12 SERIES



112

COMBINATION HARNESS HD-12 LOADER AND RADIO S.N. G10091 & UP

Part Number: 5700302

BRN "B"

YEL A B

LOADER POWER HARNESS

Part Number: 5700307

- SOLFHOI =
004 BREZY
/ATEIT

USEWTHTHIS - 53 U7 NOT ERCLOGEN Ih HAHESS

& /
\ NDYIDUEL % 35

ORI RIAZK
AT

POWER SUPPLY HARNESS 24V S.N.HI0O101 & UP
Part Number: 5700339

071 RED 071 RED
/ CIRCUIT BREAKER

070 WHT O70WHT ——

HD-12 SERIES IV PARTS REFERENCE



Part Number: 5700417

TUB COVER HARNESS

Ni1¥901 1 |I||I|r_ ]
_ F2R000S M 1oy
AP0 NAOC/d 430D
. HIHOL &/ -7 K9 901 o 4 1000
A0 EUAOL /M 310d-2 1HA ¥ 06O Cwm TEnwl .
o HIAOL o/ 31042 MB 1501 £ L | oo
28, ENOL 4/ 10T LW 080 T~ M990}
4 dN¥3ADD hee— T8 11504 —1 40581
4. N0 4/A T2 NYL 401 o H0) o/ 710d-T NUD 8901
B 301 AR 71067 LHAH 080 8. NIROL o/ 3104-Z M8 11 8501
s L0 VY B0 N nes |~ mvem
Yo 0L d/ A TH0d-T NG 501 ol
5. 3001 4/ 10d-Z LA 080 NG
¥, B30 wwnm-aghs. Kool ﬁf_
o SN01 o/ T104-T LA 4080 T 940 8660
GIOMNNAONINI N SO VER
Y. M0 /A TI04-L (19 880 s/ o 7
o 2 LGHLEN
Py TINYd T08INOD NOILY434O
0104 4040
n n
(104, ZN0D 1IN
. MU0 &/ TI0d-7 900 S8}~ ]
W¥a INOL d/ M 3104~ OWA 1RO it
o, N1 J/A 0~ 14 0 060 Qe
WALV &
IASYE)
L T
mgsr0—+=
034 9201 ~p~
NMDO YOKIANDI ANd Z¥0
W¥a H3H01 /M T10d-2 N8 0940
M8 B9}~ LT
o N1 4/ K 310 LK 6 080 o
osiwo b s TR W41, LNNOD 138V EL TNSOTONT HINVIAE LINIH0
¥ AL /A T-T YW QLN LB |y oo SSNG ONNOYI Gl
A8 HINOL d/M 1042 1HM ¥ 080
N UOAUNDD it
-
I A0
M0 o]
Lo OWFEL

. NDUHS d/M 704+ M Y830
B NOHKS o/ T10d-T WNd V.10
NOIL40 QUOYS B0

1560046
[R¢]

113

PARTS REFERENCE

v

HD-12 SERIES



ROAD LIGHTS

(2020025 51 LINWOYD)00Z00LS /’

(2020015 SI 1INNO¥9)C0200LS /

= ARE-
10200.8 i
/ ove Y j ) 1
u T
C (e
p
- e u $E000LS
4 \{
MK J
N 3
Y8 AN WRNFAN V)
Reed S
T S QraT €
I 1A )
u THaTHA u
L\ u Ol m u
] ~
Y u M« NI389 u
S LT
e Y V! o M
I A e
p
TR
11000LS
AN
=
e

XV
@ T

/@4/ (2020025 I LINNO

(2070025 51 L3NMO4)002002 i

__cﬂ—

9)£8200£8

HD-12 SERIES IV PARTS REFERENCE

114



ROAD LIGHTS

PART QTY. DESCRIPTION

LIGHTS
5700011 1 TERM\FEMALE\7POLE\TRLR\>
5700034 1 ENCL\JCT\7POLE\TRLR\HARN
5700200 2 LAMP\CL\12VDC\2-1/2RD\>
5700201 4 LAMP\TAIL\4-1/2\COMP\RED>
5700202 4 LAMP\GRMMT\2-1/2\KIT\>
5700203 2 LAMP\CL\12VDC\2-1/2RD\>

HD-12 SERIES

v

PARTS REFERENCE

115



RADIO REMOTE TUB CONTROL WIRING SCHEMATIC SN GI10080 - GI10086

HOURSIZAN THIREAL 20
INAS
_] IIIIIIIIIIIIIIIIII [
| G6000L | $6000/S
- HOLIS TOAINOD W8Ny | HOLIMS 40103135 JL0W34/ Wi
_ " CIET] i
i)
v O O o I
]
| H0I G3TIER iy i NI v o o 0
OISO ASHLKO | |
NTHOLAS m\.wlw | | G|y
|
| _
9 ¢ ¥ ! _ R °
!
NOLLSOd TWLNIN ©_$—2 | L £c
NIHILINS TR
‘ N,J 1600007
) Y01 KOTIA L= _]HHHUH_l_
HOLIMS AN NO ZEs [ |2 =
NOLLSOG fb/o sl wwmz |ESZ | |E=2 e
NIHOLINGS = |55 |23
¢ 7 # T
SNOILISOA HOLINS
310a-¢ 600075 o) 1000000000000
$22004G —=
EAVaE /2 FUSE LS F\ar v M1 JUEN
NV
DUVNIHOS NI
TI INIONI/H TOHINGD 8L 31034 IV

PARTS REFERENCE

v

HD-12 SERIES

116



RADIO REMOTE TUB CONTROL WIRING SCHEMATIC SN GI0080 - GI0086

PART QTY. DESCRIPTION
REMDBAND
4000077 VALVE\HYD\CARTRIDGE 24V\AREPLACEMENT FOR 4000097
4000097 1 VALVE\HYD\20GPM\1SPL\24V
5700091 2 LAMP\LED\24VDC\RED
5700092 2 LAMP\LED\24VDC\GRN
5700095 2 SELECTOR SWITCH 8511K15
5700224 1 RADIO\REMOT\CONTROL\7B\COMP\24V
5700280 RADIO\REMOT\CONTROL\7B\COMP\12V
4000131 VALVE\HYD\SOLENOID\25VA\REPLACMENT\SOLENOID FOR

HD-12 SERIES

v

VALVE 4000097

PARTS REFERENCE

117



CIRCUIT BREAKER

N L L0Z0LY
\\l

200006
@\\ 6100006
. 909006/
o 1000005
...@w\\\\Egm
= e (19"
6000067 T e E 1000005
200005 —_#9, @\ £00008}
G£0000S \

L2004 «
TROTIORZT W06 g6e00ss ool == B0 7, - CC0000C
0600005 o 7008
1620015 \\ . sod
L0006+ 2 . @
e
200006 \M\@ 9
60000S >
06200, RA-»
760105
C000087 — .
oy 7 1000005 —
00005~ > 0L0Z0Lh —~
PLS0087

6100005
000067

PARTS REFERENCE

v

HD-12 SERIES

118



CIRCUIT BREAKER

PART QTY. DESCRIPTION

4702072 ENCL\BRKR\CRCT\ASSY\98
4702069 1 ENCL\BCKPL\BRKR\CRCT
4702070 2 BRKT\ENCL\BRKR\CRCT
4702071 1 COVAENCL\BRKR\CRCT
4800003 5 BOLT\HEX\3/8X1-1/4\NC
4800277 2 BOLT\HEX\1/4X1

4800495 4 SCR\RD\SLOT\#10-24X3/4\NC
4800574 8 SCR\RD\SLOT\#10-24X1/2\NC
4900002 13 NUT\HEX\3/8\NC

4900009 2 NUT\HEX\1/4\NC

4900072 20 NUT\HEX\#10\NC

5000001 6 WASH\FLAT\3/8

5000019 13 WASH\LOCK\3/8

5000024 2 WASH\LOCK\1/4

5000035 4 WASH\FLAT\1/4

5000071 20 WASH\LOCK\EXT;STARW#10

5700271 10R2
5700289 10R2
5700290 20R3
5700291
5700292
5700293
5700306
7500606
7500712
7501032

A aAaAaN-_a2aa

HD-12 SERIES

v

RELAY\CONT:DUTY\24\V\ST-88
ENCL\BRKR\CRCT\7-POLE

TERM\BAR\BUS\8-POLE

BRKR\CRCT\10A\AUTO\TYPE1>
BRKR\CRCT\30A\AUTO\TYPE1\24VOLT
BRKR\CRCT\50A\AUTO\TYPE1\12VOLT UP TO SN HI0090
HARN\MAIN\HD12IV\PKG\>

LATCH\35-M\AUSTIN

CLAMP\CUSHION\HD\3/4

CUSH\RBBR\2-1/4X1-1/2\>

PARTS REFERENCE

119



314 CLUTCH HANDLE

200006% \\\\\\.‘
6100006 \

1000006

1000005
{71008
7100029

810087

\

09810.%

8ll
i/

AN

0050007

(0L

(=)

<2
o

7

=~

MM /,//// 6¢0008%

HD-12 SERIES IV PARTS REFERENCE

120



314 CLUTCH HANDLE

PART QTY. DESCRIPTION

4702034 CLUTCH\314\LEVER\ASY
2000503 1 BRG\PB\1

4701880 1 WT\CNTR\HNDL\CLUTCH
4702118 1 LINKAGE\HNDL\CLUTCH\36
4800029 1 BOLT\HEX\3/8X2-1/2
4800142 2 BOLT\HEX\3/8X1-3/4
4800178 1 BOLT\HEX\1/2X1-3/4
4900002 2 NUT\HEX\3/8\NC

4900023 1 NUT\TPLCK\3/8\NC

5000001 4 WASH\FLAT\3/8

5000019 2 WASH\LOCK\3/8

6200014 1 KEY\SQ\1/4X1-1/4

7500691 1 LEVER\CLUTCH\SP314\SP214

HD-12 SERIES

v

PARTS REFERENCE

121



318 CLUTCH HANDLE

(000067

6100006
1000006

®

1000006
8600087

$000009

\ g 9861040
\\ £70006+

30610y n\sw” /@
‘\\‘\%
>

AN

G6610Ly
6200087

HD-12 SERIES IV PARTS REFERENCE

122



318 CLUTCH HANDLE

PART QTY. DESCRIPTION

4702035 CLUTCH\318\LEVER\ASY
4701993 2 SHAFT\CLUTCH\OP\>

4701994 1 LVR\CLUTCH\318\MODIFIED
4701995 2 CPLG\U-JOINT\CLUTCH\318
4701996 1 BRG\LEVER\CLUTCH\318
4701998 2 WT\CNTRL\HNDL\CLUTCH\318
4800029 2 BOLT\HEX\3/8X2-1/2

4800098 2 BOLT\HEX\3/8X1-1/4\NC
4900002 2 NUT\HEX\3/8\NC

4900023 2 NUT\TPLCK\3/8\NC

5000001 4 WASH\FLAT\3/8

5000019 3 WASH\LOCK\3/8

6200004 2 KEY\SQ\5/16X1-1/2

5000096 1 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
4800003 1 BOLT\HEX\3/8X1

HD-12 SERIES IV PARTS REFERENCE 123



AIRBRAKE AND FITTINGS

£97005.
6160052 / P
£200067 61008 e

NGy 1000005 N5 "~ \
ON0Z0LY w%%%%%w " 20v006,
860008%
£11008€

65¥006.

£61008¢

PARTS REFERENCE

HD-12 SERIES IV

124



AIRBRAKE AND FITTINGS

PART QTY. DESCRIPTION

4702046 BRKS\AIR\ASSY\SUB\HD12\97
2500632 4 30\30 AIR CHAMBER W/HARD
2500919 1 TANK\AIR\2880\1BUNG/2SIDE
3800173 1 FTG\3/8MP\PLUG\HEX
3800192 1 FTG\TANK;DRAIN\6204-4
3800193 1 FTG\3/4MPX1/2MP\NPL
3800194 15 FTG\AIR\3/8MPX3/8COMP\90D
3800195 3 FTG\AIR\3/8MPX3/8COMP\>
3800251 1 FTG\3/4AMPX2\NPL

3800433 1 FTG\AIR\3/8COMPX3/8COMPX>
4800098 4 BOLT\HEX\3/8X1-1/4\NC
4900023 4 NUT\TPLCK\3/8\NC

5000001 8 WASH\FLAT\3/8

7500459 1 SPRING BRAKE VALVE (6100)
7500460 1 SERVICE RELAY VALVE
7500461 1 GLAD HAND SERVICE
7500462 1 GLAD HAND EMERGENCY
7500463 2 TERMINAL BOLT GALS HAND
7500465 2 TANK CUSHION

HD-12 SERIES

v

PARTS REFERENCE

125



AXLE ASSEMBLY

¥90¢0Ly
£90¢0Ly

¥¢9009¢

620009¢

518009¢

PARTS REFERENCE

HD-12 SERIES IV

126



AXLE ASSEMBLY

PART QTY. DESCRIPTION

4702021 AXLE\ASY\HD12\97

2600029 255\70R 22.5 TIRE

2600634 22.5 X 8.2510 BOLT RIM

2600815 8 22.5 X 8.25 10 BOLT COMP.

4702063 AXLE\22.5K\79.5HUBFC\U7"\SPRG;C/L S/N GI0081 TO GI0085
4702064 2 AXLE\22.5K\79.5HUBFC\8"\SPRG;C/L S/N GI0086 AND UP
Not Shown

2500602 AXLE\TNDM\SUS\22.5K\49"

2500638 AXLE\22.5K\79-1/2HUBFACE>

2500906 CAP\OIL\W-VENT\20K\STEEL

2500952 CAP\OIL\W-VENT\20K\PLSTC

2500954 SPRING\LEAF\22.5K\3LEAF

HD-12 SERIES

v

PARTS REFERENCE

127



DRIVE LINE ASSEMBLIES

920108y
dH 099 % dH G.G £EE009€E

6100009

HO3L1d dH 069~ €8e009g 10 EHA0OY / |

TINNYE dH 099- 9620096 10 piennay |
dH S5 -1£€009€ /

HO3LLd dH 059
Ccza] 26€009€ o

TANNYE dH 089 - 8&5/

6100009 £

¢11006
%
~- 8510006 — A
/ago@ 6v000cS 1290087 — o
€650087 411005 ONY 096210095 -~ |

9.1009¢ R

129008 F\\.

%
aggv\\ %82%8_\
6700029 e

PARTS REFERENCE

v

HD-12 SERIES

128



DRIVE LINE ASSEMBLIES

PART QTY. DESCRIPTION

4702026 DRLIN\ASY\HD12197\500

3600158 1 “4710 DRIVELINE 18” COMP.”
3600176 1 FLGMIDX4L\1710\DRLIN\HUB
3600179 1 TORQUE LIMITER UJT36

3600183 1 FLG\3-1/2IDX4L\1710\DRLIN
4800627 8 SCR\FLG\2PT\7/16X1-1/4\NF\170K
4800323 4 SCR\SET\ALN\1/2X1\NC

4800621 16 BOLT\HEX\7/16X1-1/4\NF\GRS
4900113 8 NUT\HEX\7/16\GR8\NF

5000015 8 WASH\LOCK\7/16

6200049 1 KEY\SQ\1X4

3600380 REPAIR KIT FOR TORQUE LIMITER #3600179 (NOT SHOWN)
PART QTY. DESCRIPTION

4702027 DRLIN\ASY\HD12\97\575

3600297 1 DRLINAND\1810\20-1/2\>

3600331 1 TORQUE\LIMITOR\575HP\>
3600332 1 FLGMIDX4L\1810\DRLIN\HUB
3600333 1 FLG\3-15/16X4L\1810\HUB\
4801026 12 SCR\FLG\2PT\7/16X1-1/2ANF\170K
4800323 4 SCR\SET\ALN\1/2X1\NC

4800554 12 BOLT\STUD\7/16X2-1/4\NF
4800593 12 SCR\CAP\ALN\7/16X1-1/4\NF
4900113 24 NUT\HEX\7/16\GR8\NF

5000015 24 WASH\LOCK\7/16

6200049 1 KEY\SQ\1X4

PART QTY. DESCRIPTION

4702028 DRLIN\ASY\HD12\97\650

3600296 1 CLTCH\TORQLIM\650HP\>

3600297 1 DRLINAND\1810\20-1/2\>

3600333 1 FLG\3-15/16X4L\1810\HUB\
4801026 12 SCR\FLG\2PT\7/16X1-1/2ANF\170K
4800323 4 SCR\SET\ALN\1/2X1\NC

4800554 12 BOLT\STUD\7/16X2-1/4\NF
4800593 12 SCR\CAP\ALN\7/16X1-1/4\NF
4900113 24 NUT\HEX\7/16\GR8\NF

5000015 24 WASH\LOCK\7/16

6200049 1 KEY\SQ\1X4

PART QTY. DESCRIPTION

DRLIN\ASY\HD12\97\650

3600296 1 CLTCH\TORQLIM\G50HP\BRUNEL
3600297 1 DRLINAND\1810\20-1/2\>

3600332 1 FLGMIDX4L\1810\DRLIN\HUB
3600333 1 FLG\3-15/16X4L\1810\HUB\
3600383 TORQUE\LIMITOR\650HP\PTTECH
4702356 1 FLG\IDX4L\BRUNEL\W/SPRCKT\DRLIN\HUB
4801026 12 SCR\FLG\2PT\7/16X1-1/2ANF\170K
4800323 4 SCR\SET\ALN\1/2X1\NC

4800554 12 BOLT\STUD\7/16X2-1/4\NF
4800593 12 SCR\CAP\ALN\7/16X1-1/4\NF
4900113 24 NUT\HEX\7/16\GR8\NF

5000015 24 WASH\LOCK\7/16

6200049 1 KEY\SQ\1X4
HD-12 SERIES |V PARTS REFERENCE 129



ENGINE AIR INTAKE AND EXHAUST

7500889 ~ 4702682
70183 4900125 75000 00, O 7500888
5000001 | 1500000175008 ' #,4900002
o & e
4800146 <
/ Uy ™ 403006 7500896
TS0, L) S 4800520
4701906 ¢
5000001 / ‘e 4700000 EXHAUST FOR 3406 AND 3408 ENGINES
5000019 5000004
4900002 4800082
50000017/ - 4701873
5000019 1500575
4800098 !
7500676 4701933
~ -~
e
4800202 =
7500675 oo’ e
. 5000001 T
4701903 - 60
4702009 - 42" 4900023
4702122 - 55-112"
INTAKE FOR 3408 ENGINES
0900025 /—@ 4702208
4800098 —=5, T
5000001 s S 0p
4500969
skt — 470220 O
7500514 /' /@ >
7500643 7500703
INTAKE FOR 3406 ENGINES

130

HD-12 SERIES IV PARTS REFERENCE




ENGINE AIR INTAKE AND EXHAUST

PART QTY. DESCRIPTION

4702036 ENG\AIR\DUCT\ASY\HD12\97
0900025 1 TURBO Il PRECLEANER 7"
4701873 1 ENCL\INTK\AIR\3408
4701903 1 TUBE\INTK\60\3408\HD12\97
4701906 1 PIPE\EXHAUST\3408
4701933 1 “CLMP\INTK\ELL\13"ID\HD 12"
4701934 1 “CLMP\MFFLR\6-5/8"ID\HD12" S/N Gl0081-GIl0085
4702000 1 BRKT\SUPT\MUFF\3408E
4702009 1 TUBE\INTK\42\3408\HD12\97
4702207 1 TUBE\INTAKE\TURBO\3406\CAT
4702208 1 TUBENINTAKE\FLTR\AIR\50
4702209 1 TUBENINTAKE\FLTR\AIR\7
4702682 1 ELB\EXHST\6\90\HD12
4703026 1 MUFFLER\CAT\3408\W;FLANGE
4800070 1 BOLT\HEX\1/2X2-1/2

4800082 6 BOLT\HEX\1/2X1-1/2

4800089 1 BOLT\HEX\3/8X4

4800098 1 BOLT\HEX\3/8X1-1/4\NC
4800146 1 BOLT\HEX\3/8X2

4800202 1 BOLT\HEX\3/8X5

4800520 4 BOLT\HEX\3/8X2\GR8\NF
4900001 1 NUT\HEX\1/2\NC

4900002 2 NUT\HEX\3/8\NC

4900023 1 NUT\TPLCK\3/8\NC

4900125 4 NUT\HEX\3/8\GR8\NF
4900969 1 BRKT\PRECLEANER\TURBOII
5000001 13 WASH\FLAT\3/8

5000004 6 WASH\FLAT\1/2

5000019 2 WASH\LOCK\3/8

7500514 2 FTG\RUBBER\7\ELL\90 DEG
7500643 1 FTG\RUBBER\7\CPLNG
7500644 8 CLAMP\HOSE\7”

7500675 2 FTG\RBBR\8\CPLG

7500703 1 FTG\RUBBER\G\CPLNG
7500704 1 FTG\RUBBER\G\ELL\90 DEG
7500844 CAP\RAIN\3406 &3408
7500889 CLAMP\EXH\6\3408CAT
7500896 BRKT\EXH\ST\3408\HD12
7500897 CLAMP\MFFLR\3408/HD12
7500898 CLAMP\MFFLR\W/BRKT\3408\ HD12

HD-12 SERIES IV PARTS REFERENCE 131



ENGINE AIR INTAKE AND EXHAUST, CAT 3412, 650 HP

]
500899 . &
4702289 m

b 7500859

> 4700288

4702286
)y 1500708

4702305 - 49"

~—

4702306
\470231 6

Q

132 HD-12 SERIES IV PARTS REFERENCE



ENGINE AIR INTAKE AND EXHAUST, CAT 3412,

PART DESCRIPTION
ENG\AIR\DUCT\ASY\HD12\650
4702286 TUBE\ INTAKE\8\CAT3412\650HP
4702288 BRKT\ MFFLR\3412\650HP
4702289 STRAP\MFFLR\3412\650HP
4702305 TUBE\INTAKE\AIR\CAT3412
4702306 CLAMP\TUBE\INTAKE\AIR\3412
4702316 BRKT\TUBE\AIR\CAT\3412
7500676 CLAMPWORM\10\SWIVEL\LOCK
7500708 FTG\RUBBER\8\90\ELB
7500859 MUFFLER\CAT\3412
7500899 CAP\RAIN\3412
Not Shown
7501152 MUFFLER GASKET

HD-12 SERIES

v

PARTS REFERENCE

133



ENGINE / RADIATOR SHIELDS 3408 CAT 500 HP

01610Ly

(710067
GyE006L
97£006,

X

e

rd

P

'

{8G005L
rv¢005L

/

§

s
o\,
\ 6100005
(000067

7000005
8100087~
000006
{80008y

60610y
1000005
860008v

L CLL0Ly
CL810LY

1000005
5¢9006, 6100005
8600087

1200006 — L00000G

89008 | £C00067

7 e 100000
/610087

.

Luwuuuuuu

8191
200067

0Ly

L1910Ly

//vom_ON¢

1000006
6100006
£000087

100000
6100006

80610/t
100000
i
0261
A//Q%W%_E
7/ y;
A mmgog
1010006y ™A pag10L¥
g 8I0Y | 1200019
58110/
R |
2000005
160008}
g s
0 e
/800-080000F W3S | [ ONY SB00—19F W3S
a1 B I e 1111
S | Sl
= 600008} T BC008

PARTS REFERENCE

v

HD-12 SERIES

134



ENGINE / RADIATOR SHIELDS 3408 CAT 500 HP

PART QTY. DESCRIPTION

4702031 SHRD\ENG\500\ASY\HD12\97
4701188 1 ANGL\SHURD\50X2-1/4X1-1/4
4701189 1 ANGL\SHURD\44-3/4X2-1/4X
4701617 4 LATCH\STOP\DOOR\SECURITY
4701618 4 CUSH\STOP\DOOR\2-1/2
4701729 4 BRKT\SPG\GAS\DOOR\SECURTY
4701867 1 ENCL\SHROUD\3408\HD12\97
4701868 1 FRM\HINGE\SHROUD

4701869 2 PIN\PLNGR\FRM\HINGE\

4701870 1 BRKT\WLKWY\DRLIN\42X16-58 SN GI0080-HI0089
4701871 2 WLKWY\DRLIN SN GI0080-HI0089
4701872 1 ENCL\ENG\REAR\3408 SN GI0080-HI0089
4701874 2 BUSH\RD\1X2-1/8X0.640

4701896 1 SCRN\GRILLE\RAD\HD12
4701901 1 COV\ENG\3408\HD12\LH

4701904 1 COV\ENG\3408\HD12\RH
4701905 2 COVAENG\3408\500HP\SEC
4701908 1 GUARD\WLKWY\RAD\3408
4701910 1 GUARD\LEVER\CLUTCH

4701929 1 CVR\CLUTCH\ACCESS\REAR
4701930 1 BRKT\WLKWY\RAD\3408\62.25
4702004 1 DOOR\CAP\RAD

4702110 2 WLKWY\DRLINE\37-1/4X20\EXTENDED\98 SN HI0090 AND UP
4702112 1 BRKT\WLKWY\DRLINE\8-3/4X30\98 SN HI0090 AND UP
4702113 1 ENCL\ENG\REAR\3408\98 SN HI0090 AND UP
4800003 12 BOLT\HEX\3/8X1

4800018 4 BOLT\HEX\1/2X1-1/4

4800034 5 BOLT\HEX\3/8X1-1/2

4800054 2 BOLT\HEX\5/8X3-1/2

4800082 4 BOLT\HEX\1/2X1-1/2

4800098 29 BOLT\HEX\3/8X1-1/4\NC

4800106 2 BOLT\HEX\5/8X1-1/2

4800156 4 BOLT\HEX\3/8X3

4800192 8 SCR\CSK\ALN\3/8X1\NC

4800197 2 BOLT\HEX\3/8X3-1/2

4800305 2 PIN\RLLD\5/16X1-1/2

4800468 16 SCR\RD\SLT\#10X1/2\NC

4900001 6 NUT\HEX\1/2\NC

4900002 32 NUT\HEX\3/8\NC

4900012 4 NUT\TPLCK\5/8\NC

4900023 6 NUT\TPLCK\3/8\NC

4900142 8 NUT\TPLCK\5/16

5000001 68 WASH\FLAT\3/8

5000002 8 WASH\FLAT\5/8

5000004 14 WASH\FLAT\1/2

5000006 8 WASH\LOCK\1/2

5000019 62 WASH\LOCK\3/8

5000071 16 WASH\LOCK\EXT;STARW#10
6100027 2 SPRNG\COMPRESSION

7500344 4 GAS SPRING

7500345 8 BALL STUD

7500346 8 SAFETY CLIP

7500583 8 END FITTING\GAS SPRNG\
7500625 2 LATCH\PDDL\3-4974\KEY
7500688 1 LATCH\SLAM\HEX\2100H

HD-12 SERIES

v

PARTS REFERENCE

135



ENGINE / RADIATOR SHIELDS 3412 CAT 650 HP

S 200006+ wm%mmm 81910LY
v £20006%
N | i
016100 h 200006¥ 1000005
8811044 (7
9600 529006 909006 2
1000 |£00006
- 100006 [awoogy  LOSOLI N
900G /200060 — A
2 I Ity
oLzo @ oL —
. 100006
O 000008
A
7000005 S
3100087 ~ |
7000006 = = 100000 0861047 (¢,
(80008} ~ 161008)
2710067
GhE005/ R
Sig0sL o
7 889006/ =
sl
095006/ 700001
EOE\M ] SZIT0LY u
“Eho00s DA
1000005 - 1000005 95£006L <
! - 610000 N RIS
200008 ] ey
™ g S
62610 RS
IR \\giooone o0 £
RS
- 00006 A Z

PARTS REFERENCE

v

HD-12 SERIES

136



ENGINE / RADIATOR SHIELDS

3412 CAT 650 HP

PART QTY. DESCRIPTION
SHRD\ENG\650\ASY\HD12\97

4701188 2 ANGL\SHURD\50X2-1/4X1-1/4

4701617 4 LATCH\STOP\DOOR\SECURITY

4701618 4 CUSH\STOP\DOOR\2-1/2

4701729 4 BRKT\SPG\GAS\DOOR\SECURTY

4701901 1 COV\ENG\3408\HD12\LH

4701905 1 COV\ENG\3408\500HP\SEC

4701910 1 GUARD\LEVER\CLUTCH

4701929 1 CVR\CLUTCH\ACCESS\REAR

4701982 1 ENCL\SHROUD\UNIV\HD12

4701983 2 ANGLE\SHRD\50-3/4X2-1/4X

4701984 2 SCRN\GRILLE\RAD\HALF\UNIV

4702004 1 DOOR\CAP\RAD

4702110 2 WLKWY\DRLINE\37-1/4X20\EXTENDED\98 SN HI0090 AND UP

4702112 1 BRKT\WLKWY\DRLINE\8-3/4X30\98 SN HI0090 AND UP

4702113 1 ENCL\ENG\REAR\3408\98 SN HI0090 AND UP

4702123 1 CVR\SHROUD\16X24-1/8\PNL\CNTRL for 3412 ENGINE

4702125 1 COVAENG\3412\650HP\SEC

4702241 1 COV\ENG\3412\650HP\RH

4702307 1 ENCL\SHROUD\LH\CAT3412

4800003 12 BOLT\HEX\3/8X1

4800018 6 BOLT\HEX\1/2X1-1/4

4800082 6 BOLT\HEX\1/2X1-1/2

4800098 33 BOLT\HEX\3/8X1-1/4\NC

4800156 4 BOLT\HEX\3/8X3

4800192 8 SCR\CSK\ALN\3/8X1\NC

4800197 2 BOLT\HEX\3/8X3-1/2

4800468 16 SCR\RD\SLT\#10X1/2\NC

4900001 10 NUT\HEX\1/2\NC

4900002 25 NUT\HEX\3/8\NC

4900023 6 NUT\TPLCK\3/8\NC

4900142 8 NUT\TPLCK\5/16

5000001 62 WASH\FLAT\3/8

5000004 24 WASH\FLAT\1/2

5000006 12 WASH\LOCK\1/2

5000019 53 WASH\LOCK\3/8

5000071 16 WASH\LOCK\EXT;STARW#10

7500344 2 GAS SPRING for 4701905

7500345 8 BALL STUD

7500346 8 SAFETY CLIP

7500583 8 END FITTING\GAS SPRNG\

7500606 4 LATCH\35-M\AUSTIN

7500625 2 LATCH\PDDL\3-4974\KEY

7500688 1 LATCH\SLAM\HEX\2100H

7500705 2 SPRING\GAS\250LB for 4702125

HD-12 SERIES

v

PARTS REFERENCE

137



ENGINE / TWO PIECE RADIATOR SHIELDS CAT 3408E 575HP & 3406 460 HP

7000067 o081
1000005 1000006
\ 6100000
016101 o ¢000067
?
0061
0008
00008
7000006
2100087
4000006
180008
7010060
¢h2006.
942006,
X,
08005/
P00¢
01005 |
rad /
[ 200006)
,”””wv_oooom
) 100000
[~ 170
52610L7 S L8
1000005

8600087

81910Ly
¢¢0006t
L1910
, 100006
G29006/ 3000006
1£00006 7000087
89008y $00000S
£20006y —
1000008

Y £CL0LY
~* 166101
909006

7 100000¢
™~ /610087

1GLC0LY

1700
_ 19610/
F=—— 000005

~__ 6100006
0008y

8100087 — —w
9000005 Huuunu““

700000G

¥8610L%

8600087
[ 6100008
J 1000009

1602047 (¢
@/ £9610LY (¢
001207 (1)

66020LY

(8610Ly
¥0020Ly

98610L7

PARTS REFERENCE

v

HD-12 SERIES

138



ENGINE / TWO PIECE RADIATOR SHIELDS CAT 3408E 575HP & 3406 460 HP

PART QTY. DESCRIPTION

4702029 SHRD\ENG\575\ASY\HD12\97

4701188 2 ANGL\SHURD\50X2-1/4X1-1/4

4701617 4 LATCH\STOP\DOOR\SECURITY

4701618 4 CUSH\STOP\DOOR\2-1/2

4701729 4 BRKT\SPG\GAS\DOOR\SECURTY

4701870 1 BRKT\WLKWY\DRLIN\42X16-58 SN GI0080-HI0089
4701871 2 WLKWY\DRLIN SN GI0080-HI0089

4701872 1 ENCL\ENG\REAR\3408 SN GI0080-HI0089
4701910 1 GUARD\LEVER\CLUTCH

4701929 1 CVR\CLUTCH\ACCESS\REAR

4701982 1 ENCL\SHROUD\UNIV\HD12

4701983 2 ANGLE\SHRD\50-3/4X2-1/4X> for 3408 ENGINE
4701984 2 SCRN\GRILLE\RAD\HALF\UNIV

4701985 2 COV\ENG\3408\575HP\SEC for 3406 & 3408 ENGINE
4701986 1 WLKWY\FRONT\RAD\3408\575>

4701987 1 COV\ENG\3408\575HP\RH for 3408ENGINE
4701988 1 COV\ENG\3408\575HP\LH for 3408ENGINE
4701997 1 CVR\SHRD\16X9-7/8\PNL\> for 3406 & 3408 ENGINE
4702004 1 DOOR\CAP\RAD

4702097 2 SEAL\RAD\VERT\3406 for 3406 ENGINE

4702098 1 SEAL\RAD\HORIZ\BTTM\3406 for 3406 ENGINE
4702099 1 SEAL\RAD\HORIZ\TOP\3406 for 3406 ENGINE
4702100 4 ANGLE\CORNER\SEAL\RAD\3406 for 3406 ENGINE
4702110 2 WLKWY\DRLINE\37-1/4X20\EXTENDED\98 SN HI0090 AND UP
4702112 1 BRKT\WLKWY\DRLINE\8-3/4X30\98 SN HI0090 AND UP
4702113 1 ENCL\ENG\REAR\3408\98 SN HI0090 AND UP
4702123 2 CVR\SHROUD\16X24-1/8\PNL\CNTRL for 3412 ENGINE
4702151 1 COV\ENG\3406\460HP\LH for 3406 ENGINE
4702152 1 COV\ENG\3406\460HP\RH for 3406 ENGINE
4800003 12 BOLT\HEX\3/8X1

4800018 6 BOLT\HEX\1/2X1-1/4

4800082 6 BOLT\HEX\1/2X1-1/2

4800098 33 BOLT\HEX\3/8X1-1/4\NC

4800156 4 BOLT\HEX\3/8X3

4800192 8 SCR\CSK\ALN\3/8X1\NC

4800197 2 BOLT\HEX\3/8X3-1/2

4800468 16 SCR\RD\SLT\#10X1/2\NC

4900001 10 NUT\HEX\1/2\NC

4900002 25 NUT\HEX\3/8\NC

4900023 6 NUT\TPLCK\3/8\NC

4900142 8 NUT\TPLCK\5/16

5000001 62 WASH\FLAT\3/8

5000004 24 WASH\FLAT\1/2

5000006 12 WASH\LOCK\1/2

5000019 53 WASH\LOCK\3/8

5000071 16 WASH\LOCK\EXT;STARW#10

7500344 4 GAS SPRING for 3406 & 3408 ENGINE

7500345 8 BALL STUD

7500346 8 SAFETY CLIP

7500583 8 END FITTING\GAS SPRNG\

7500606 4 LATCH\35-M\AUSTIN

7500625 2 LATCH\PDDL\3-4974\KEY

7500688 1 LATCH\SLAM\HEX\2100H

7500705 4 SPRING\GAS\250LB

HD-12 SERIES IV PARTS REFERENCE 139



RETRACTABLE LOADER LADDER

(800087

R

A\Y

0100019

~
/

[E610L

00006
L

1G0C0L%

100006y
3000005

3cc009y

81008
069107 1000007

PARTS REFERENCE

v

HD-12 SERIES

140



RETRACTABLE LOADER LADDER

PART QTY. DESCRIPTION

4702022 LDDR\RTRCT\ASY\HD12\97
2000001 2 “1-1/4”W/COLLAR INSERT TYP”
4600228 2 CAM FOLLOWER BRG CF 1 3/8
4701690 2 STOP\RAIL\PLFRM\LDR\HOOD
4701937 1 PLFRM\SIDE\LDR\HOOD\>
4702051 1 LDDR\RTRBL\LDR\HD12
4800082 4 BOLT\HEX\1/2X1-1/2

4800178 2 BOLT\HEX\1/2X1-3/4

4900001 8 NUT\HEX\1/2\NC

5000004 12 WASH\FLAT\1/2

5000006 6 WASH\LOCK\1/2

6100010 1 SPRNG\TNSN\

HD-12 SERIES

v

PARTS REFERENCE

141



FOLDING LOADER LADDER

[Wegp]
o
~D
o~
[am]
|
-t

4702364

:

4702363

r~
©
~D
o~
=)
~
<+

4702369

4702370

142 HD-12 SERIES IV PARTS REFERENCE



FOLDING LOADER LADDER

PART QrYy. DESCRIPTION
4702363 1 STEP\PLATFORM\HOOD LOADER

4702364 1 HAND RAIL\STEP\PLATFORM\HOOD LOADER
4702365 1 BRKT\SUPPORT\LADDER

4702366 1 LADDER\LOWER\HOOD LOADER

4702367 1 LADDER\UPPER\HOOD LOADER

4702368 1 LOCK\LADDER\HOOD LOADER

4702369 4 HINGE\LOCKING\LADDER

4702370 1 COUPLER\HINGE\LOCKING\LADDER

HD-12 SERIES

v

PARTS REFERENCE

143



CAT 3412 LOADER DRIVE

100006% - /M/ ~
N -
-

8000005 o
7
6100005 PPLOLY
860000¥ 2 '43Y pe—
, ‘.
860000F :} 43y e
oZrL0LY Noooowv( mgcoom. 0Ly ™
200006 .
6400005 W -Teonasy OWPLOLY ——e
SzHI0LP. S 11V et ,
43y ﬁwa\\ff/ mesmw v \.88% i
s XA a0 S000L S ®& $00006b
— E/\QNSS_ LS o0z % % R
msgumzcm R o ((© M / ey e
: ——
62v40L Joogogy 2000004
C20006"  gannopy &

PARTS REFERENCE

HD-12 SERIES IV

144



CAT 3412 LOADER DRIVE

PART QTY. DESCRIPTION

4701415 DRLIN\ASSY\PUMP\LOADER\CAT3412
1400065 1 SHVE\B-6\9.4\W/BUSH\2
1600028 1 V-BELT\B\79

1600057 3 V-BELT\BX\56

1600076 1 V-BELT\A\1

2000316 2 BRG\FLG\CAST\2\4BOLT\
3600266 1 “DRLINAIND\1310\6™"\>"
3600500 YOKE\610\1-1/2

3600501 YOKE\1610\7/8-13T

3600502 YOKE\1610\H-YOKE
3600503 KIT\CROSS&BRG\1610\36-266
4701426 1 BRKT\A/C\21-1/4X14-1/8X8>
4701427 1 BRKT\ALT\6X2-1/2X2-1/8
4701428 1 BRKT\A/C\7-1/2X5\BASE
4701429 1 BRKT\A/C\4-1/2X13-1/2\CMP
4701430 1 PIN\HDLSS\1/2X8-1/2\2HOLE
4701431 1 STRAP\A/C\1/4X1-1/4X6-1/2
4701432 1 STRAP\ALT\1/4X1X7-3/4\ADJ
4701442 1 BRKT\PUMP\22X14-3/4X6\>
4701443 1 FRAME\PUMP\40-3/4X12-1/2>
4701444 2 BOLTADJ\1/2X6-1/2\PUMP\>
4701446 1 PIN\HDLSS\1X14\2HOLE\3/16
4701476 1 BOLTMADJ\3/4X9-1/2\WLDD>
4702109 SHFT\PUMP\15-1/2X2\HYD
4800034 6 BOLT\HEX\3/8X1-1/2
4800098 3 BOLTMHEX\3/8X1-1/4\NC
4800114 4 BOLT\HEX\1/2X2

4800123 2 PIN\COT\1/8X1-1/2

4800157 2 PIN\COT\3/16X2

4800178 2 BOLT\HEX\1/2X1-3/4
4800197 1 BOLT\HEX\3/8X3-1/2
4800421 1 SCR\SET\ALN\5/16X3/8\NC
4900001 0 NUT\HEX\1/2\NC

4900002 6 NUT\HEX\3/8\NC

4900004 2 NUT\HEX\3/4\NC

4900023 2 NUT\TPLCK\3/8\NC

5000001 6 WASH\FLAT\3/8

5000004 6 WASH\FLAT\1/2

5000005 2 WASH\FLAT\3/4

5000006 6 WASH\LOCK\1/2

5000019 0 WASH\LOCK\3/8

6200007 1 KEY\SQ\3/8X1-1/2

7000345 1 KEY\SQ\1/2X2\CR

HD-12 SERIES

PARTS REFERENCE

145



CAT 3408 LOADER DRIVE

6100005
8600087 -¢ 43y

1000005
6400005
860008% -1 434

L¥0C0LY

961008y

21008
0L JW\
6100005 o TR 1000008

2000067 —""
8-=-1£0008Y

- QNI
£210080 \ e N

0erLOLY

200006¥
- 6100005

860008
IEpI0LY

0005
LEBLOLY

100006 S - e - 000067
9000005 Hlll 00
iblOLY ~ -
200006y ———————=
6100005

I/ 8210087 !

“  'pooooos !
1610087 _
_

£20006%

OrPiOLY \liv Zi0LY

Ege fonze

@/ < 005003¢
/

910002 /

4 / 71,0087

loocogy 000005

cerioLy mvmccE

¥900091

Srri0Ly
G000k |

120009}

9000005
992009¢
/\. \ 1060098
o *.:83 \M_ 000005
N

100006+

vaaomv 7000067

/
™~

~—
~ _ | 9LvloLy

N

HD-12 SERIES IV PARTS REFERENCE

146



CAT 3408 LOADER DRIVE

PART QTY. DESCRIPTION

4702043 DRLIN\ASSY\PUMP\LOADER\CAT\3408
1400065 1 SHVE\B-6\9.4\W/BUSH\2
1600021 3 V-BELT\B\56

1600043 1 V-BELT\B\70

1600064 1 V-BELT\A\38

2000316 2 BRG\FLG\CAST\2\4BOLT
3600266 1 “DRLINAIND\1310\6™"\>"
3600500 YOKE\610\1-1/2

3600501 YOKE\1610\7/8-13T

3600502 YOKE\1610\H-YOKE

3600503 KIT'\CROSS&BRG\1610\36-266
4701427 1 BRKT\ALT\6X2-1/2X2-1/8
4701429 1 BRKT\A/C\4-1/2X13-1/2\CMP
4701430 1 PIN\HDLSS\1/2X8-1/2\2HOLE
4701431 1 STRAP\A/C\1/4X1-1/4X6-1/2
4701432 1 STRAP\ALT\1/4X1X7-3/4\ADJ
4701442 1 BRKT\PUMP\22X14-3/4X6\>
4701444 2 BOLTADJ\1/2X6-1/2\PUMP\>
4701445 1 SHFT\PUMP\2X14-1/4\LOADER
4701446 1 PIN\HDLSS\1X14\2HOLE\3/16
4701476 1 BOLT\ADJ\3/4X9-1/2\WLDD>
4701837 1 MNT\PUMP\HYD\29-3/4X12-1/2>
4702041 1 BRKT\A/C\30-1/4X10X7>
4702042 1 BRKT\SUP\A/C\4-1/4X1-1/4>
4800034 6 BOLT\HEX\3/8X1-1/2

4800098 6 BOLT\HEX\3/8X1-1/4\NC
4800114 14 BOLT\HEX\1/2X2

4800123 2 PIN\COT\1/8X1-1/2

4800142 1 BOLT\HEX\3/8X1-3/4

4800156 1 BOLT\HEX\3/8X3

4800157 2 PIN\COT\3/16X2

4800178 2 BOLT\HEX\1/2X1-3/4

4800197 1 BOLT\HEX\3/8X3-1/2

4800421 1 SCR\SET\ALN\5/16X3/8\NC
4900001 20 NUT\HEX\1/2\NC

4900002 7 NUT\HEX\3/8\NC

4900004 2 NUT\HEX\3/4\NC

4900023 2 NUT\TPLCK\3/8\NC

5000001 9 WASH\FLAT\3/8

5000004 6 WASH\FLAT\1/2

5000005 2 WASH\FLAT\3/4

5000006 16 WASH\LOCK\1/2

5000019 12 WASH\LOCK\3/8

6200007 1 KEY\SQ\3/8X1-1/2

7000345 1 KEY\SQ\1/2X2\CR

NOTE - FOR MACHINES WITHOUT LOADER, BELT 1600064 IS A\36
NOTE - MACHINES THAT ARE 24 VOLTS ONLY (HI 0091 AND UP) DO NOT HAVE A 12 VOLT ALTERNATOR
OR SUPPORTING BRACKETS OR DRIVES

HD-12 SERIES IV PARTS REFERENCE 147



MICROTRONIC’S RADIO REMOTE CONTROL

]
00387 | B
O O
O O
O O
I —
\5700224
5700280

MICROTRONIC'S INC.
ADDRESS CODE
12345678910

111213141516 171819 20
ABCDEF

S/N

BE SURE TO SPECIFY TRANSMITTER CODE LETTER WHEN ORDERING TRANSMITTER

508

ENG
TU§ TuB
REY COW FWD

up

\ DOWN 2

DURATECH
FH-251-4601

3700257
5700508

148

HD-12 SERIES IV PARTS REFERENCE




MICROTRONIC’S RADIO REMOTE CONTROL

DESCRIPTION

PART QTy.
5700224 1
5700257 1
5700308

5700344

5700387

HD-12 SERIES

v

RADIO\REMOTE\CONTROL\7B\COMP\24V
RADIO\REMOTE\SENDER\7BUTTON\D BAND
RADIO\REMOTE\SENDER\7BUTTON\C BAND
RADIO\REMOTE\24V\7F\REBUILT
RADIO\REMOTE\ANTENNA AND CABLE

PARTS REFERENCE

149



OMNEX RADIO REMOTE CONTROL

OMMNEX ORIGA T100 TRANSMITTER

Power ON Butten
[Grean]
Red LED Yellow LED

Functies 2

Function Bultons
(grey 4 pairs]

Function 4

Funcilon &

Funetion 1 Function &

Funztion 3

Function §

Fumction Labals

Function 7
(s pecific to application)

Powsr OFF Button
[Rad]

R100E RECEIVER

G ()
SUT 1

R100E T )

" }
T ouT 1 &

I

|

outs @ B
ouUTs @ B

ouTes & B I

ouTr & B

: I

|

i

LI |_-.:|

| ouTE§
ouT 10 @
RO [
AUT 8§
ABUT 10

o
I
GHD -] —|

Ta sngine kil clrould

B8, Fus mak.

b4 Orange Pomar |M
[ 10 b ITVOT Pawer |

150

HD-12 SERIES IV PARTS REFERENCE




OMNEX RADIO REMOTE CONTROL

PART QTY. DESCRIPTION

5700444 RADIO\REMOTE\OMNEX\900MHZ\package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700620 RADIO\REMOTE\OMNEX\900TX replacement transmitter
5700553 RADIO\REMOTE\OMNEX\915MHZ package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700554 RADIO\REMOTE\OMNEX\2.4GHZ\package

HD-12 SERIES

v

PARTS REFERENCE

151



SSSSSSSSSSSSSSSSSSSSS

EEEEEEEEEEEEEEEEEEEEEEEEEEE




AIR COMPRESSOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702555 COMP\AIR\12HP\GAS\PKG\
1 4702490 1 FRM\COMP\AIR\12HP\HD12IV
2 4702491 1 SPCR\TUBE\FRM\COMP\AIR
3 4702493 1 BRACE\RAIL\HAND\COMP\AIR\
4 4702494 1 RAIL\HAND\41-11/16\COMP
5 7500584 1 COMP\AIR\12HP\GAS\
NOT SHOWN
5700206 2 TERM\RING\3/8\4GA\
5700353 22 CBL\BATT\REDW4
7500856 1 CAP\RAIN\1-1/4 TO 1-7/16
7500860 1 HOSE\AIR\KIT\12HP\COMP

HD-12 SERIES IV PARTS REFERENCE 153



HAMMER ROD PULLER ASSEMBLY

Optional Hammer Rod Puller Schematic

BATTERY

154

HD-12 SERIES IV PARTS REFERENCE




HAMMER ROD PULLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702285 HMMR\ROD\PLLR\HD12\PKG
1 4702320 1 FRAME\PULLER\ROD\HAMMER\22” for SN up to 11110
1A 4702618 FRAME\PULLER\ROD\HAMMER\24"(SHOWN) SN 11110 and up
2 4702340 1 COVER\PULLER\ROD\HAMMER\22” for SN up to 11110
2A 4702619 COVER\PULLER\ROD\HAMMER\24"(SHOWN) SN 11110 and up
3 4800003 2 BOLT\HEX\3/8X1
4 4800010 4 BOLT\HEX\5/8X2
5 4800082 4 BOLT\HEX\1/2X1-1/2
6 4800600 1 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED
7 4900012 4 NUT\TPLCK\5/8\NC
8 4900023 2 NUT\TPLCK\3/8\NC
9 5000002 4 WASH\FLAT\5/8
10 5000006 4 WASH\LOCK\1/2
11 5800019 1 WINCH\ELEC\2000#\24VDC\HMMR;ROD;PULLER
Not Shown
4703012 2 TERM\UMPR\BENT\STRIP
4800027 2 CLAMP\CBL\1/4
5700206 10 TERM\RING\YGAX3/8
5700330 2 BRKR\CRCT\100A\AUTO\SURF
5700353 28 FT CBL\BTTRY\#4\RED(PER FT)
5800002 1 5/16"  SLIP HOOK
5800315 20 FT CABLE\1/4"(PER FT)
7500835 28 FT LOOM\POLY\SPLIT\1\2
HD-12 SERIES IV PARTS REFERENCE 155



TUB AGITATOR

4.-’

156 HD-12 SERIES IV PARTS REFERENCE



TUB AGITATOR

ITEM PART NO. QTY. DESCRIPTION

1 4700493 2 Tub Agitator Mount

2 4700143 2 Tub Agitator Arm

3 4700144 2 Tub Agitator Bracket

4 4800188 2 1/2” x 4” Bolt

5 4800082 4 1/2” x 1-1/2” Bolt

6 5000004 4 1/2” Flat Washer

7 5000006 6 1/2” Lock Washer

8 4900001 6 1/2” Hex Nut

9 4800106 6 5/8” x 1-1/2” Bolt

10 5000002 12 5/8” Flat Washer

11 5000003 6 5/8” Lock Washer

12 4900005 6 5/8” Hex Nut
4700982 Tub Agitator Kit (Includes 2 agitators complete)

HD-12 SERIES

v

PARTS REFERENCE

157



BBBBBBBBBBBBBBBB

EEEEEEEEEEEEEE




TUB COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800043 6 FTG\LUB\1/8MPXZRK\SHORT

2 4702855 3 SCRN\WIRE\FRM\OBJATHROWN\HD12
3 4702856 7 FLATN\CLMP\SCRN\FRM\OBJ/\THROWN
4 4702857 2 ANGLE\SCRN\OBJATHROWN

5 4702858 4 PIN\1-1/4X8-1/2

6 4702862 1 FRM\LWR\OBATHROWN

7 4702863 1 TUBE\FRM\BRRIR\OBJATHROWN
8 4702864 1 FRM\OBJATHROWN\TOP

9 4703030 4 FLAT\CLMP\SCRN\TC\HD12

10 4800029 22 BOLT\HEX\3/8X2-1/2

11 4800034 98 BOLT\HEX\3/8X1-1/2

12 4800081 4 BOLTMHEX\5/16X1-1/2

13 4800135 12 BOLT\HEX\1/2X3-1/2

14 4800182 4 BOLT\HEX\5/16X3

15 4900001 12 NUT\HEX\1/2\NC

16 4900002 120 NUT\HEX\3/8\NC

17 4900003 8 NUT\HEX\5/16\NC

18 5000001 218 WASH\FLAT\3/8

19 5000006 12 WASH\LOCK\1/2

20 5000019 118 WASH\LOCK\3/8

21 5000022 8 WASH\LOCK\5/16

22 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2

23 4100185 4 CYL\HYD\3-1/2X8\TIE

HD-12 SERIES

v

PARTS REFERENCE

159



DECALS

KEEP WHEEL
BOLTS TIGHT

MANTENER AJUSTADDS
LOE PEAROS DE LA ALDDA

6500042

ik DAMNGER

4k DANGER 4\ PELIGRO

6500121

DIESEL
FUEL

6500123

HYDRAULIC
OIL

6500124

EMNGINE SERVICE REFPORT

Thack smgise ol lesel
Chistk ongine [oolsnl

Sl bt ik,
Check air chaaner lor phsinmotisre
Shesark coohva sk bar pdeies cibars.
6500132
HD-12
6500138
6500156
RECYCLE ]
6500157 6500155

6500216

A WARNING

2\ 8

MIGH-PRESSURE FLUID HAZART
To pravend sarkcws Injury or death:

* Flislisavd pricisuns on syaliom beforn
mpniring ar adjusling ar discormecting,

= Wear proper hand and eye prolecton
Wiy Sidrchineg for laski. Use wood or
carckxcard istend al hangs,

= W all componeris in good regir.

6500220

& DURATECH

6500224

TUB DRIVE
PRESSURE

6500274

6500245

6500250

N

EEE
6500253
h
:-':"‘"i"--
'ij'
L
+
6500255
[ = rﬂ—_
} §
- L]
} _
6500256
'-'?"-'.’-"'
7 -+
tpa --l-ﬂ’ — -"':"-...
.']l, .'E'.
L] -
6500258

CONVEYOR DRIVE
PRESSURE

6500275

REMOTE TUB

CONTROL FORWARD

MANUAL TuB

CONTROL REVERSE

iiai]

6500208

160 HD-12 SERIES IV

PARTS REFERENCE




DECALS

PART QTY. DESCRIPTION

6500042 2 DECAL\WARN\KEEP;WHL;BLTS>
6500118 2 DECAL\DNGR\OBJCTS;THROWN
6500121 1 DECAL\WWARNAIMPORTNT\DO;>
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL

6500132 1 DECAL\INFO\ENG;SERV
6500138 2 DECAL\LOGO\HD-12\SLV
6500155 DECAL\LOGOM\STRIPE\SLV
6500156 37 DECAL\LOGO\2\STRIPE\SLV
6500157 2 DECAL\LOGO\RECYCLE\SLV
6500159 2 DECAL\LOGO\BIG;BITE;SLVR
6500206 1 DECAL\INFO\RADIO;CTRLR
6500208 1 DECAL\WARN\GENERAL
6500212 1 DECAL\WWARN\ROTATING:PART
6500214 2 DECAL\WWARN\OVRHEAD;CNVYR
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 2 DECAL\WARN\HI;PRESS;FLUID
6500224 2 DECAL\LOGO\DURATECH\SLV
6500233 DECAL KIT

6500245 35 DECAL\MISC\TAPE\RED\WHT
6500250 1 DECAL\INFO\LATCH\PLATFORM
6500253 3 DECAL\INFO\FLUID;LEVEL
6500255 1 DECAL\CNVYR;LIFT

6500256 1 DECAL\INFO\CNVYR;RUN & TILT
6500258 1 DECAL\INFO\CNVYR\LIFT & FOLD
6500274 1 DECAL\INFO\TUB;PRESSURE
6500275 1 DECAL\INFO\CNVYR;PRESSURE
6500244 2 DURATECH 9”

7500403 PAINT\MAROON\QUART

7500404 PAINT\MAROON\GALLON
7500405 PAINT\MAROON\SPRAY\120Z.

HD-12 SERIES

v

PARTS REFERENCE

161



@ DURATECH'

Clearing the Way for a Better Tomorrow

162 HD-12 SERIES IV PARTS REFERENCE



HD-12 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

» Did you find any errors?
* Is the information clearly presented?

* Does the manual give you all the information you need to operate the equipment
safely and effectively?

» Are the diagrams and illustrations correct?
* Do you need more illustrations?
* What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.
For contact information, you can access our web page at:

www.duratechindustries.net

HD-12 SERIES IV PARTS REFERENCE 163



@ DURATECH'

Clearing the Way for a Better Tomorrow

164 HD-12 SERIES IV PARTS REFERENCE



